Directions for use of Parts Catalogue

All component and option parts used for TM3200,TM3240 tractors are listed in this

parts catalogue.

1) MODEL TYPE

Foeeeeee FOUR WHEEL DRIVE
Feveoons HST
NERERERRE POWER STEERING & INDEPENDENT PTO
\YERRRREE MID PTO.
[OERREEEE POWER STEERING
Reeeeeee FRONT/REAR HITCH & ROPS
2) AREA CODE
Egeeeeee EUROPE

© O

® ©

®

©®

®

i
®

KEY shows the location of parts diagramed in the illustration.

KEY | PART CODE DESCRIFTION 5?' TYPE OF MODEL % 8 R| REMARKS
C | SSMASM | SSMABF | SSM4BG | SRMABM | SRMABF |SRM4SG| C | C [P
i_| #585-211-001~28 | CASE/UPPER e bt X oty
1| 4857-201-081-00 | CASE/UPPER LN M DR TR NS A A I—
2 [#595-211-002-10 | CASE/LOYER s 1 i
3 | vs23-100-801-08 | PIN * ¢ N
& | vini-z60-40 ROLT, SEMS $ ' ¢
\ s ;m ‘
t' [
1 H
-,
L i
]
\._\\

60

Parts numbers begin with 'V~ and W are standard parts of the market.

"LH™ and RH™ on the parts name are described against the moving direction

of the machine or are described on the condition how to install parts on the

machines.



SPC : The following symbol classifies parts to be used for machines.
“%” means standard parts.
"T” shows that the parts can be installed as optional parts.
"R” shows that the parts can be used as applicable parts to replace originally
equipped parts.
Upper column : QTY shows the number of parts to be used for one unit of
machine.
"M” is indicated for parts supplied by a meter long.
1" is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
— 229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
"17---OLD <« NEW
New parts can be used in place of the old parts.
27---OLD — NEW
Old parts can be used in place of the new parts.
"37---OLD —<« NEW
Old parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and ©
for ©, so the rest follow in the same alphabetical order.
Remarks
%% Other maker’s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



The following colors are used color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM
4L | NEOBLUE 1300-985-001-10 1300-985-003-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6 G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color parts.

4. Serial Numbers :

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. b—1.
For chassies serial number is shown on the LABEL.

Please see

et HERIEGEt=1T
ISEKI & CO., LTD. MADE IN JAPAN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer’.

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.




*xx Structure Tableof Mode **=*

T Tl T T
M M| M M
MI3FFF3[FF3FFF3FF
2MMU2HH2MMU 2 HH
O|0UURO|SS4UUR4SS
OEREOMMOER|[EOMM
D| 4E4HER 4E/4HER
£l 4 [4E 4 4E
4 4
L
FIG.
1 * X % * *|*
2 * * * *
3 * * X * * * *|* * *
4 * * * * * * *|* * *
5 * * * * * * *|* * *
6 * * * * * * *|* * *
7 * * * * * * *|* * *
8 * * % * * * *|* * *
9 * X % * *|*
10 * * * *
11 * X % * *|*
12 * X % * *|*
13 * * * *
14 * * * *
15 * * * * K*|*
16 * * * *
17 * % * * *|*
18 * * * * *|*
19 * X % * *|*
20 * * * *
21 * * * * *|*
22 * * % * *|*
23 * * * *
24 * * % * *|*
25 * * * *
26 * * * *
27 * * * * *|*
28 * *|*
29 * * *
30 * * * *
31 * * * * * * *|* * *
32 * * * * *|*
33 * * * *
34 * * % * * * *|* * *
35 * * * *
36 * * * *
37 * *
38 * * * *
39 * * * *
40 * * * *
41 *
42 *
43 * * * *
44 * * * * * * *|* * *
45 * * * * * * *|* * *




*+x Structure Table of Model **=

T T T T
M MM M
MI3FFF3FF3FFF3FF
2MMU2HH2MMU 2 HH
O0OUURO[SS4UUR4SS
OEREOMMOERJEOMM
D| 4E4HER 4E/4HER
£l 4 ME 4 4E
4 4
L
FIG.
46 * X * * * * *|* * *
47 * * * * *|*
48 * * * *
49 * * K% * * * *|* * *
50 * * K% * *|*
51 * * * *
52 * % * * * * k|* * *
53 * * * * * * *|* * *
54 * X * * * * *|* * *
55 * X % * *|*
56 * * * *
57 * * * * * * *|* * *
58 * X * * *|*
59 * * * *
60 * * K% * * * *|* * *
61 * % * * * * k|* * *
62 * X * * * * k|* * *
63 * % * * * * k|* * *
64 * * * * * * *|* * *
65 * * * * * * *|* * *
66 * X * * * * k|* * *
67 * * * * * * *|* * *
68 * X * * *|*
69 * * * *
70 * * K% * * * *|* * *
71 * * * *|* *
72 * X * * * * k|* * *
73 * X * * * * k|* * *
74 * % * * * * k|* * *
75 * * * *
76 * X * * * * k|*
77 *
78 * * * * *|*
79 * * * *
80 * * * * * * k|* * *
81 * % * * *|*
82 * * * *
83 * X * * * * *|* * *
84 * X * * * * k|* * *
85 * % * * *|*
86 * * * *
87 * X * * *|*
88 * * * *
89 * * * *|* *
90 * % * * * * *|* * *




*xx Structure Tableof Mode **=*

T T T T
M M M M

MI3FFF3[FF3FFF3FF
2MMU2HH2MM|U 2 HH
O|0UURO[SS4UUR4SS
OEREOMMOERIEOMM
D| 4E4HER 4E[4HER
£l 4 [4E 4 4E
4 4
L
FIG.
91 * K% * * Kk|*
92 * * * *
93 * % * * * * k% * *
94 * Kk * * * * Kk|* * *
95 T T
96 TTIT 7T
97 TTT |TT
98 TTT TT
99 TTT |TT
100 T T T T
101 TTT T 777 7T
102 TTT [TT
103 TTT TT

104 TTT |TT TTIT TT
105 T T T T

106 T T T T

107 TTT |TT TTIT TT
108 * * * *
109 * * * * * * *|* * *
110 * * * *

111 * * * *




F1G. 52~54

FIG. 74, 84~88
FIG. 93

FIG. 22, 23, 27

F1G. 76, 77

FIG, 78~80

FIG. 21

FI1G. 81, 82 FIG. 32,33

FI1G. 11

FIG. 89
IF1G. 50, 51

FIG. 83

FIG. 67

FIG. 70

FIG. 9, 10~20, 24~31 I1G. 58~63

34~49, 64~66, 68, 64, 71
FIG. 8




Contents

TM3200H

ENGINE(E3112-B13)

CYLINDER HEAD-ssssssssssssssssssmmsmmmmmmssssssssssssssssssssssssssosssssssssssssssssssssssssssssssssssssssssssss Fig.
CYLINDER HEAD GOVIER------c-c-eeeeeeeeseseesesssessessessessssssssssssssssssssssssssssssssssssssssssassassnnsnnns Fig.
INLET MAN IEOLDr-+--++-++-+++41151111111111111188888 858885888888 Fig.
EXHAUST MANTEOL D+ oveeeessssssssssssssmmmmnssssssssssssssssssssssmmnsassssssssssssssssssssssmmnssssssssssssssss Fig.
YL INIDER BLOGIK +r1ors+ssss555555115515155554154455544444444444444144114114111118811188 222822 RRRRRRRRRRRRRRERRE e Fig.
BEARING/UNDER SIZE (OPTION)---rs-rrsereressoessoessoessoesossossoessoessoes oo Fig.
OIL PAN:+++ssssssssssssssssssssssssssssssssssssssssssss sS4 4 4844844884838 8 AR AR AR R AR AR AR AR AR RRRRRRRRRRRRRRR R0 Fig.
REAR PLATE +++esssrssssesssss555555555558585444444844144118888888 88888 RRRRRRRRRRRR SRR R emsmm s Fig.
TIMING GEAR CAGE-----vrersssssssssssss11s101111111111881 888888888 R RSS20 1000 Fig.
HANGER: sseresssesssssssss888 8888 R RS S R R R R AR R R SRR AR R AR Fig.
VALV [E-eevemmmseeeemeeeee e e oo ee oo e eeeeeeeeeeeeeeeeeeeeeeeseseeeeenenneeee Fig
SAM SI{ AT ---o------5-44554545444441144144124212222228 222222222 R RS R Fig
PISTON :----eeeeeeeeessssesseeeeeeeeeseseeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeseeeeeeeeeeeeeeee Fig.
PISTON/OVER SIZE (OPTION)----rerosresoesoetrssossossoessoessoessoesoesoesossosoe Fig.
CRANK S AR T -oveeeeeeeeeeeeeeeeeseseesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssoss Fig.
OIL PUMP:++sesssssssssssssssssssssssmmsssssssssssssssssssssssssssmmmssssssssssssssssssssssssssmmsssssssssssssssssssssssssens Fig.
WATER PUMP:-----eeeeseeessteeeee s seeeseeeeeeeeeseeseeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesseeeeseeeeenerennee Fig.
COOLING EAN-w-oooooeeeeeeeeeeeeeessssessssssssssssssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssss Fig.
INTECTION NOZZLE:sssrosesssssssssssssssssmmmsssssssssssssssssssssssmmmsssssssssssssssssssssssssmmssssssssssssss Fig.
INJECTION PUMP-sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes Fig.
FUEL PIP[E: ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssenes Fig.
ADAPTER- +ssssesssssssssssssssssssssssssssssmmissssssssssssssssssssssssmmsssssosssssssssssssssssssssssssssssssssssssssssess Fig.
ELECTRIC (L)e-reresreeoeseoesoos oottt oottt Fig.

ELECTRIC (2) .................................................................................................................. Flg

© 00 N o o B~ W N P

N NN NN RPB R R R R R R R R
A W N P O © 00 N O 0 W N L O



REPAIR PARTS (OPTION) ............................................................................................. Fig 25
COMPONENT PARTS

FOR 6215-300-036-00 ON Q.19+ +rssessssesssssesssssstussssisissiitisi i Fig. 26
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.20¢ +++s+sssessssesssssssssssssisistisissisisi s Fig. 27
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ +ssersssessssessssssssssisisis st Fig. 28

COMPONENT PARTS
FOR 6281-200-005-00 ON .23+ ++sssessssessssssssssssisss sttt Fig. 29



10

Contents

TM3200

ENGINE(E3112-B14)

CYLINDER HEAD-ssssssssssssssssssmmsmmmmmmssssssssssssssssssssssssssosssssssssssssssssssssssssssssssssssssssssssss Fig.
CYLINDER HEAD GOVIER------c-c-eeeeeeeeseseesesssessessessessssssssssssssssssssssssssssssssssssssssssassassnnsnnns Fig.
INLET MAN IEOLDr-+--++-++-+++41151111111111111188888 858885888888 Fig.
EXHAUST MANTEOL D+ oveeeessssssssssssssmmmmnssssssssssssssssssssssmmnsassssssssssssssssssssssmmnssssssssssssssss Fig.
YL INIDER BLOGIK +r1ors+ssss555555115515155554154455544444444444444144114114111118811188 222822 RRRRRRRRRRRRRRERRE e Fig.
BEARING/UNDER SIZE (OPTION)---rs-rrsereressoessoessoessoesossossoessoessoes oo Fig.
OIL PAN:+++ssssssssssssssssssssssssssssssssssssssssssss sS4 4 4844844884838 8 AR AR AR R AR AR AR AR AR RRRRRRRRRRRRRRR R0 Fig.
REAR PLATE +++esssrssssesssss555555555558585444444844144118888888 88888 RRRRRRRRRRRR SRR R emsmm s Fig.
TIMING GEAR CAGE-----vrersssssssssssss11s101111111111881 888888888 R RSS20 1000 Fig.
HANGER: sseresssesssssssss888 8888 R RS S R R R R AR R R SRR AR R AR Fig.
VALV [E-eevemmmseeeemeeeee e e oo ee oo e eeeeeeeeeeeeeeeeeeeeeeeseseeeeenenneeee Fig
SAM SI{ AT ---o------5-44554545444441144144124212222228 222222222 R RS R Fig
PISTON :----eeeeeeeeessssesseeeeeeeeeseseeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeseeeeeeeeeeeeeeee Fig.
PISTON/OVER SIZE (OPTION)----rerosresoesoetrssossossoessoessoessoesoesoesossosoe Fig.
CRANK S AR T -oveeeeeeeeeeeeeeeeeseseesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssoss Fig.
OIL PUMP:++sesssssssssssssssssssssssmmsssssssssssssssssssssssssssmmmssssssssssssssssssssssssssmmsssssssssssssssssssssssssens Fig.
WATER PUMP:-----eeeeseeessteeeee s seeeseeeeeeeeeseeseeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesseeeeseeeeenerennee Fig.
COOLING EAN-w-oooooeeeeeeeeeeeeeessssessssssssssssssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssss Fig.
INTECTION NOZZLE:sssrosesssssssssssssssssmmmsssssssssssssssssssssssmmmsssssssssssssssssssssssssmmssssssssssssss Fig.
INJECTION PUMP-sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes Fig.
FUEL PIP[E: ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssenes Fig.
ADAPTER- +ssssesssssssssssssssssssssssssssssmmissssssssssssssssssssssssmmsssssosssssssssssssssssssssssssssssssssssssssssess Fig.
ELECTRIC (L)e-reresreeoeseoesoos oottt oottt Fig.

ELECTRIC (2) .................................................................................................................. Flg

© 00 N o o B~ W N P

N NN NN RPB R R R R R R R R
A W N P O © 00 N O 0 W N L O



REPAIR PARTS (OPTION): #+tsesssessssessassssesssssisis sttt Fig. 25
COMPONENT PARTS

FOR 6215-300-036-00 ON Q.19+ +rssessssesssssesssssstussssisissiitisi i Fig. 26
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.20¢ +++s+sssessssesssssssssssssisistisissisisi s Fig. 27
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ +ssersssessssessssssssssisisis st Fig. 28

COMPONENT PARTS
FOR 6281-200-005-00 ON .23+ ++sssessssessssssssssssisss sttt Fig. 29

11



12

Contents

TM3240H
ENGINE(E3112-B15)

CYLINDER HEAD-ssssssssssssssssssmmsmmmmmmssssssssssssssssssssssssssosssssssssssssssssssssssssssssssssssssssssssss Fig.
CYLINDER HEAD GOVIER------c-c-eeeeeeeeseseesesssessessessessssssssssssssssssssssssssssssssssssssssssassassnnsnnns Fig.
INLET MAN IEOLDr-+--++-++-+++41151111111111111188888 858885888888 Fig.
EXHAUST MANTEOL D+ oveeeessssssssssssssmmmmnssssssssssssssssssssssmmnsassssssssssssssssssssssmmnssssssssssssssss Fig.
YL INIDER BLOGIK +r1ors+ssss555555115515155554154455544444444444444144114114111118811188 222822 RRRRRRRRRRRRRRERRE e Fig.
BEARING/UNDER SIZE (OPTION)---rs-rrsereressoessoessoessoesossossoessoessoes oo Fig.
OIL PAN:+++ssssssssssssssssssssssssssssssssssssssssssss sS4 4 4844844884838 8 AR AR AR R AR AR AR AR AR RRRRRRRRRRRRRRR R0 Fig.
REAR PLATE +++esssrssssesssss555555555558585444444844144118888888 88888 RRRRRRRRRRRR SRR R emsmm s Fig.
TIMING GEAR CAGE-----vrersssssssssssss11s101111111111881 888888888 R RSS20 1000 Fig.
HANGER: sseresssesssssssss888 8888 R RS S R R R R AR R R SRR AR R AR Fig.
VALV [E-eevemmmseeeemeeeee e e oo ee oo e eeeeeeeeeeeeeeeeeeeeeeeseseeeeenenneeee Fig
SAM SI{ AT ---o------5-44554545444441144144124212222228 222222222 R RS R Fig
PISTON :----eeeeeeeeessssesseeeeeeeeeseseeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeseeeeeeeeeeeeeeee Fig.
PISTON/OVER SIZE (OPTION)----rerosresoesoetrssossossoessoessoessoesoesoesossosoe Fig.
CRANK S AR T -oveeeeeeeeeeeeeeeeeseseesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssoss Fig.
OIL PUMP:++sesssssssssssssssssssssssmmsssssssssssssssssssssssssssmmmssssssssssssssssssssssssssmmsssssssssssssssssssssssssens Fig.
WATER PUMP:-----eeeeseeessteeeee s seeeseeeeeeeeeseeseeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesseeeeseeeeenerennee Fig.
COOLING EAN-w-oooooeeeeeeeeeeeeeessssessssssssssssssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssss Fig.
INTECTION NOZZLE:sssrosesssssssssssssssssmmmsssssssssssssssssssssssmmmsssssssssssssssssssssssssmmssssssssssssss Fig.
INJECTION PUMP-sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes Fig.
FUEL PIP[E: ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssenes Fig.
ADAPTER- +ssssesssssssssssssssssssssssssssssmmissssssssssssssssssssssssmmsssssosssssssssssssssssssssssssssssssssssssssssess Fig.
ELECTRIC (L)e-reresreeoeseoesoos oottt oottt Fig.

ELECTRIC (2) .................................................................................................................. Flg

© 00 N o o B~ W N P

N NN NN RPB R R R R R R R R
A W N P O © 00 N O 0 W N L O



REPAIR PARTS (OPTION): #+tsesssessssessassssesssssisis sttt Fig. 25
COMPONENT PARTS

FOR 6215-300-036-00 ON Q.19+ +rssessssesssssesssssstussssisissiitisi i Fig. 26
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.20¢ +++s+sssessssesssssssssssssisistisissisisi s Fig. 27
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ +ssersssessssessssssssssisisis st Fig. 28

COMPONENT PARTS
FOR 6281-200-005-00 ON .23+ ++sssessssessssssssssssisss sttt Fig. 29

13



14

Contents

TM3240

ENGINE(E3112-B16)

CYLINDER HEAD-ssssssssssssssssssmmsmmmmmmssssssssssssssssssssssssssosssssssssssssssssssssssssssssssssssssssssssss Fig.
CYLINDER HEAD GOVIER------c-c-eeeeeeeeseseesesssessessessessssssssssssssssssssssssssssssssssssssssssassassnnsnnns Fig.
INLET MAN IEOLDr-+--++-++-+++41151111111111111188888 858885888888 Fig.
EXHAUST MANTEOL D+ oveeeessssssssssssssmmmmnssssssssssssssssssssssmmnsassssssssssssssssssssssmmnssssssssssssssss Fig.
YL INIDER BLOGIK +r1ors+ssss555555115515155554154455544444444444444144114114111118811188 222822 RRRRRRRRRRRRRRERRE e Fig.
BEARING/UNDER SIZE (OPTION)---rs-rrsereressoessoessoessoesossossoessoessoes oo Fig.
OIL PAN:+++ssssssssssssssssssssssssssssssssssssssssssss sS4 4 4844844884838 8 AR AR AR R AR AR AR AR AR RRRRRRRRRRRRRRR R0 Fig.
REAR PLATE +++esssrssssesssss555555555558585444444844144118888888 88888 RRRRRRRRRRRR SRR R emsmm s Fig.
TIMING GEAR CAGE-----vrersssssssssssss11s101111111111881 888888888 R RSS20 1000 Fig.
HANGER: sseresssesssssssss888 8888 R RS S R R R R AR R R SRR AR R AR Fig.
VALV [E-eevemmmseeeemeeeee e e oo ee oo e eeeeeeeeeeeeeeeeeeeeeeeseseeeeenenneeee Fig
SAM SI{ AT ---o------5-44554545444441144144124212222228 222222222 R RS R Fig
PISTON :----eeeeeeeeessssesseeeeeeeeeseseeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeeseeseeeeeeeeeeeeeeee Fig.
PISTON/OVER SIZE (OPTION)----rerosresoesoetrssossossoessoessoessoesoesoesossosoe Fig.
CRANK S AR T -oveeeeeeeeeeeeeeeeeseseesssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssoss Fig.
OIL PUMP:++sesssssssssssssssssssssssmmsssssssssssssssssssssssssssmmmssssssssssssssssssssssssssmmsssssssssssssssssssssssssens Fig.
WATER PUMP:-----eeeeseeessteeeee s seeeseeeeeeeeeseeseeeseeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesseeeeseeeeenerennee Fig.
COOLING EAN-w-oooooeeeeeeeeeeeeeessssessssssssssssssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssssssssss Fig.
INTECTION NOZZLE:sssrosesssssssssssssssssmmmsssssssssssssssssssssssmmmsssssssssssssssssssssssssmmssssssssssssss Fig.
INJECTION PUMP-sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnes Fig.
FUEL PIP[E: ssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessssssssssssssssssssssssssssssssenes Fig.
ADAPTER- +ssssesssssssssssssssssssssssssssssmmissssssssssssssssssssssssmmsssssosssssssssssssssssssssssssssssssssssssssssess Fig.
ELECTRIC (L)e-reresreeoeseoesoos oottt oottt Fig.

ELECTRIC (2) .................................................................................................................. Flg

© 00 N o o B~ W N P

N NN NN RPB R R R R R R R R
A W N P O © 00 N O 0 W N L O



REPAIR PARTS (OPTION): #+tsesssessssessassssesssssisis sttt Fig. 25
COMPONENT PARTS

FOR 6215-300-036-00 ON Q.19+ +rssessssesssssesssssstussssisissiitisi i Fig. 26
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig.20¢ +++s+sssessssesssssssssssssisistisissisisi s Fig. 27
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ +ssersssessssessssssssssisisis st Fig. 28

COMPONENT PARTS
FOR 6281-200-005-00 ON .23+ ++sssessssessssssssssssisss sttt Fig. 29

15



Contents

CHASSIS
RADIATOR SYSTEM (EXCEPT H TYPE) wrrssrvoerssssossorssssssseessssissessssssssessssoooees Fig.
RADIATOR SYSTEM (H TYPE)---rrrsseoeeessssssseessssossesssssossesssssisssessssossses oo Fig.
MUEELER SYSTEM:-++++eessseessssresssssesssnessssasessssasessssessssasessssasssssssssssasesssasssssnssssss Fig.
ATR CLEANER SYSTEMeers-seesssresssssesssmsessssssssssasessssssesssosssssasssssssssssssssssssssesssssesssns Fig.
EILTER SYSTEM-++sevsssereesssresssssesssanessssssssssssesssssssssasssssssssssssassssssssssssassssssssssssss oo Fig.
FUEL TANK SYSTEMees+:eeessseressssessssasesssssessssnsesssonsssssasessssnsssssssssssassssssnssssssssssssssssos Fig.
BATTERY SYSTEM:rrsseersssesssssssssssssssssssssssasssssssssassssassssssssssassssassssassssssssssassssssssssoness Fig.
ACCELERATOR PEDAL (EXCEPT H TYPE),

ACCELERATOR SYSTEM:++erssseeessssessssressssnsesssanessssasessssssssssassssssassssssssssssessssees Fig.
MAIN CLUTCH,INPUT SHAFT SYSTEM

(EXCEPT H TYPE)rssrvvveessssssssessssssssessssossess oo ssosssss s Fig.
CLUTCH HOUSING,INPUT SHAFT SYSTEM

(H TYPE):+-vovveeesssssssssssses s Fig.
PEDAL (CLUTCH) SYSTEM (EXCEPT H TYPE): - sesesesssssessssssssnsnnnsss Fig.
CASE (TRANSMISSION) SYSTEM

(EXCEPT H TYPE) wr+rvvertsssseesssssmsssssses s Fig.
CASE (TRANSM'SS'ON) SYSTEM (H TYPE) .............................................................. Flg
HST SYSTEM (H TYPE)rrssvsveeessssssserssssssssessssisssessssossses s Fig.
GEAR (lNPUT) SYSTEM (EXCEPT H TYPE) ............................................................... Flg
GEAR (DRIVE) SYSTEM (H TYPE): oo svsseessssosseesssssossessssssssesssssssses oo Fig.
PlNlON (DR'VE) SYSYTEM (EXCEPT H TYPE) ......................................................... Flg
GEAR (REVERSE) SYSTEM (EXCEPT H TYPE) ......................................................... Flg
GEAR (4WD) SYSTEM (EXCEPT H TYPE) --rsrsveersssssssessssssssessssossesssssoossesssssoe Fig.
GEAR (AWD) SYSTEM (H TYPE):--rrrsrsserssssssssessssssssessssssssessssossessssssossessssoosees Fig.
LEVER (MA'N) SYSTEM (EXCEPT H TYPE) .............................................................. Flg
LEVER (SUB) SYSTEM (EXCEPT H TYPE) ................................................................. Flg

LEVER (SUB) SYSTEM (H TYPE) ................................................................................. F|g

N o o0~ WN P

10
11

12
13
14
15
16
17
18
19
20
21
22
23



CHANGE (4WD) SYSTEM (EXCEPT H TYPE)---rrrrssssvsrersssssssesssssmssessssssseessssoooee Fig.
CHANGE (AWD) SYSTEM (H TYPE): ---orerssssseessssssssessssosssssssssssess oo Fig.
CHANGE (SUB) SYSTEM (H TYPE): ----rersvvseeesssssseesssssssessssosseesssossees oo Fig.
CHANGE (MAIN/SUB) SYSTEM

(EXCEPT H TYPE)rssrroveerssssssessssssssesssssisssessssssssss s Fig.
GEAR (PTO) SYSTEM

(TMB3240-EXCEPT H TYPE)- +--veerssssssveesssssssesssssssesssssossess oo Fig.
GEAR (PTO) SYSTEM

(TMB200-EXCEPT H TYPE):++---ertss:ssvseesssssssesssssssses oo Fig.
GEAR (PTO) SYSTEM (H TYPE)++--rreerssssssvesssssssenssssssseessssossesssssossess oo Fig.
SHAFT (PTO) SYSTEM:++--vveessssssssesssssosssesssssosssssssssssess oo Fig.
LEVER (PTO) SYSTEM (EXCEPT H TYPE): ---rrrsssevseesssssssesssssssssesssssseessssossees Fig.
LEVER (PTO) SYSTEM (H TYPE)rwrrrssressoeeesssssisssseessssssmssssesssssssssssssssssossseess Fig.
SHIELD COVER SYSTEM:ervsseesssressssresssnsssssasssssssessssssssssssssssssssssssssssssssssasssssssones Fig.
MID PTO SYSTEM (H TYPE): --vversssosveessssosseessssossessssssossssssssosseesssossess oo Fig.
MID PTO SYSTEM (M TYPE EXCEPT H)(1/2)(212)-+--rreeesssesserssssmsseessssosseesssce Fig.
MID PTO SYSTEM (EXCEPT M,H TYPE)++---reersssssseeesssssssessssssseessssisssessssossees Fig.
LEVER (MID PTO) SYSTEM (H TYPE)--rrrrssesseessssssserssssosseessssosserssssosseessssoooees Fig.
LINK (HST) SYSTEM (H TYPE)rsssrvoveeesssssssssssessssssmsssesssssssosssses s Fig.
PEDAL (HST) SYSTEM (H TYPE)rsrrvrerrssssssseessssssoesssssssonssssisseessssossessssoosses Fig.
CRUISE SYSTEM (TM3240-H TYPE):+++----eerssssversssssosssessssssseesssssssessssossses oo Fig.
SHAET COVER SYSTEM (TM3200-H TYPE)++---rrrsvverssssoseesssossesssoseessoosesssoooee Fig.
PIPING SYSTEM (H TYPE)rrssrrsoeeissssssesssssisseessssmssesssssosssssssssses oo Fig.
DIEE CASE SYSTEM:vvs+seesssressssressssnessssasessssnsesssissssssassssssasssssssssssasssssssssssssnssssssnessssns Fig.
REAR AXLE HOUSING SYSTEM:w+-sersseeesssessssesssnsssssessssssssssssassssssssssasssssssssassssnnees Fig.
SHAFT (WHEEL) SYSTEM---rrrssvvveesssssssseessssssssessssssssessssossees s Fig.
PEDAL (DIFF-LOCK) SYSTEM

(EXCEPT H TYPE)r++r-vveersssssseessssssses s s Fig.
LEVER (DIFF-LOCK) SYSTEM (H TYPE)-rssroveresssssseessssssssessssssssessssisssesssooone Fig.
BRAKE SYSTEMerssseeessseressssresssssssssasessssasesssssssssssssssssassssssasesssssssssossssssonsssssasesssssssesns Fig.
PEDAL (BRAKE) SYSTEM

(EXCEPT H TYPE)(L/2)(212)--+-wr+-vvveeessssssseessssssssesssssisseessssossses s Fig.

PEDAL (BRAKE) SYSTEM (H TYPE)(l/Z)(Z/Z) ............................................................. Flg

24
25
26

27

28

29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

47
48
49

50
51

17



18

WHEEL (STEERING) SYSTEM-rrrr+--vsvseessssssssssersssssssssseessssssossssessssssossssessssssooe Fig.
STEERING SYSTEM (L):+----eerrs+svesseeesssssssmsssseessssssoossssesssssssoossseess oo Fig.
STEERING SYSTEM (2):+--+-eert+1sesseeesssssmsssseessssisss s Fig.
PIPING SYSTEM (EXCEPT H TYPE):wrrrersssssssssseesssssssssssessssssossssessssssossseesssssooe Fig.
PIPING SYSTEM (H TYPE)---rrrssvoseeeessssssssseessssssossssessssssossssees oo Fig.
BRACKET (AXLE),

HITCH (FRONT/R TYPE) SYSTEM-ssrrvsvveessssssssssessssssssssesssssssssssess oo Fig.
SHAFT (DRIVE) SYSTEM (EXCEPT H TYPE)--++srvoseeesssssssssseesssssssssseeesssssoooooee Fig.
SHAFT (DRIVE) SYSTEM (H TYPE)-+++--eveeeessssssosseeesssssssmossseesssssossseess oo Fig.
PINION (DRIVE) SYSYTEM:---veeesssssssssssesssssssssseessssssissssesssssssssssss s Fig.
HOUSING (AXLE) SYSTEM-rrr++--vsveeessssssssssseesssssssosssseessssssossssees oo Fig.
GEAR (FINAL) SYSTEM:++++--vvveeessss5ssssseess s Fig.
ROD (TIE) SYSTEM:+---vvvveeeesssssssssssmsssssssessssssssssoisssssssess s Fig.
CYLINDER CASE SYSTEM:-+++ersseeesssrsssasesssssssnesssasssssnssssassssnssssasssssassssssssssssssnssssons Fig.
ARM (LIET) SYSTEM o415 1505000 00 Fig.
CYLINDER SYSTEM:-+++eessseesssesssassssasesssasssssssssassssssssssasssssssssssssssssssssassssssssssssssesssons Fig.
CONTROL SYSTEM:e+++eeesseesssaessssnesssssssssssssasssssassssssssssessssssssasssssssssesssssasssssssssessssons Fig.
PIPING (MAIN) SYSTEM (EXCEPT H TYPE)-rsssvvveeeerssssvssseessssssssssesssssoosseees Fig.
PIPING SYSTEM (H TYPE): --vsveeeeeessssssssssssssssseeesssssssssssisssssssees s Fig.
LINK (3P) SYSTEM---rrrssssssssseesssssssssssseessssssossssess s Fig.
HITCH (DRAW BAR) SYSTEM (R TYPE): +---vrerssssssssseresssssssssseessssssoossseessssssoosoeee Fig.
HOOD SYSTEM(L/2)(2/2)-++-++++--vcees55vssess 55 Fig.
GRILLE SYSTEM - +vs:eessseresssresssssssasesssasssssssssassssssssssasssssssssasssssssssssssssssssssssesssasssssesons Fig.
STEERING COVER SYSTEM:+++essseesseressseessaresssssssssssssssssasssssessasssssssssesssssssssasseens Fig.
SEAL (NOISE) SYSTEM (H TYPE)rsssssssssssseeressssssssssssssssseessssssssssossssssseesssssns Fig.
FENDER SYSTEM

(TM3200/TM3240-EXCEPT H TYPE): ---vrersssssssseeeesssssssssseessssssossssessssssoossseess Fig.
FENDER SYSTEM (TM3240-H TYPE)---+:--vveeeesssssovssseessssssoosseeesssssossseessssooe Fig.
SEAT BASE SYSTEM (EXCEPT H TYPE)-w-rrrrrsssssssseerssssssssssseessssssssssees oo Fig.
SEAT BASE SYSTEM (H TYPE)r++srvvveeessssssossseesssssssssseesssssossssessssssoossseessnoe Fig.
ERAME SYSTEM:ws++esseeesseressesssssssssssassssesssossssassssassssssssasssssssssssssossssassssasssssssssssssassssne Fig.
STEP SYSTEM (EXCEPT H TYPE): -wsreersssssssssseessssssssssesssssssssssesssssssoossssesssssooe Fig.

STEP SYSTEM (H TYPE) ............................................................................................... Flg

52
53
54
55
56

57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75

76
77
78
79
80
81
82



LA et e ot Fig. 83
PANEL SYSTEM:w-v-oeeer-oesoeee oo oo oo oo Fig. 84
SWITCH SYSTEM (EXCEPT H TYPE)-+r-rerrrsrsetntvtestesvtstesesnsesesesosns Fig. 85
SWITCH SYSTEM (H TYPE)-w-rrererrsrsrsmesssssessssssssssssssesssssesssrre Fig. 86
HARNESS SYSTEM (EXCEPT H TYPE)-errrresvsrssssesssssvssessssssssesssr Fig. 87
HARNESS SYSTEM (H TYPE)-+r-rerrrsesnsnsetssnsvteetststvtetssosviesesvie Fig. 88
ROPS SYSTEM (R TYPE)-erersrsretstsssssssssmessssssssssssessssssesssoe Fig. 89
e, Fig. 90
LABEL (CONTROL) (EXCEPT H TYPE)--r-rretrtrsrimesntvtetnsnsssesnsvsesnsos Fig. o1
LABEL (CONTROL) (H TYPE) +-rererrsrssesssrssssssssssssssss s Fig. o2
LABEL (CAUTION) sttt Fig. 03
OO v oo oo e Fig. 94

OPTIONAL PARTS

MID PTO SET (EXCEPT M TYPE)

(OPTION)(L/2)(212)w+++++-vveeesssssssesssssssssessssissses s Fig. 95
REAR WHEEL SYSTEM (TM3240) (OPTION):+++----rrssssesseessssssssersssssossesssssnosseesssoe Fig. 96
REAR WHEEL SYSTEM (TM3200) (OPTION):++---vreersssssssssseesssssssmssssssssssssnossssessss Fig. 97
REAR WHEEL (TURF) SYSTEM (TM3240)

(OPTION++++-vvees51vsseee 520 Fig. 98
REAR WHEEL (TURF) SYSTEM (TM3200)

(OPTION++++-vveessssssses s Fig. 99
HITCH (FRONT) SET (EXCEPT R TYPE)

(OPTION)-wveers+ssvsss e Fig.100
FRONT WHEEL SYSTEM (OPTION)--s--vveeessssssssessssssssessssssssessssssees s Fig.101
FRONT WHEEL (TURF) SYSTEM (TM3200)

(OPTION #0555 Fig.102
FRONT WHEEL (TURF) SYSTEM (TM3240)

(OPTION++++-vvees55ss0ee 520 Fig.103
HITCH (CREVICE) SET (R TYPE) (OPTION):---rorsssvseeesssssseesssssosseessssissees oo Fig.104

HITCH (DRAW BAR) SET (EXCEPT R TYPE)

(OPTION) ...................................................................................................................... FiglOS

19



20

ROPS SET (EXCEPT R TYPE) (OPTION) ..................................................................... F|g106
WEIGHT (BUMPER) SYSTEM (OPTION) .................................................................... FiglO?

COMPONENT PARTS

COMPONENT PARTS

FOR K200-053-000-00 ON FFig. 56+ +xssesssressesssssssistisisasisisissiis s Fig.108
COMPONENT PARTS

FOR K211-001-000-00 ON i 66+ +++sssersssessesssssssessssisisissinss it Fig.109
COMPONENT PARTS

FOR K510-008-000-00 ON [Fig. 14+ +ssesssessessssssssssssssisissiiisis ittt Fig.110
COMPONENT PARTS

FOR 1685-211-500-10 ON [Fig.30¢+ s+ sssssessssssessssassssiisssisiissisisisiis s Fig.111

WIRING DIAGRAM
WIRING DIAGRAM (HST)



ENGINE

E3112B13:--TM3200H

6004-097-330-00






FIG. 1 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

23

S | TYPE OF MODEL
KEY PART CODE DESCRIPTION E REMARKS
,,,,, 1 16211-110-057-30 CYLINDERHEAD ASSY | *
,,,,, 2 |6911-129-006-00 CAPSEALING = |*]|
,,,,, 3 16209-605-004-10 PLUG/PTY2 | *]
,,,,, 4 16212-569-002-00 SEALOIL  |*)
5 |V682-200-000-60 BALL *
6 [6211-141-029-20 GASKET/CYLINDERHEAD | *| - | (| [ {
*




24 FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

TYPE OF MODEL

E3112
B13

KEY PART CODE DESCRIPTION REMARKS

o--
~0o0
TOO

6211-170-004-20 COVER/CYLINDER HEAD 1

6211-751-001-10 ICAP,OIL FILLER

6211-173-003-00 |[SEAL,CYL.HEAD COVER

6209-490-002-10 NUT/CAP

6209-572-003-00 [GASKET

¥ % kI kX X[OTDW

BNN R e

6209-360-028-10 HOSE/RABBER

o0 WINEP




FIG. 3 INLET MANIFOLD

25

6003-120B-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 (6214-111-011-20 MANIFOLD(INLET)ASSY | *| * | | | | |
,,,,, 2 |6214-115-001-20 |GASKET,INLETMANIFOL | *| * | | | | |
,,,,, 3 |V231-360-802-00 FLANGEBOLT | *| 3 | | | o
4 (V231-360-804-00 FLANGEBOLT * 1




26 FIG. 4 EXHAUST MANIFOLD

6004-140 -0100

TYPE OF MODEL

E3112
B13

REMARKS

o--
~0o0
Py

KEY PART CODE DESCRIPTION

6214-141-010-10 MANIFOLD,EXH 1

1

¥ X X OTW

6214-145-001-30 |GASKET,EXH.MANIFOLD

6

W N

V211-560-802-50 BOLT,SEMS/M8X25 7T




v %%

FIG. 5 CYLINDER BLOCK

27

12
12
6004-202G-0100
TYPE OF MODEL
KEY PART CODE DESCRIPTION REMARKS

1 16211-210-037-20

6509-605-019-10

CYLINDERBLOCK ASSY

5
6 |6212-531-005-10

10 [6211-510-001-00

METAL,CRANK SET

11 |6211-511-003-00

15 16209-749-001-20

BEARING/CRANK/UPPER

PIN/TUBE

16 |16213-129-006-00

20 [6904-110-818-00

PIN/STRAIGHT

21 1[6904-110-822-00

25 ([6213-319-001-00

CONNECTOR,OIL FILTER

26 [6211-291-016-00

COVER/INJECTIONPUMP

30 [6211-760-030-00

LEVELGAGE

*
[




28

6004-202G-0100

FIG. 5 CYLINDER BLOCK

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B13 C|L|P

31 |16211-766-019-00 [GUIDE/LEVELGAGE COMP | * 1

32 16901-910-816-00 BOLT,SEMS/M8X16 * 1

33 [6209-300-013-00 [STUD * 2




FIG. 6 BEARING/UNDER SIZE (OPTION)

FIG.13

6003-209 -0100

29

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 16211-540-001-00 METALCRANKSET [T * | | [ (|
,,,,, 2 16211-599-001-10 [BEARING,THRUSTCRANK |T| > | | | | |
,,,,, 3 |6211-560-001-00 METAL,CRANKSET | T| * | | | | [
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | [
5 [6212-274-006-00 BEARING/CONNECTINGR | T 3
6 [6212-276-006-00 BEARING/CONNECTINGR | T 3




30

6004-210 -0100

FIG. 7 OIL PAN

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B13 C|L |P
1 [6211-361-010-10 [PAN,OIL COMP * 1
2 |6209-600-006-00 PLUG/M14X1.5 * 1
3 |V720-102-401-80 |O-RING/P18 * 1
4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR PLATE

31

6004-220H-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 6211-341-053-20 PLATE/REAR | *| * @ 0
,,,,, 2 16211-342-002-10 POINTER | *| * |
,,,,, 3 16213-129-006-00 PIN/STRAIGHT | *| * | | | ||
4 16901-911-020-00 BOLT,SEMS/M10X20 * 6




32

FIG. 9 TIMING GEAR CASE

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

o--

—Oo0

TIOO

REMARKS

6211-310-012-30

GEARCASE ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

V231-360-804-50

FLANGEBOLT

=
w

V231-360-807-50

FLANGEBOLT

[
»

1425-621-004-00

HOLDER/JE/9-9

=
ol

V231-360-803-00

FLANGEBOLT

=
»

6209-500-003-00

WASHER/08X14X01

Ay
N

6215-546-003-10

STOPPER/FULLLOAD

[
o)

6209-409-001-00

NUT/M8

[y
©

V341-120-008-00

NUT,CAP/M 8

N
o

6209-920-002-00

PACKING

N
=

6215-542-004-20

PIN/ARM

N
N

P117-303-003-00

PIN/SNAP

N
w

6215-542-005-10

PIN

N
iy

6209-600-004-00

PLUG/SCREW

N
(4]

6209-500-003-00

WASHER/08X14X01

N
(<2}

6209-740-001-00

PIN,GROOVE

N
~

6211-312-003-20

GASKET/GEARCASE

N
[oe]

6213-160-002-20

VALVE/RELIEF ASSY

N
©

6213-161-001-20

PISTON/VALVE/RELIEF

w
o

6213-164-001-00

SPRING/RELIEF VALVE

L AR BEE REE BEE Nk BEE BEE BEE NEE NEE REE BEE NEE REE NEE BEE BEE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

RR R R R R R RN RN R R R R RN R W RN R R RN A RN




FIG. 9 TIMING GEAR CASE

33

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

REMARKS

V705-140-012-00

6219-310-003-20

RING,SNAP/12 C

DRIVE/TACHOMETE ASSY

V723-102-002-40

6211-312-004-20

RING/O

6902-050-816-00

6904-110-822-00

6212-530-005-20

6909-110-408-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

S | TYPE OF MODEL
P "E3112
C| B13
* 1
e T o
T ot
T T
T T
* 1
e T T
T gt
T ot
T ot
* 3
T S
e T gt
e T T
T ot
* 1
T T e —
T .
T T
e T  —
* 7




34

6003-290 -0100

FIG. 10 HANGER

TYPE OF MODEL

S I {C |G
KEY PART CODE DESCRIPTION P &1z T|0|R REMARKS
C B13 C|[L [P
1 |6211-777-007-30 HANGER * 2
2 |V233-361-002-00 FLANGEBOLT * 2




FIG.11 VALVE

10

35

L

|
911£

&
6004-301 -0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C
,,,,, 1 [6212-551-001-10 VALVE/INTAKE | *]
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *
,,,,, 3 |6212-561-001-10 |SPRING/VALVE | *|
,,,,, 4 16212-563-001-00 SEAT,VALVESPRING | * |
5 |6212-565-001-00 (CUTTER,VALVE *
6 |[6212-571-006-00 TAPPET st 11t
*
B ——..——>-Hi'|
- tb
10 |6212-620-001-20 |SHAFT/ROCKERARMASSY |*| * | [ | [ |
11 16212-626-002-10PLUG o *looc
12 16212-628-004-00 BRACKET ROCKERSHAFT | * | “ | |\ | | |\ . o .
13 |6212-628-005-00 BRACKET,ROCKERSHAFT | * | = | | | | | .
14 16209-940-004-00 SPRING 0 *l oo
15 |V704-140-016-00 RING,SNAP/16 C *
16 |6212-616-002-00 [SCREW ADJUST = s 0
*
B N —-— -




36

FIG.12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

o--

—Oo0

TIOO

REMARKS

6212-511-002-00

SHAFT,CAM

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT,SEMS/M6X12

o0 WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ % kI kX X[OTDW

1
1
1
2
1




FIG. 13 PISTON

37

7

6004-3401-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS

C B13 C|L|P
,,,,, 1 16212-111-094-10pPISTON /> 3¢ [ | ||
,,,,, 2 16212-121-014-20 RING/PISTON SET | *| ¢ | | | | [
,,,,, 3 |6212-211-001-10PINPISTON | *| S| | | | [
,,,,, 4 16209-587-001-00 RINGSNAP  |*=| ¢ | | | | (

5 16212-230-004-10 |ICONNECTINGROD ASSY * 3

,,,,, 6 16212-235-005-00 BOLT/CONNECTINGROD *2

*




38 FIG. 14 PISTON/OVER SIZE (OPTION)

6004-3491-0100

TYPE OF MODEL

S 11 C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B13 C|[L [P
1 (6212-114-094-10 PISTON(OV) T| 3
2 [6212-124-014-10 RING/PISTON/OV SET T| 3
3 |6212-116-094-10 PISTON(OV) T| 3
4 16212-126-014-10 RING/PISTON/OV SET T| 3




FIG. 15 CRANK SHAFT

39

14 (0N
15
9
6004-350N-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 [6212-310-009-30 CRANKSHAFT _AssYy | *| * | | [ ||
,,,,, 2 |V523-101-001-80 PIN || L
,,,,, 3 |6212-521-008-00 GEARICRANK || 1 || | ||
,,,,, 4 16209-730-006-00 KEY/O7X05%x43 | *| Y | | | (
5 16212-330-051-00 FLYWHEEL ASSY * 1
6 [6212-333-003-00 RINGGEAR K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
e e e
e T
10 |6212-371-009-00 |PULLEY * 1
11 16212-372-002-10 CENTERCRANKPULLEY | * | | R N T I
12 |6902-050-610-00BOLT x| 4t b
13 |6909-150-506-00 WASHER,SPIM6 | *| * | | | | |
14 [6212-379-001-00 WASHER [ *| * | | | ||
15 |[6901-066-645-00 BOLT * 1




40

FIG. 16 OIL PUMP

6004-401B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13
1

o--

—Oo0

TIOO

REMARKS

6213-100-003-30

OILPUMP ASSY

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

6213-140-008-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

6213-311-006-00

PIPE,OIL

=
w

6909-906-105-10

BOLT,JOINT

[
»

6209-920-002-00

PACKING

L EEE REE REE R Nk REE REE REE REE NEE REE BEE REE N N (@A ()]

RN R R R R R R W W N R R e

=
ol

6213-240-002-10

CARTRIDGE/OILFILTER




6004-420 -0100

FIG.17 WATER PUMP

41

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P 'E3112 T|o|R REMARKS
C B13 C|L|P
,,,,, 1 16213-610-005-40 WATERPUMP _ AssY | *| * | |\ | | |
,,,,, 2 16213-611-003-20 BODY/WATERPUMP | > | * | |\ | | | .
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| * | |\ | | | .
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | *| * | | | | |
5 [6213-622-002-10 [SEAL SET/WATER PUMP * 1
6 |[6213-621-003-00 ROTOR/WATERPUMP x| i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
Sl - e ——
Bl - e ——
10 |[6213-619-003-00 [SCREW/WATER PUMP * 3
11 [6213-619-002-00 PIPEIWATERPUMP | *| S I A e O
12 16213-614-003-10 [GASKET/WATERPUMP | * | i ISR O N O
13 [V231-360-804-50 FLANGEBOLT | *| i R I T O
14 |13817-401-001-00 NUT/MO8 | *| i A N O
15 [6213-619-001-00 |[SPACER,PUMP.WATER * !
16 |6213-614-004-10 GASKET,SPACER | *| = i I I I
17 STUD/M8X40 | *] S A N T T
18 FLANGEBOLT | *| = i I I A O
19 NUT/MOB | * i SR O N O
20 [6213-729-013-10 HOSE/RUBBER * 1
21 |J061-210-015-00 [CLAMP/WIRE/10-15 | * | 2
22 |6213-716-001-50 HOUSING/THERMOSTAT | * | i I A A O
23 |6213-743-002-10 [GASKET/HOUSING | *| i I A A O
24 |V231-360-802-00 FLANGEBOLT | *| ~ o I A A O
25 |V231-360-807-50 FLANGEBOLT * 1
26 [6513-770-022-10 THERMOSTAT | *| i R O T O
27 |6213-711-003-20 PIPEWATEROUTLET | *| i I I T O
28 |V723-102-005-500-RING | *| = i I A A O
29 |V231-360-802-50 FLANGEBOLT | *| = G A I




42

6004-480R-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

o--

—Oo0

TIOO

REMARKS

6213-660-023-00

FAN/COOLING

1

6213-641-002-10

PULLEY ,WATER PUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

O1Lh IWINE-

6213-671-012-00

BELT/VHM34.5/FAN

LA BEE BEE REE N (@R vN?)]

1
1
4
1




FIG. 19 INJECTION NOZZLE

43

6004-501C-0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION E REMARKS
,,,,, 1 16215-300-036-00 [INJECTIONNOZZLE ASSY | * | FI1G 026
,,,,, 2 16215-315-002-00 GASKET,NOZZLE | *|
,,,,, 3 |6215-411-126-10 PIPE/INJECTION ASSY | * |
*




44

6004-511A-0100

FIG. 20 INJECTION PUMP

21
N
20

5-28

L

4
19 31
22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

o--

—Oo0

TIOO

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

1

FIG 027

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6215-621-016-20

CAMSHAFT/INJECTION P

6212-524-002-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

REBoo~Nonswnik

V600-110-620-30

BEARING,RB/6203

=
w

V600-110-600-40

BEARING,RB/6004

[
»

6212-535-002-00

PLATE, THRUST INJPUMP

=
ol

6901-910-612-00

BOLT,SEMS/M6X12

=
»

6215-520-001-00

FLYWEIGHT

Ay
N

6209-030-043-00

BOLT/M6X10

[
o)

6215-526-004-00

THRUSTPIECE

[y
©

6215-541-001-10

ARM/FLOATING COMP

N
o

6215-543-002-10

RINK/CONTROL

N
=

6215-542-006-00

PIN,CONTROL

N
N

V710-140-004-00

RING,SNAP/ 4 E

N
w

6215-531-019-00

SPRING/GOVERNOR

N
iy

6215-541-024-30

LEVER/CONTROL COMP

N
(4]

V720-101-900-80

O-RING/P 8

N
(<2}

6209-580-002-10

SPRING,RETURN

N
~

6215-549-007-10

ARM/CONTROL

N
[oe]

6909-110-406-00

NUT

N
©

V411-260-006-00

WASHER / M6

w
o

V401-160-006-00

WASHER,SP/M 6

L AR BEE REE BEE Nk BEE BEE BEE REE NEE REE BEE NEE REE NEE BEE REE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

R R R R R R R R R R R R R W R R R R R R R R NN R R R R R




6004-511A-0100

FIG. 20 INJECTION PUMP

5-28

L

21

4
25\‘ 19 31
22

45

KEY

PART CODE

DESCRIPTION

6215-549-012-00 SPRING,STARTING




46

FIG. 21 FUEL PIPE

7
6004-5501-0100
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION E3112 T|O|R REMARKS
B13 C|L|P
6215-412-002-10 CONNECTOR 1
6215-411-125-00 |PIPE/FUEL

6209-360-005-00

HOSE,RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

6209-704-009-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE,ORIFICE

©. 00N (01D IWINF-

J062-087-093-00

CLIP/HOSE/8.7-9.3

L AR BEE REE IR REE BEE BEE REE 3 (@R vN?)]

RN R R R R e




FIG. 22 ADAPTER

47

6004-560K-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 |6215-548-026-00 ADAPTER/220X125ASSY | *| * | | | | |
2 |6215-541-016-30 |ARM/TENSION *| 1 77777777777777777777777777777777777777777777777777777777777777777777777777777




48

FIG.23 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

o--

—Oo0

TIOO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 029

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ASSY

FIG 028

0N O 0D WINEF

6209-030-085-00

BOLT/WS

L NS BEE NI R BEE BEE BEE 3@ NavN?)]

N R R R R R e




FIG.24 ELECTRIC (2)

49

1 4
8
6004-820J-0100,6004-820J-0200
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 'E3112 T|0|R REMARKS
C B13 C|L|P
,,,,, 1 16281-971-003-00 |SWITCH/OILPRESSURE | *| * | | | | |
,,,,, 2 |6282-450-002-00 SWITCH/OVERHEAT | *| Y |\ | |\ | |
,,,,, 3 16281-410-010-00 GLOWPLUG | *| 3\
,,,,, 4 16219-732-016-00 CONNECTOR/IGLOWPLUG | *| * | | | | |
5 |6281-910-003-10 [SOLENOID * 1
6 |6209-630-002-10 |GASKET x| 1 T Ty
* 2
Sl - e ——




50

FIG. 25 REPAIR PARTS (OPTION)

6004-999C-0100

5 —¢

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13

TIOO

REMARKS

6287-810-015-20

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-012-00

OILSEAL

6211-292-001-20

GASKET/COVER

REBoo~Nonswnik

6209-625-002-00

SEAL,OIL

=
w

6209-920-002-00

PACKING

[
»

6211-312-003-20

GASKET/GEARCASE

=
ol

6211-312-004-20

GASKET/PLATE

=
»

V723-102-005-00

O-RING 1A S50

Ay
N

V720-102-401-50

O-RING/P15

[
o)

6213-614-003-10

GASKET/WATER PUMP

[y
©

6213-614-004-10

GASKET,SPACER

N
o

6213-743-002-10

GASKET/HOUSING

N
=

V723-102-005-50

O-RING

N
N

6209-630-002-10

GASKET

N R R R R R R R R RN R R RN AR RN R R o

N
w

6209-500-003-00

WASHER/08X14X01

AHdAAAAAAAAAAAA A A A AdAd4ddoT0




FIG.26 COMPONENT PARTS °1
FOR 6215-300-036-00 ON Fig.19

5
6215-300-036-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B13 C|L|P
* 3

1 16215-330-024-00 HOLDER/NOZZLE ASSY

5 16215-332-013-00 [NUT/NOZZLERETAINING * 3
6 |6215-339-001-00 PIECE,DISTANCE * 8

WASHER0.9 | *| * | b L
WASHER/0.925 | *| * | L L L L
WASHER/0.95  [*| * | | | ||

10 |[6215-345-004-00 WASHER/0.975 *| 3
11 16215-345-005-00 WASHER/LO > |\ L
12 16215-345-006-00 WASHER/1.025 | *| | | | [
13 16215-345-007-00 WASHER/L.05 | *| | L L L
14 16215-345-008-00 WASHER/L.075 | *| | L L L

15 |6215-345-009-00 WASHER/1.1 * 2

*

16 |6215-345-010-00 WASHER/1.125

* 3
e T e e e
R S e e e e
20 |6215-345-014-00 WASHER/1.225 * 3
21 |6215-345-015-00 WASHER/L25 [+ & | | | [
22 |6215-345-016-00 WASHER/L275 || 3 |
23 |6215-345-017-00 WASHER/L3 |+ [ & |
24 16215-345-018-00 WASHER/L.325 | *| * | | | | |
25 |6215-345-019-00 WASHER/1.35 * 3
26 |6215-345-020-00 WASHER/L375 || & | | | | [
27 |6215-345-021-00 WASHERIL4 | *| | 0 0
28 |6215-345-022-00 WASHER/L425 | *| | 0 (|
29 16215-345-023-00 WASHER/L45 | *| | 0 |
* 3

30 |[6215-345-024-00 WASHER/1.475




52

6215-300-036-0A

FIG.26 COMPONENT PARTS
FOR 6215-300-036-00 ON Fig.19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B13
3

o--

—Oo0

TIOO

REMARKS

31

6215-345-025-00

WASHER/1.5

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

50

6215-359-001-00

WASHER

51

6215-359-002-00

NUT

52

6215-311-027-00

NOZZLE ASSY

L ANE BEE REE R BEE BEE BEE BEE NEE BEE REE NEE NEE REE NEE BEE NEE NEE REE BEE BEE N I@NavN?)]

W W W W owwwow ow ow ow w w w w w w w w w w




FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

53

6215-600-103-1C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B13 C|L|P

,,,,, 1 [6215-619-009-00 |SCREWHOLLOW [ *| * | | ||
,,,,, 2 |6215-619-010-00 WASHER/AIRBLEEDER | *| 2 | | | ||
,,,,, 3 |6215-643-006-00 |SPRING/DELIVERYVALVE |*| 3 | | | ||
,,,,, 4 |6215-644-007-00 HOLDER/DELIVERYVALVE | *| * | | | | [

5 |6215-649-001-00 |ORING *| 3
6 |6215-649-002-00 [GASKET/DELIVERYVALVE |*| | | | | |
VALVE . Assy <l S i
HOUSING Assy < L
ELEMENT . Assy x|

10 |[6215-619-022-00 BOLT/ WASHERHEAD * 2
211 16215-612-001-00 PLATE/ADJUSTING | *| N I A N O
12 [6215-629-001-00 PININJECTIONPUMP (x| 3| — | [ | |
13 |6215-629-002-00 PLATE |+ | 1 |
14 |6215-622-001-00 TAPPET/INJECTIOASSY (x| 3 | | | | |~

15 [6215-637-001-00 RACK/ICONTROL ASSY * 1
16 |6215-635-001-00 SLEEVE/PLUNGER | *| %} | | | |
SEAT/SPRING/UPPER = | 3| | | | |~
SPRING/PUMPPLUNGER | *| * | | | | [
SEAT/SPRING/LOWER  [*| 3| | [ | |~

20 |6215-629-003-00 PLATE/TAPPET/AD 0.6 * 1
21 |6215-629-004-00 PLATE/TAPPET/ADO.7  [*| * | — [ [ | |
22 |6215-629-005-00 PLATE/TAPPET/ADO.8 (= | | — | | | |~
23 |6215-629-006-00 PLATE/TAPPET/ADO.S  |*| * | | | | |
24 |6215-629-007-00 PLATE/TAPPET/ADL.0 (= | 1 | || | |~

25 |6215-629-008-00 PLATE/TAPPET/AD 0.2 * 1
26 |6215-629-009-00 PLATE/TAPPET/ADO3 (x| T [ [ [ | 1
27 |6215-629-010-00 PLATE/TAPPET/ADO.4 (> | L | — 1| | |~
28 |6215-629-011-00 PLATE/TAPPET/ADOS (x| 3 | | | | |~
29 |6215-629-012-00 PLATE/TAPPET/ADO.25 (= | | — | | | |~

30 |16215-629-013-00 PLATE/TAPPET/AD 0.35 * 1




54

6215-600-103-1C

FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B13 C|L|P

31 |6215-629-014-00 PLATE/TAPPET/AD 0.45 * 1

32 |16215-629-015-00 PLATE/TAPPET/AD 0.55 * 1

33 16215-629-016-00 PLATE/TAPPET/AD 0.65 * 1




f

FIG. 28 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

3 261817 20 3132

55

6
23
22
8
9 -
6281-100-014-0A
TYPE OF MODEL
KEY PART CODE DESCRIPTION REMARKS

1 16281-111-009-00

6281-121-010-00

YOKE/STARTER ASSY

ARMATURE/STARTE ASSY

5
6 |6281-124-011-00

10 [6281-115-017-00

CLUTCH/STARTER ASSY

FRAME/COMMUTATOR END|

11 16281-115-018-00

15 16281-129-068-00

COVER

SHAFT/STARTER PLANET

16 16281-129-069-00

20 [6281-151-014-00

BEARING/OILLESS

SWITCH/MAGNETIC ASSY

21 16281-129-072-00

25 [6281-129-076-00

RING/SNAP

WASHER/SK

26 [6281-129-077-00

WASHER/SK

30 [6281-129-043-00

BOLT/THROUGH

*
[}




56

FIG. 28 COMPONENT PARTS

FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

6281-100-014-0A

S |TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [E3112 T|o|R REMARKS
C B13 C|L |P

31 {6909-150-508-00 WASHER * 1

32 {[6909-110-408-00 [NUT/M8 * 1

33 ([6281-129-062-00 [SCREW * 2

34 (6281-129-079-00 NUT * 1




FIG.29 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

57

6281-200-005-0B
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B13 C|L|P
,,,,, 1 |6281-222-004-00 PULLEY = | i
,,,,, 2 |6281-229-002-00 NUT || Ll
,,,,, 3 |6281-229-003-00COLLOR | *| * | | |
,,,,, 4 16281-221-007-00 ROTOR  Assy | *| Y| | | | (
5 16281-229-004-00 |COVER,BEARING * 1
6 [6281-229-032-00 BEARING/BALL K i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
T T B EEL
e T D il kS
10 |[6281-229-008-00 BOLT * 2
211 16281-229-033-00 BEARING/BALL | *| | A N T I
12 |6281-214-003-00 FRAME _|=| T |
13 |6281-214-004-00|COVER _ |=| T |l
14 |6281-229-029-00 HOLDERASSY (x| 1 | 1| | |~
15 |6281-229-011-00 BUSH *| 1
16 |{[6281-217-002-00 HOLDER/BRUSH ASSY K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
* 2
T e
T S .
20 16281-229-013-00 BOLT * 6
21 |6281-229-014-00BOLT = T
22 |6281-229-015-00 BOLT | 3
23 |6281-229-016-00NUT x| 2
24 |6281-229-017-00BOLT =l 2|
25 16281-229-018-00 NUT * 1
26 |6281-271-002-00 REGULATOR _AssY [=| * [ | | || "







ENGINE

E3112B14---TM3200

6004-097-340-00






FIG. 1 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

61

S | TYPE OF MODEL
KEY PART CODE DESCRIPTION E REMARKS
,,,,, 1 16211-110-057-30 CYLINDERHEAD ASSY | *
,,,,, 2 |6911-129-006-00 CAPSEALING = |*]|
,,,,, 3 16209-605-004-10 PLUG/PTY2 | *]
,,,,, 4 16212-569-002-00 SEALOIL  |*)
5 |V682-200-000-60 BALL *
6 [6211-141-029-20 GASKET/CYLINDERHEAD | *| - | (| [ {
*




62 FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

TYPE OF MODEL

E3112
B14

KEY PART CODE DESCRIPTION REMARKS

o--
~0o0
TOO

6211-170-004-20 COVER/CYLINDER HEAD 1

6211-751-001-10 ICAP,OIL FILLER

6211-173-003-00 |[SEAL,CYL.HEAD COVER

6209-490-002-10 NUT/CAP

6209-572-003-00 [GASKET

¥ % kI kX X[OTDW

BNN R e

6209-360-028-10 HOSE/RABBER

o0 WINEP




FIG. 3 INLET MANIFOLD

63

6003-120B-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 (6214-111-011-20 MANIFOLD(INLET)ASSY | *| * | | | | |
,,,,, 2 |6214-115-001-20 |GASKET,INLETMANIFOL | *| * | | | | |
,,,,, 3 |V231-360-802-00 FLANGEBOLT | *| 3 | | | o
4 (V231-360-804-00 FLANGEBOLT * 1




o4 FIG. 4 EXHAUST MANIFOLD

6004-140 -0100

TYPE OF MODEL

E3112
B14

REMARKS

o--
~0o0
Py

KEY PART CODE DESCRIPTION

6214-141-010-10 MANIFOLD,EXH 1

1

¥ X X OTW

6214-145-001-30 |GASKET,EXH.MANIFOLD

6

W N

V211-560-802-50 BOLT,SEMS/M8X25 7T




v %%

FIG. 5 CYLINDER BLOCK

65

12
12
6004-202G-0100
TYPE OF MODEL
KEY PART CODE DESCRIPTION REMARKS

1 16211-210-037-20

6509-605-019-10

CYLINDERBLOCK ASSY

5
6 |6212-531-005-10

10 [6211-510-001-00

METAL,CRANK SET

11 |6211-511-003-00

15 16209-749-001-20

BEARING/CRANK/UPPER

PIN/TUBE

16 |16213-129-006-00

20 [6904-110-818-00

PIN/STRAIGHT

21 1[6904-110-822-00

25 ([6213-319-001-00

CONNECTOR,OIL FILTER

26 [6211-291-016-00

COVER/INJECTIONPUMP

30 [6211-760-030-00

LEVELGAGE

*
[




66

6004-202G-0100

FIG. 5 CYLINDER BLOCK

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B14 C|L [P

31 |16211-766-019-00 [GUIDE/LEVELGAGE COMP | * 1

32 16901-910-816-00 BOLT,SEMS/M8X16 * 1

33 [6209-300-013-00 [STUD * 2




FIG. 6 BEARING/UNDER SIZE (OPTION)

FIG.13

6003-209 -0100

67

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 16211-540-001-00 METALCRANKSET [T * | | [ (|
,,,,, 2 16211-599-001-10 [BEARING,THRUSTCRANK |T| > | | | | |
,,,,, 3 |6211-560-001-00 METAL,CRANKSET | T| * | | | | [
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | [
5 [6212-274-006-00 BEARING/CONNECTINGR | T 3
6 [6212-276-006-00 BEARING/CONNECTINGR | T 3




68

6004-210 -0100

FIG. 7 OIL PAN

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B14 C|L [P
1 [6211-361-010-10 [PAN,OIL COMP * 1
2 |6209-600-006-00 PLUG/M14X1.5 * 1
3 |V720-102-401-80 |O-RING/P18 * 1
4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR PLATE

69

6004-220H-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 6211-341-053-20 PLATE/REAR | *| * @ 0
,,,,, 2 16211-342-002-10 POINTER | *| * |
,,,,, 3 16213-129-006-00 PIN/STRAIGHT | *| * | | | ||
4 16901-911-020-00 BOLT,SEMS/M10X20 * 6




70

FIG. 9 TIMING GEAR CASE

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

o--

—Oo0

TIOO

REMARKS

6211-310-012-30

GEARCASE ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

V231-360-804-50

FLANGEBOLT

=
w

V231-360-807-50

FLANGEBOLT

[
»

1425-621-004-00

HOLDER/JE/9-9

=
ol

V231-360-803-00

FLANGEBOLT

=
»

6209-500-003-00

WASHER/08X14X01

Ay
N

6215-546-003-10

STOPPER/FULLLOAD

[
o)

6209-409-001-00

NUT/M8

[y
©

V341-120-008-00

NUT,CAP/M 8

N
o

6209-920-002-00

PACKING

N
=

6215-542-004-20

PIN/ARM

N
N

P117-303-003-00

PIN/SNAP

N
w

6215-542-005-10

PIN

N
iy

6209-600-004-00

PLUG/SCREW

N
(4]

6209-500-003-00

WASHER/08X14X01

N
(<2}

6209-740-001-00

PIN,GROOVE

N
~

6211-312-003-20

GASKET/GEARCASE

N
[oe]

6213-160-002-20

VALVE/RELIEF ASSY

N
©

6213-161-001-20

PISTON/VALVE/RELIEF

w
o

6213-164-001-00

SPRING/RELIEF VALVE

L AR BEE REE BEE Nk BEE BEE BEE NEE NEE REE BEE NEE REE NEE BEE BEE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

RR R R R R R RN RN R R R R RN R W RN R R RN A RN




FIG. 9 TIMING GEAR CASE

71

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

REMARKS

V705-140-012-00

6219-310-003-20

RING,SNAP/12 C

DRIVE/TACHOMETE ASSY

V723-102-002-40

6211-312-004-20

RING/O

6902-050-816-00

6904-110-822-00

6212-530-005-20

6909-110-408-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

S | TYPE OF MODEL
P "E3112
C| B4
* 1
e T o
T ot
T T
T T
* 1
e T T
T gt
T ot
T ot
* 3
T S
e T gt
e T T
T ot
* 1
T T e —
T .
T T
e T  —
* 7




72

6003-290 -0100

FIG. 10 HANGER

TYPE OF MODEL

S I |C |G
KEY PART CODE DESCRIPTION P &1z T|0|R REMARKS
C B14 C|L [P
1 |6211-777-007-30 HANGER * 2
2 |V233-361-002-00 FLANGEBOLT * 2




FIG.11 VALVE

10

73

L

|
911£

&
6004-301 -0100
S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C
,,,,, 1 [6212-551-001-10 VALVE/INTAKE | *]
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *
,,,,, 3 |6212-561-001-10 |SPRING/VALVE | *|
,,,,, 4 16212-563-001-00 SEAT,VALVESPRING | * |
5 |6212-565-001-00 (CUTTER,VALVE *
6 |[6212-571-006-00 TAPPET st 11t
*
B ——..——>-Hi'|
- tb
10 |6212-620-001-20 |SHAFT/ROCKERARMASSY |*| * | [ | [ |
11 16212-626-002-10PLUG o *looc
12 16212-628-004-00 BRACKET ROCKERSHAFT | * | “ | |\ | | |\ . o .
13 |6212-628-005-00 BRACKET,ROCKERSHAFT | * | = | | | | | .
14 16209-940-004-00 SPRING 0 *l oo
15 |V704-140-016-00 RING,SNAP/16 C *
16 |6212-616-002-00 [SCREW ADJUST = s 0
*
B N —-— -




74

FIG.12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

o--

—Oo0

TIOO

REMARKS

6212-511-002-00

SHAFT,CAM

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT,SEMS/M6X12

o0 WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ % kI kX X[OTDW

1
1
1
2
1




FIG. 13 PISTON

75

7

6004-3401-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS

C B14 C|L|P
,,,,, 1 16212-111-094-10pPISTON /> 3¢ [ | ||
,,,,, 2 16212-121-014-20 RING/PISTON SET | *| ¢ | | | | [
,,,,, 3 |6212-211-001-10PINPISTON | *| S| | | | [
,,,,, 4 16209-587-001-00 RINGSNAP  |*=| ¢ | | | | (

5 16212-230-004-10 |ICONNECTINGROD ASSY * 3

,,,,, 6 16212-235-005-00 BOLT/CONNECTINGROD *2

*




76 FIG. 14 PISTON/OVER SIZE (OPTION)

6004-3491-0100

S |typEoFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [E3112 T|O|R REMARKS
C B14 C|L [P
1 (6212-114-094-10 PISTON(OV) T| 3
2 16212-124-014-10 RING/PISTON/OV SET T 3
3 |6212-116-094-10 |PISTON(OV) T 3
4 [6212-126-014-10 RING/PISTON/OV SET T 3




FIG. 15 CRANK SHAFT

77

6004-3500-0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P 'e312 T|o|R REMARKS
C B14 C|L|P
,,,,, 1 16212-310-009-30 CRANKSHAFT _AssYy | *| * | |\ | | |
,,,,, 2 |Vv523-101-001-80PIN o x) Lt
,,,,, 3 |6212-521-008-00 GEAR/CRANK > Y | 0
,,,,, 4 16209-730-006-00 KEY/O7X05X43 |\ *| Y 0 0 ol
5 |6212-330-049-10 FLYWHEEL ASSY * 1
6 |6212-333-003-00 RINGGEAR x| : 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
B - e —
e e ——
10 |6212-370-011-00 PULLEY ASSY * 1
11 [6212-371-009-00 PULLEY =] f |
12 |6212-372-002-10 CENTERCRANKPULLEY | * | i ISR O N O
13 [6902-050-610-00BOLT | *| N I I O I
14 16909-150-506-00 WASHER,SPIM6 | * | R I O I
15 [6212-379-001-00 WASHER * 1
16 |6901-066-645-00 BOLT * 1




78

FIG. 16 OIL PUMP

6004-401B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o--

—Oo0

TIOO

REMARKS

6213-100-003-30

OILPUMP ASSY

B14
1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

6213-140-008-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

6213-311-006-00

PIPE,OIL

=
w

6909-906-105-10

BOLT,JOINT

[
»

6209-920-002-00

PACKING

L EEE REE REE R Nk REE REE REE REE NEE REE BEE REE N N (@A ()]

RN R R R R R R W W N R R e

=
ol

6213-240-002-10

CARTRIDGE/OILFILTER




6004-420 -0100

FIG.17 WATER PUMP

79

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 3112 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 [6213-610-005-40 WATERPUMP _Assy  [~[ * [ [ [ [ [
,,,,, 2 |6213-611-003-20 BODYWATERPUMP | *| * [ | | | |
,,,,, 3 [6213-631-002-00 |BEARINGWATERPUMP | *| * [ | | | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | *| * | | | | |
5 16213-622-002-10 [SEAL SET/WATER PUMP * 1
6 {6213-621-003-00 ROTORWATERPUMP C* i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
. -, it
. ..l i
10 |[6213-619-003-00 |[SCREW/WATER PUMP * 3
11 16213-619-002-00 PIPEIWATERPUMP | * | i T O O
12 |6213-614-003-10 GASKET/WATERPUMP | *| * | | | | |
13 |V231-360-804-50 FLANGEBOLT [ *[ * | [ [ [ |
14 |3817-401-001-00NUT/MO8 [ *[ 2| || [ |
15 (6213-619-001-00 SPACER,PUMP.WATER * 1
16 [6213-614-004-10 |GASKET,SPACER [ *[ * | [ [ [ [
17 STUD/M8X40 [+ 2| [ [ ||
.18 FLANGEBOLT | *] o ISR O N O
19 NUTMOB x|
20 |6213-729-013-10 HOSE/RUBBER * !
21 [J061-210-015-00 CLAMPWIRE/10-15  [*[ 2| [ [ [ [
22 |6213-716-001-50 HOUSING/THERMOSTAT | *| * | | | [ |
23 16213-743-002-10 [GASKET/HOUSING | *| O ISR PO N O
24 |V231-360-802-00 FLANGEBOLT [ *[ * | [ [ [ |
25 |V231-360-807-50 FLANGEBOLT * 1
26 |[6513-770-022-10 THERMOSTAT [ *[ * | [ [ [ [ |
27 |6213-711-008-20 PIPEWATEROUTLET [ *[ * | [ | [ |
28 |[V723-102-005-500RING | *| O SR O N O
29 |V231-360-802-50 FLANGEBOLT [ *[ 2| [ | [ |




80

6004-480R-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

o--

—Oo0

TIOO

REMARKS

6213-660-023-00

FAN/COOLING

1

6213-641-002-10

PULLEY ,WATER PUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

O1Lh IWINE-

6213-671-012-00

BELT/VHM34.5/FAN

LA BEE BEE REE N (@R vN?)]

1
1
4
1




FIG.19 INJECTION NOZZLE 81

6004-501C-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 |6215-300-036-00 INJECTIONNOZZLEASSY | *| 3 | | | | |FIG 026
,,,,, 2 |6215-315-002-00 GASKET,NOZZLE | *| 5 | | | | |
,,,,, 3 |6215-411-126-10 PIPE/INJECTION ASSY | *| * | | | | |
4 16215-411-127-00 [PIPE/INJECTION ASSY * 1




82

6004-511A-0100

FIG. 20 INJECTION PUMP

21
N
20

5-28

L

4
19 31
22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

o--

—Oo0

TIOO

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

1

FIG 027

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6215-621-016-20

CAMSHAFT/INJECTION P

6212-524-002-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

REBoo~Nonswnik

V600-110-620-30

BEARING,RB/6203

=
w

V600-110-600-40

BEARING,RB/6004

[
»

6212-535-002-00

PLATE, THRUST INJPUMP

=
ol

6901-910-612-00

BOLT,SEMS/M6X12

=
»

6215-520-001-00

FLYWEIGHT

Ay
N

6209-030-043-00

BOLT/M6X10

[
o)

6215-526-004-00

THRUSTPIECE

[y
©

6215-541-001-10

ARM/FLOATING COMP

N
o

6215-543-002-10

RINK/CONTROL

N
=

6215-542-006-00

PIN,CONTROL

N
N

V710-140-004-00

RING,SNAP/ 4 E

N
w

6215-531-019-00

SPRING/GOVERNOR

N
iy

6215-541-024-30

LEVER/CONTROL COMP

N
(4]

V720-101-900-80

O-RING/P 8

N
(<2}

6209-580-002-10

SPRING,RETURN

N
~

6215-549-007-10

ARM/CONTROL

N
[oe]

6909-110-406-00

NUT

N
©

V411-260-006-00

WASHER / M6

w
o

V401-160-006-00

WASHER,SP/M 6

L AR BEE REE BEE Nk BEE BEE BEE REE NEE REE BEE NEE REE NEE BEE REE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

R R R R R R R R R R R R R W R R R R R R R R NN R R R R R




6004-511A-0100

FIG. 20 INJECTION PUMP

5-28

L

21

4
25\‘ 19 31
22

83

KEY

PART CODE

DESCRIPTION

6215-549-012-00 SPRING,STARTING




84

FIG. 21 FUEL PIPE

7
6004-5501-0100
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION F3112 T|O|R REMARKS
B14 cC|L|P
6215-412-002-10 CONNECTOR 1
6215-411-125-00 PIPE/FUEL

6209-360-005-00

HOSE,RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

6209-704-009-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE,ORIFICE

©. 00N (01D IWINF-

J062-087-093-00

CLIP/HOSE/8.7-9.3

L AR BEE REE IR REE BEE BEE REE 3 (@R vN?)]

RN R R R R e




FIG. 22 ADAPTER

85

6004-560K-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 |6215-548-026-00 ADAPTER/220X125ASSY | *| * | | | | |
2 |6215-541-016-30 |ARM/TENSION *| 1 77777777777777777777777777777777777777777777777777777777777777777777777777777




86

FIG.23 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

o--

—Oo0

TIOO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 029

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ASSY

FIG 028

0N O 0D WINEF

6209-030-085-00

BOLT/WS

L NS BEE NI R BEE BEE BEE 3@ NavN?)]

N R R R R R e




FIG.24 ELECTRIC (2)

87

1 4
8
6004-820J-0100,6004-820J-0200
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P 3112 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 16281-971-003-00 SWITCH/OILPRESSURE | *| * | | | | |
,,,,, 2 16282-450-002-00 SWITCH/OVERHEAT (> | * | | | | | .
,,,,, 3 16281-410-010-00 GLOWPLUG (> S | 0 0
,,,,, 4 16219-732-016-00 CONNECTOR/GLOWPLUG | *| * | | | | |
5 [6281-910-003-10 [SOLENOID * 1
6 [6209-630-002-10 GASKET K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
* 2
. -, Ok




88

FIG. 25 REPAIR PARTS (OPTION)

6004-999C-0100

5 —¢

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B14

TIOO

REMARKS

6287-810-015-20

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-012-00

OILSEAL

6211-292-001-20

GASKET/COVER

REBoo~Nonswnik

6209-625-002-00

SEAL,OIL

=
w

6209-920-002-00

PACKING

[
»

6211-312-003-20

GASKET/GEARCASE

=
ol

6211-312-004-20

GASKET/PLATE

=
»

V723-102-005-00

O-RING 1A S50

Ay
N

V720-102-401-50

O-RING/P15

[
o)

6213-614-003-10

GASKET/WATER PUMP

[y
©

6213-614-004-10

GASKET,SPACER

N
o

6213-743-002-10

GASKET/HOUSING

N
=

V723-102-005-50

O-RING

N
N

6209-630-002-10

GASKET

N R R R R R R R R RN R R RN AR RN R R o

N
w

6209-500-003-00

WASHER/08X14X01

AHdAAAAAAAAAAAA A A A AdAd4ddoT0




FIG.26 COMPONENT PARTS 89
FOR 6215-300-036-00 ON Fig.19

5
6215-300-036-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B14 C|L|P
* 3

1 16215-330-024-00 HOLDER/NOZZLE ASSY

5 16215-332-013-00 [NUT/NOZZLERETAINING * 3
6 |6215-339-001-00 PIECE,DISTANCE * 8

WASHER0.9 | *| * | b L
WASHER/0.925 | *| * | L L L L
WASHER/0.95  [*| * | | | ||

10 |[6215-345-004-00 WASHER/0.975 *| 3
11 16215-345-005-00 WASHER/LO > |\ L
12 16215-345-006-00 WASHER/1.025 | *| | | | [
13 16215-345-007-00 WASHER/L.05 | *| | L L L
14 16215-345-008-00 WASHER/L.075 | *| | L L L

15 |6215-345-009-00 WASHER/1.1 * 2

*

16 |6215-345-010-00 WASHER/1.125

* 3
e T e e e
R S e e e e
20 |6215-345-014-00 WASHER/1.225 * 3
21 |6215-345-015-00 WASHER/L25 [+ & | | | [
22 |6215-345-016-00 WASHER/L275 || 3 |
23 |6215-345-017-00 WASHER/L3 |+ [ & |
24 16215-345-018-00 WASHER/L.325 | *| * | | | | |
25 |6215-345-019-00 WASHER/1.35 * 3
26 |6215-345-020-00 WASHER/L375 || & | | | | [
27 |6215-345-021-00 WASHERIL4 | *| | 0 0
28 |6215-345-022-00 WASHER/L425 | *| | 0 (|
29 16215-345-023-00 WASHER/L45 | *| | 0 |
* 3

30 |[6215-345-024-00 WASHER/1.475




90

6215-300-036-0A

FIG.26 COMPONENT PARTS
FOR 6215-300-036-00 ON Fig.19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o--

—Oo0

TIOO

REMARKS

31

6215-345-025-00

WASHER/1.5

B14
3

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

50

6215-359-001-00

WASHER

51

6215-359-002-00

NUT

52

6215-311-027-00

NOZZLE ASSY

L ANE BEE REE R BEE BEE BEE BEE NEE BEE REE NEE NEE REE NEE BEE NEE NEE REE BEE BEE N I@NavN?)]

W W W W owwwow ow ow ow w w w w w w w w w w




FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

91

6215-600-103-1C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B14 C|L|P

,,,,, 1 [6215-619-009-00 |SCREWHOLLOW _ [*| * | | ||
,,,,, 2 |6215-619-010-00 WASHER/AIRBLEEDER | *| 2 | | | ||
,,,,, 3 |6215-643-006-00 |SPRING/DELIVERYVALVE |*| 3 | | | ||
,,,,, 4 |6215-644-007-00 HOLDER/DELIVERYVALVE | *| * | | | | [

5 |6215-649-001-00 |ORING *| 3
6 |6215-649-002-00 [GASKET/DELIVERYVALVE |*| | | | | |
VALVE . Assy <l S i
HOUSING Assy < L
ELEMENT . Assy x|

10 |[6215-619-022-00 BOLT/ WASHERHEAD * 2
211 16215-612-001-00 PLATE/ADJUSTING | *| N I A N O
12 [6215-629-001-00 PININJECTIONPUMP (x| 3| — | [ | |
13 |6215-629-002-00 PLATE |+ | 1 |
14 |6215-622-001-00 TAPPET/INJECTIOASSY (x| 3 | | | | |~

15 [6215-637-001-00 RACK/ICONTROL ASSY * 1
16 |6215-635-001-00 SLEEVE/PLUNGER | *| %} | | | |
SEAT/SPRING/UPPER = | 3| | | | |~
SPRING/PUMPPLUNGER | *| * | | | | [
SEAT/SPRING/LOWER  [*| 3| | [ | |~

20 |6215-629-003-00 PLATE/TAPPET/AD 0.6 * 1
21 |6215-629-004-00 PLATE/TAPPET/ADO.7  [*| * | — [ [ | |
22 |6215-629-005-00 PLATE/TAPPET/ADO.8 (= | | — | | | |~
23 |6215-629-006-00 PLATE/TAPPET/ADO.S  |*| * | | | | |
24 |6215-629-007-00 PLATE/TAPPET/ADL.0 (= | 1 | || | |~

25 |6215-629-008-00 PLATE/TAPPET/AD 0.2 * 1
26 |6215-629-009-00 PLATE/TAPPET/ADO3 (x| T [ [ [ | 1
27 |6215-629-010-00 PLATE/TAPPET/ADO.4 (> | L | — 1| | |~
28 |6215-629-011-00 PLATE/TAPPET/ADOS (x| 3 | | | | |~
29 |6215-629-012-00 PLATE/TAPPET/ADO.25 (= | | — | | | |~

30 |16215-629-013-00 PLATE/TAPPET/AD 0.35 * 1




92

6215-600-103-1C

FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B14 C|L [P

31 |6215-629-014-00 PLATE/TAPPET/AD 0.45 * 1

32 |16215-629-015-00 PLATE/TAPPET/AD 0.55 * 1

33 16215-629-016-00 PLATE/TAPPET/AD 0.65 * 1




f

FIG. 28 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

3 261817 20 3132

93

6
23
22
8
9 -
6281-100-014-0A
TYPE OF MODEL
KEY PART CODE DESCRIPTION REMARKS

1 16281-111-009-00

6281-121-010-00

YOKE/STARTER ASSY

ARMATURE/STARTE ASSY

5
6 |6281-124-011-00

10 [6281-115-017-00

CLUTCH/STARTER ASSY

FRAME/COMMUTATOR END|

11 16281-115-018-00

15 16281-129-068-00

COVER

SHAFT/STARTER PLANET

16 16281-129-069-00

20 [6281-151-014-00

BEARING/OILLESS

SWITCH/MAGNETIC ASSY

21 16281-129-072-00

25 [6281-129-076-00

RING/SNAP

WASHER/SK

26 [6281-129-077-00

WASHER/SK

30 [6281-129-043-00

BOLT/THROUGH

*
[}




94

FIG. 28 COMPONENT PARTS

FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

6281-100-014-0A

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B14 C|L [P

31 |6909-150-508-00 WASHER * 1

32 16909-110-408-00 NUT/M8 * 1

33 {6281-129-062-00 [SCREW * 2

34 [6281-129-079-00 NUT * 1




FIG.29 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

95

6281-200-005-0B
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B14 C|L|P
,,,,, 1 |6281-222-004-00 PULLEY = | i
,,,,, 2 |6281-229-002-00 NUT || Ll
,,,,, 3 |6281-229-003-00COLLOR | *| * | | |
,,,,, 4 16281-221-007-00 ROTOR  Assy | *| Y| | | | (
5 16281-229-004-00 |COVER,BEARING * 1
6 [6281-229-032-00 BEARING/BALL K i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
T T B EEL
e T D il kS
10 |[6281-229-008-00 BOLT * 2
211 16281-229-033-00 BEARING/BALL | *| | A N T I
12 |6281-214-003-00 FRAME _|=| T |
13 |6281-214-004-00|COVER _ |=| T |l
14 |6281-229-029-00 HOLDERASSY (x| 1 | 1| | |~
15 |6281-229-011-00 BUSH *| 1
16 |{[6281-217-002-00 HOLDER/BRUSH ASSY K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
* 2
T e
T S .
20 16281-229-013-00 BOLT * 6
21 |6281-229-014-00BOLT = T
22 |6281-229-015-00 BOLT | 3
23 |6281-229-016-00NUT x| 2
24 |6281-229-017-00BOLT =l 2|
25 16281-229-018-00 NUT * 1
26 |6281-271-002-00 REGULATOR _AssY [=| * [ | | || "







ENGINE

E3112B15---TM3240H

6004-097-350-00






FIG. 1 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

99

S | TYPE OF MODEL
KEY PART CODE DESCRIPTION E REMARKS
,,,,, 1 16211-110-057-30 CYLINDERHEAD ASSY | *
,,,,, 2 |6911-129-006-00 CAPSEALING = |*]|
,,,,, 3 16209-605-004-10 PLUG/PTY2 | *]
,,,,, 4 16212-569-002-00 SEALOIL  |*)
5 |V682-200-000-60 BALL *
6 [6211-141-029-20 GASKET/CYLINDERHEAD | *| - | (| [ {
*




100 FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

TYPE OF MODEL

E3112
B15

KEY PART CODE DESCRIPTION REMARKS

o--
~0o0
TOO

6211-170-004-20 COVER/CYLINDER HEAD 1

6211-751-001-10 ICAP,OIL FILLER

6211-173-003-00 |[SEAL,CYL.HEAD COVER

6209-490-002-10 NUT/CAP

6209-572-003-00 [GASKET

¥ % kI kX X[OTDW

BNN R e

6209-360-028-10 HOSE/RABBER

o0 WINEP




FIG. 3 INLET MANIFOLD 101

6003-120B-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
1 1/6214-111-011-20 [MANIFOLD(INLET) ASSY * 1




102 FIG. 4 EXHAUST MANIFOLD

6004-140 -0100

TYPE OF MODEL

E3112
B15

REMARKS

o--
~0o0
Py

KEY PART CODE DESCRIPTION

6214-141-010-10 MANIFOLD,EXH 1

1

¥ X X OTW

6214-145-001-30 |GASKET,EXH.MANIFOLD

6

W N

V211-560-802-50 BOLT,SEMS/M8X25 7T




FIG. 5 CYLINDER BLOCK 103

v %%

12
12
6004-202G-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 16211-210-037-20 CYLINDERBLOCK ASSY |*| * | | [ ||
,,,,, 2 16209-000-004-10BOLT xS L 4|
,,,,, 3 |6209-610-001-10 CUP/SEALING/28 ~ |*| 2| | | | [
,,,,, 4 16209-610-009-00 CUP/SEALING/36 | *| * | | | | [
5 |6509-605-019-10 PLUG *| 3
6 [6212-531-005-10 PIN/IDLEGEAR K : 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
e T N il B L
e T B k-
10 ([6211-510-001-00 METAL,CRANK SET * 1
* 4

11 |6211-511-003-00 BEARING/CRANK/UPPER

15 [6209-749-001-20 PIN/TUBE * 2
16 |6213-129-006-00 [PIN/STRAIGHT x| T 4T T i<+
* 1
Sl - e ——
Bl - N ———————ee-
20 [6904-110-818-00 [STUD * 1
21 |6904-110-822-009TUD | *| = 2
22 16294-453-002-00 POWEL | *| = G I S I
23 |6909-902-299-00 NIPPLE | *| = i I A A O
24 |6213-721-007-00 PIPE/WATERDRAIN | *| o I A A O
25 [6213-319-001-00 |[CONNECTOR,OIL FILTER | * 1
26 16211-291-016-00 [COVER/INJECTIONPUMP | * | i R O T O
27 16211-292-001-20 [GASKET/COVER | *| i R I T O
28 |V230-360-601-20 FLANGEBOLT | *| * | | | | o
29 |6215-549-013-00 [PIN * 1

30 |[6211-760-030-00 |LEVELGAGE

*
[




104

6004-202G-0100

FIG. 5 CYLINDER BLOCK

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B15 C|L|P

31 |16211-766-019-00 [GUIDE/LEVELGAGE COMP | * 1

32 16901-910-816-00 BOLT,SEMS/M8X16 * 1

33 [6209-300-013-00 [STUD * 2




FIG. 6 BEARING/UNDER SIZE (OPTION)

FIG.13

6003-209 -0100

105

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 16211-540-001-00 METALCRANKSET [T * | | [ (|
,,,,, 2 16211-599-001-10 [BEARING,THRUSTCRANK |T| > | | | | |
,,,,, 3 |6211-560-001-00 METAL,CRANKSET | T| * | | | | [
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | [
5 [6212-274-006-00 BEARING/CONNECTINGR | T 3
6 [6212-276-006-00 BEARING/CONNECTINGR | T 3




106

6004-210 -0100

FIG. 7 OIL PAN

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B15 C|L |P
1 [6211-361-010-10 [PAN,OIL COMP * 1
2 |6209-600-006-00 PLUG/M14X1.5 * 1
3 |V720-102-401-80 |O-RING/P18 * 1
4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR PLATE

107

6004-220H-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 6211-341-053-20 PLATE/REAR | *| * @ 0
,,,,, 2 16211-342-002-10 POINTER | *| * |
,,,,, 3 16213-129-006-00 PIN/STRAIGHT | *| * | | | ||
4 16901-911-020-00 BOLT,SEMS/M10X20 * 6




108

FIG. 9 TIMING GEAR CASE

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

o--

—Oo0

TIOO

REMARKS

6211-310-012-30

GEARCASE ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

V231-360-804-50

FLANGEBOLT

=
w

V231-360-807-50

FLANGEBOLT

[
»

1425-621-004-00

HOLDER/JE/9-9

=
ol

V231-360-803-00

FLANGEBOLT

=
»

6209-500-003-00

WASHER/08X14X01

Ay
N

6215-546-003-10

STOPPER/FULLLOAD

[
o)

6209-409-001-00

NUT/M8

[y
©

V341-120-008-00

NUT,CAP/M 8

N
o

6209-920-002-00

PACKING

N
=

6215-542-004-20

PIN/ARM

N
N

P117-303-003-00

PIN/SNAP

N
w

6215-542-005-10

PIN

N
iy

6209-600-004-00

PLUG/SCREW

N
(4]

6209-500-003-00

WASHER/08X14X01

N
(<2}

6209-740-001-00

PIN,GROOVE

N
~

6211-312-003-20

GASKET/GEARCASE

N
[oe]

6213-160-002-20

VALVE/RELIEF ASSY

N
©

6213-161-001-20

PISTON/VALVE/RELIEF

w
o

6213-164-001-00

SPRING/RELIEF VALVE

L AR BEE REE BEE Nk BEE BEE BEE NEE NEE REE BEE NEE REE NEE BEE BEE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

RR R R R R R RN RN R R R R RN R W RN R R RN A RN




FIG. 9 TIMING GEAR CASE

109

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

REMARKS

V705-140-012-00

6219-310-003-20

RING,SNAP/12 C

DRIVE/TACHOMETE ASSY

V723-102-002-40

6211-312-004-20

RING/O

6902-050-816-00

6904-110-822-00

6212-530-005-20

6909-110-408-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

S | TYPE OF MODEL
P "E3112
C| B15
* 1
e T o
T ot
T T
T T
* 1
e T T
T gt
T ot
T ot
* 3
T S
e T gt
e T T
T ot
* 1
T T e —
T .
T T
e T  —
* 7




110

6003-290 -0100

FIG. 10 HANGER

S |typEoFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B15 C|L|P
1 ([6211-777-007-30 HANGER * 2
2 |V233-361-002-00 |[FLANGEBOLT * 2




FIG. 11 VALVE 111

|
911£

10

L

G
6004-301 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P @312 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 |6212-551-001-10 VALVE/INTAKE | *| % | | | | | .
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *| 3 | | | | |
,,,,, 3 |6212-561-001-10 SPRING/NVALVE (> ® | |\ | | |
,,,,, 4 16212-563-001-00 SEATVALVESPRING | *| ® | | | | | .
5 |6212-565-001-00 [CUTTER,VALVE * | 12
6 |6212-571-006-00 TAPPET x| 2 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
Sl - e ——
Bl - e ——
10 [6212-620-001-20 [SHAFT/ROCKERARM ASSY | * !
* 2

11 16212-626-002-10 PLUG

15 |V704-140-016-00 RING,SNAP/16 C * 2
16 [6212-616-002-00 |[SCREW ADJUST * 6

* 6
B T e e
B e e




112

FIG.12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

o--

—Oo0

TIOO

REMARKS

6212-511-002-00

SHAFT,CAM

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT,SEMS/M6X12

o0 WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ % kI kX X[OTDW

1
1
1
2
1




FIG. 13 PISTON

113

7

6004-3401-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS

C B15 C|L|P
,,,,, 1 16212-111-094-10pPISTON /> 3¢ [ | ||
,,,,, 2 16212-121-014-20 RING/PISTON SET | *| ¢ | | | | [
,,,,, 3 |6212-211-001-10PINPISTON | *| S| | | | [
,,,,, 4 16209-587-001-00 RINGSNAP  |*=| ¢ | | | | (

5 16212-230-004-10 |ICONNECTINGROD ASSY * 3

,,,,, 6 16212-235-005-00 BOLT/CONNECTINGROD *2

*




114 FIG. 14 PISTON/OVER SIZE (OPTION)

6004-3491-0100

S |typEoFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [E3112 T|O|R REMARKS
C B15 C|L [P
1 (6212-114-094-10 PISTON(OV) T| 3
2 16212-124-014-10 RING/PISTON/OV SET T 3
3 |6212-116-094-10 |PISTON(OV) T 3
4 [6212-126-014-10 RING/PISTON/OV SET T 3




FIG. 15 CRANK SHAFT

115

14 (0N
15
9
6004-350N-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 [6212-310-009-30 CRANKSHAFT _Assy [ *| * | | [ ||
,,,,, 2 |V523-101-001-80 PIN || L
,,,,, 3 |6212-521-008-00 GEARICRANK || 1 || | ||
,,,,, 4 16209-730-006-00 KEY/O7X05%x43 | *| Y | | | (
5 16212-330-051-00 FLYWHEEL ASSY * 1
6 [6212-333-003-00 RINGGEAR K i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
e e e
e T
10 |6212-371-009-00 |PULLEY * 1
11 16212-372-002-10 CENTERCRANKPULLEY | * | | R N T I
12 |6902-050-610-00BOLT x| 4t b
13 |6909-150-506-00 WASHER,SPIM6 | *| * | | | | |
14 [6212-379-001-00 WASHER [ *| * | | | ||
15 |[6901-066-645-00 BOLT * 1




116

FIG. 16 OIL PUMP

6004-401B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o--

—Oo0

TIOO

REMARKS

6213-100-003-30

OILPUMP ASSY

B15
1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

6213-140-008-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

6213-311-006-00

PIPE,OIL

=
w

6909-906-105-10

BOLT,JOINT

[
»

6209-920-002-00

PACKING

L EEE REE REE R Nk REE REE REE REE NEE REE BEE REE N N (@A ()]

RN R R R R R R W W N R R e

=
ol

6213-240-002-10

CARTRIDGE/OILFILTER




6004-420 -0100

FIG.17 WATER PUMP

117

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 3112 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 [6213-610-005-40 WATERPUMP _Assy  [~[ * [ [ [ [ [
,,,,, 2 |6213-611-003-20 BODYWATERPUMP | *| * [ | | | |
,,,,, 3 [6213-631-002-00 |BEARINGWATERPUMP | *| * [ | | | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | *| * | | | | |
5 16213-622-002-10 [SEAL SET/WATER PUMP * 1
6 {6213-621-003-00 ROTORWATERPUMP C* i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
. -, it
. ..l i
10 |[6213-619-003-00 |[SCREW/WATER PUMP * 3
11 16213-619-002-00 PIPEIWATERPUMP | * | i T O O
12 |6213-614-003-10 GASKET/WATERPUMP | *| * | | | | |
13 |V231-360-804-50 FLANGEBOLT [ *[ * | [ [ [ |
14 |3817-401-001-00NUT/MO8 [ *[ 2| || [ |
15 (6213-619-001-00 SPACER,PUMP.WATER * 1
16 [6213-614-004-10 |GASKET,SPACER [ *[ * | [ [ [ [
17 STUD/M8X40 [+ 2| [ [ ||
.18 FLANGEBOLT | *] o ISR O N O
19 NUTMOB x|
20 |6213-729-013-10 HOSE/RUBBER * !
21 [J061-210-015-00 CLAMPWIRE/10-15  [*[ 2| [ [ [ [
22 |6213-716-001-50 HOUSING/THERMOSTAT | *| * | | | [ |
23 16213-743-002-10 [GASKET/HOUSING | *| O ISR PO N O
24 |V231-360-802-00 FLANGEBOLT [ *[ * | [ [ [ |
25 |V231-360-807-50 FLANGEBOLT * 1
26 |[6513-770-022-10 THERMOSTAT [ *[ * | [ [ [ [ |
27 |6213-711-008-20 PIPEWATEROUTLET [ *[ * | [ | [ |
28 |[V723-102-005-500RING | *| O SR O N O
29 |V231-360-802-50 FLANGEBOLT [ *[ 2| [ | [ |




118

6004-480R-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

o--

—Oo0

TIOO

REMARKS

6213-660-023-00

FAN/COOLING

1

6213-641-002-10

PULLEY ,WATER PUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

O1Lh IWINE-

6213-671-012-00

BELT/VHM34.5/FAN

LA BEE BEE REE N (@R vN?)]

1
1
4
1




FIG. 19 INJECTION NOZZLE 119

6004-501C-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 |6215-300-036-00 INJECTIONNOZZLEASSY | *| 3 | | | | |FIG 026
,,,,, 2 |6215-315-002-00 GASKET,NOZZLE | *| 5 | | | | |
,,,,, 3 |6215-411-126-10 PIPE/INJECTION ASSY | *| * | | | | |
4 16215-411-127-00 [PIPE/INJECTION ASSY * 1




120

6004-510S-0100

FIG. 20 INJECTION PUMP

21
N
20

5-28

L

4
19 31
22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

o--

—Oo0

TIOO

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

1

FIG 027

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6215-621-016-20

CAMSHAFT/INJECTION P

6212-524-002-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

REBoo~Nonswnik

V600-110-620-30

BEARING,RB/6203

=
w

V600-110-600-40

BEARING,RB/6004

[
»

6212-535-002-00

PLATE, THRUST INJPUMP

=
ol

6901-910-612-00

BOLT,SEMS/M6X12

=
»

6215-520-001-00

FLYWEIGHT

Ay
N

6209-030-043-00

BOLT/M6X10

[
o)

6215-526-004-00

THRUSTPIECE

[y
©

6215-541-001-10

ARM/FLOATING COMP

N
o

6215-543-002-10

RINK/CONTROL

N
=

6215-542-006-00

PIN,CONTROL

N
N

V710-140-004-00

RING,SNAP/ 4 E

N
w

6215-531-008-00

SPRING/GOVERNOR

N
iy

6215-541-024-30

LEVER/CONTROL COMP

N
(4]

V720-101-900-80

O-RING/P 8

N
(<2}

6209-580-002-10

SPRING,RETURN

N
~

6215-549-007-10

ARM/CONTROL

N
[oe]

6909-110-406-00

NUT

N
©

V411-260-006-00

WASHER / M6

w
o

V401-160-006-00

WASHER,SP/M 6

L AR BEE REE BEE Nk BEE BEE BEE REE NEE REE BEE NEE REE NEE BEE REE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

R R R R R R R R R R R R R W R R R R R R R R NN R R R R R




6004-510S-0100

FIG. 20 INJECTION PUMP

5-28

L

21

4
25\‘ 19 31
22

121

KEY

PART CODE

DESCRIPTION

6215-549-012-00 SPRING,STARTING




122

FIG. 21 FUEL PIPE

7
6004-5501-0100
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION E3112 T|O|R REMARKS
B15 C|L|P
6215-412-002-10 [CONNECTOR 1
6215-411-125-00 PIPE/FUEL

6209-360-005-00

HOSE,RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

6209-704-009-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE,ORIFICE

©. 00N (01D IWINF-

J062-087-093-00

CLIP/HOSE/8.7-9.3

L AR BEE REE IR REE BEE BEE REE 3 (@R vN?)]

RN R R R R e




FIG. 22 ADAPTER

6005-560 -0100

123

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 |6215-548-029-00 JADAPTER/255X065ASSY | *| * | | | | |
2 |6215-541-016-30 |ARM/TENSION * Y 1T ri<r:Ls




124

FIG.23 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

o--

—Oo0

TIOO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 029

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ASSY

FIG 028

0N O 0D WINEF

6209-030-085-00

BOLT/WS

L NS BEE NI R BEE BEE BEE 3@ NavN?)]

N R R R R R e




FIG.24 ELECTRIC (2)

125

1 4
8
6004-820J-0100,6004-820J-0200
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 3112 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 (6281-971-003-00 SWITCH/OILPRESSURE | *| * | | | | {
,,,,, 2 16282-450-002-00 [SWITCH/OVERHEAT | *| * | | | | | .
,,,,, 3 16281-410-010-00 GLOWPLUG | *| 3 |
,,,,, 4 16219-732-016-00 CONNECTOR/IGLOWPLUG | *| * | | | | |
5 [6281-910-003-10 [SOLENOID * !
6 |6209-630-002-10 |GASKET K : 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
. -, Ok




126

FIG. 25 REPAIR PARTS (OPTION)

6004-999C-0100

5 —¢

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B15

TIOO

REMARKS

6287-810-015-20

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-012-00

OILSEAL

6211-292-001-20

GASKET/COVER

REBoo~Nonswnik

6209-625-002-00

SEAL,OIL

=
w

6209-920-002-00

PACKING

[
»

6211-312-003-20

GASKET/GEARCASE

=
ol

6211-312-004-20

GASKET/PLATE

=
»

V723-102-005-00

O-RING 1A S50

Ay
N

V720-102-401-50

O-RING/P15

[
o)

6213-614-003-10

GASKET/WATER PUMP

[y
©

6213-614-004-10

GASKET,SPACER

N
o

6213-743-002-10

GASKET/HOUSING

N
=

V723-102-005-50

O-RING

N
N

6209-630-002-10

GASKET

N R R R R R R R R RN R R RN AR RN R R o

N
w

6209-500-003-00

WASHER/08X14X01

AHdAAAAAAAAAAAA A A A AdAd4ddoT0




FIG.26 COMPONENT PARTS 127
FOR 6215-300-036-00 ON Fig.19

5
6215-300-036-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
* 3

1 16215-330-024-00 HOLDER/NOZZLE ASSY

5 16215-332-013-00 [NUT/NOZZLERETAINING * 3
6 |6215-339-001-00 PIECE,DISTANCE * 8

WASHER0.9 | *| * | b L
WASHER/0.925 | *| * | L L L L
WASHER/0.95  [*| * | | | ||

10 |[6215-345-004-00 WASHER/0.975 *| 3
11 16215-345-005-00 WASHER/LO > |\ L
12 16215-345-006-00 WASHER/1.025 | *| | | | [
13 16215-345-007-00 WASHER/L.05 | *| | L L L
14 16215-345-008-00 WASHER/L.075 | *| | L L L

15 |6215-345-009-00 WASHER/1.1 * 2

*

16 |6215-345-010-00 WASHER/1.125

* 3
e T e e e
R S e e e e
20 |6215-345-014-00 WASHER/1.225 * 3
21 |6215-345-015-00 WASHER/L25 [+ & | | | [
22 |6215-345-016-00 WASHER/L275 || 3 |
23 |6215-345-017-00 WASHER/L3 |+ [ & |
24 16215-345-018-00 WASHER/L.325 | *| * | | | | |
25 |6215-345-019-00 WASHER/1.35 * 3
26 |6215-345-020-00 WASHER/L375 || & | | | | [
27 |6215-345-021-00 WASHERIL4 | *| | 0 0
28 |6215-345-022-00 WASHER/L425 | *| | 0 (|
29 16215-345-023-00 WASHER/L45 | *| | 0 |
* 3

30 |[6215-345-024-00 WASHER/1.475




128

6215-300-036-0A

FIG.26 COMPONENT PARTS
FOR 6215-300-036-00 ON Fig.19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

o--

—Oo0

TIOO

REMARKS

31

6215-345-025-00

WASHER/1.5

B15
3

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

50

6215-359-001-00

WASHER

51

6215-359-002-00

NUT

52

6215-311-027-00

NOZZLE ASSY

L ANE BEE REE R BEE BEE BEE BEE NEE BEE REE NEE NEE REE NEE BEE NEE NEE REE BEE BEE N I@NavN?)]

W W W W owwwow ow ow ow w w w w w w w w w w




FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

129

6215-600-103-1C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B15 C|L|P

,,,,, 1 [6215-619-009-00 |SCREWHOLLOW [ *| * | | || "
,,,,, 2 |6215-619-010-00 WASHER/AIRBLEEDER | *| 2 | | | ||
,,,,, 3 |6215-643-006-00 |SPRING/DELIVERYVALVE |*| 3 | | | ||
,,,,, 4 |6215-644-007-00 HOLDER/DELIVERYVALVE | *| * | | | | [

5 |6215-649-001-00 |ORING *| 3
6 |6215-649-002-00 [GASKET/DELIVERYVALVE |*| | | | | |
VALVE . Assy <l S i
HOUSING Assy < L
ELEMENT . Assy x|

10 |[6215-619-022-00 BOLT/ WASHERHEAD * 2
211 16215-612-001-00 PLATE/ADJUSTING | *| N I A N O
12 [6215-629-001-00 PININJECTIONPUMP (x| 3| — | [ | |
13 |6215-629-002-00 PLATE |+ | 1 |
14 |6215-622-001-00 TAPPET/INJECTIOASSY (x| 3 | | | | |~

15 [6215-637-001-00 RACK/ICONTROL ASSY * 1
16 |6215-635-001-00 SLEEVE/PLUNGER | *| %} | | | |
SEAT/SPRING/UPPER = | 3| | | | |~
SPRING/PUMPPLUNGER | *| * | | | | [
SEAT/SPRING/LOWER  [*| 3| | [ | |~

20 |6215-629-003-00 PLATE/TAPPET/AD 0.6 * 1
21 |6215-629-004-00 PLATE/TAPPET/ADO.7  [*| * | — [ [ | |
22 |6215-629-005-00 PLATE/TAPPET/ADO.8 (= | | — | | | |~
23 |6215-629-006-00 PLATE/TAPPET/ADO.S  |*| * | | | | |
24 |6215-629-007-00 PLATE/TAPPET/ADL.0 (= | 1 | || | |~

25 |6215-629-008-00 PLATE/TAPPET/AD 0.2 * 1
26 |6215-629-009-00 PLATE/TAPPET/ADO3 (x| T [ [ [ | 1
27 |6215-629-010-00 PLATE/TAPPET/ADO.4 (> | L | — 1| | |~
28 |6215-629-011-00 PLATE/TAPPET/ADOS (x| 3 | | | | |~
29 |6215-629-012-00 PLATE/TAPPET/ADO.25 (= | | — | | | |~

30 |16215-629-013-00 PLATE/TAPPET/AD 0.35 * 1




130

6215-600-103-1C

FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B15 C|L|P

31 |6215-629-014-00 PLATE/TAPPET/AD 0.45 * 1

32 |16215-629-015-00 PLATE/TAPPET/AD 0.55 * 1

33 16215-629-016-00 PLATE/TAPPET/AD 0.65 * 1




FIG. 28 COMPONENT PARTS 131
FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

&
23
27
8
9 r_
6281-100-014-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B15 C|L|P
* 1

1 16281-111-009-00 [YOKE/STARTER ASSY

5 16281-121-010-00 ARMATURE/STARTE ASSY | * !
6 16281-124-011-00 [CLUTCH/STARTER ASSY * !

10 |6281-115-017-00 FRAME/COMMUTATOR END| * 1
11 |6281-115-018-00/COVER x| ot
12 |16281-129-065-00 BEARING/OILLESS | *| * | | | | |
13 |6281-129-066-00 BEARING/WITHSHOCKAB | * | * | | | | |
14 |6281-129-067-00 BEARING/OILLESS * 1

15 16281-129-068-00 [SHAFT/STARTER PLANET * 1
* 1

16 |6281-129-069-00 BEARING/OILLESS

* 3
B T e
B e e
20 |{6281-151-014-00 SWITCH/MAGNETIC ASSY | * !
21 |6281-129-072-00 RING/SNAP [+ & | | ||~
22 |6281-129-073-00 RINGISNAP %[
23 |6281-129-074-00 NUT/PINIONSTOP | *| * | | | | |
24 16281-129-075-00 WASHER/SK | *| * | | | L |
25 (6281-129-076-00 WASHER/SK * !
26 [6281-129-077-00 WASHERISK [ *| * | [ [
27 16281-129-078-00PLATE [ *| Y} b o
28 |6281-129-030-00NUT x| bbbV
29 16281-129-029-00NUT x| 2 b U
* 2

30 16281-129-043-00 BOLT/THROUGH




132

FIG. 28 COMPONENT PARTS

FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

6281-100-014-0A

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B15 C|L|P

31 |6909-150-508-00 WASHER * 1

32 16909-110-408-00 NUT/M8 * 1

33 {6281-129-062-00 [SCREW * 2

34 [6281-129-079-00 NUT * 1




FIG.29 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

133

6281-200-005-0B
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B15 C|L|P
,,,,, 1 |6281-222-004-00 PULLEY = | i
,,,,, 2 |6281-229-002-00 NUT || Ll
,,,,, 3 |6281-229-003-00COLLOR | *| * | | |
,,,,, 4 16281-221-007-00 ROTOR  Assy | *| Y| | | | (
5 16281-229-004-00 |COVER,BEARING * 1
6 [6281-229-032-00 BEARING/BALL K i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
T T B EEL
e T D il kS
10 |[6281-229-008-00 BOLT * 2
211 16281-229-033-00 BEARING/BALL | *| | A N T I
12 |6281-214-003-00 FRAME _|=| T |
13 |6281-214-004-00|COVER _ |=| T |l
14 |6281-229-029-00 HOLDERASSY (x| 1 | 1| | |~
15 |6281-229-011-00 BUSH *| 1
16 |{[6281-217-002-00 HOLDER/BRUSH ASSY K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
* 2
T e
T S .
20 16281-229-013-00 BOLT * 6
21 |6281-229-014-00BOLT = T
22 |6281-229-015-00 BOLT | 3
23 |6281-229-016-00NUT x| 2
24 |6281-229-017-00BOLT =l 2|
25 16281-229-018-00 NUT * 1
26 |6281-271-002-00 REGULATOR _AssY [=| * [ | | || "







ENGINE

E3112B16---TM3240

6004-097-360-00






FIG. 1 CYLINDER HEAD 137

6004-1011-0100,6004-1011-0200

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 3112 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 (6211-110-057-30 CYLINDERHEAD AssYy | *| * | | | | | .
,,,,, 2 |6911-129-006-00 CAPSEALING | *| 2 | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY2 | *| S\ b
,,,,, 4 16212-569-002-00SEALOIL x| S 0
5 |V682-200-000-60 BALL * !
6 [6211-141-029-20 GASKET/CYLINDERHEAD | * | iii 77777777777777777777777777777777777777777777777777777777777777777777777777777
*




138 FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

TYPE OF MODEL

E3112
B16

KEY PART CODE DESCRIPTION REMARKS

o--
~0o0
TOO

6211-170-004-20 COVER/CYLINDER HEAD 1

6211-751-001-10 ICAP,OIL FILLER

6211-173-003-00 |[SEAL,CYL.HEAD COVER

6209-490-002-10 NUT/CAP

6209-572-003-00 [GASKET

¥ % kI kX X[OTDW

BNN R e

6209-360-028-10 HOSE/RABBER

o0 WINEP




FIG. 3 INLET MANIFOLD 139

6003-120B-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
1 1/6214-111-011-20 [MANIFOLD(INLET) ASSY * 1




140 FIG. 4 EXHAUST MANIFOLD

6004-140 -0100

TYPE OF MODEL

E3112
B16

REMARKS

o--
~0o0
Py

KEY PART CODE DESCRIPTION

6214-141-010-10 MANIFOLD,EXH 1

1

¥ X X OTW

6214-145-001-30 |GASKET,EXH.MANIFOLD

6

W N

V211-560-802-50 BOLT,SEMS/M8X25 7T




FIG. 5 CYLINDER BLOCK 141

v %%

12
12
6004-202G-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 16211-210-037-20 CYLINDERBLOCK ASSY |*| * | | [ ||
,,,,, 2 16209-000-004-10BOLT xS L 4|
,,,,, 3 |6209-610-001-10 CUP/SEALING/28 ~ |*| 2| | | | [
,,,,, 4 16209-610-009-00 CUP/SEALING/36 | *| * | | | | [
5 |6509-605-019-10 PLUG *| 3
6 [6212-531-005-10 PIN/IDLEGEAR K : 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
e T N il B L
e T B k-
10 ([6211-510-001-00 METAL,CRANK SET * 1
* 4

11 |6211-511-003-00 BEARING/CRANK/UPPER

15 [6209-749-001-20 PIN/TUBE * 2
16 |6213-129-006-00 [PIN/STRAIGHT x| T 4T T i<+
* 1
Sl - e ——
Bl - N ———————ee-
20 [6904-110-818-00 [STUD * 1
21 |6904-110-822-009TUD | *| = 2
22 16294-453-002-00 POWEL | *| = G I S I
23 |6909-902-299-00 NIPPLE | *| = i I A A O
24 |6213-721-007-00 PIPE/WATERDRAIN | *| o I A A O
25 [6213-319-001-00 |[CONNECTOR,OIL FILTER | * 1
26 16211-291-016-00 [COVER/INJECTIONPUMP | * | i R O T O
27 16211-292-001-20 [GASKET/COVER | *| i R I T O
28 |V230-360-601-20 FLANGEBOLT | *| * | | | | o
29 |6215-549-013-00 [PIN * 1

30 |[6211-760-030-00 |LEVELGAGE

*
[




142

6004-202G-0100

FIG. 5 CYLINDER BLOCK

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B16 C|L|P

31 |16211-766-019-00 [GUIDE/LEVELGAGE COMP | * 1

32 16901-910-816-00 BOLT,SEMS/M8X16 * 1

33 [6209-300-013-00 [STUD * 2




FIG. 6 BEARING/UNDER SIZE (OPTION)

FIG.13

6003-209 -0100

143

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 16211-540-001-00 METALCRANKSET [T * | | [ (|
,,,,, 2 16211-599-001-10 [BEARING,THRUSTCRANK |T| > | | | | |
,,,,, 3 |6211-560-001-00 METAL,CRANKSET | T| * | | | | [
,,,,, 4 16211-599-001-10 BEARING,THRUSTCRANK |T| 2 | | | | [
5 [6212-274-006-00 BEARING/CONNECTINGR | T 3
6 [6212-276-006-00 BEARING/CONNECTINGR | T 3




144

6004-210 -0100

FIG. 7 OIL PAN

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B16 C|L |P
1 [6211-361-010-10 [PAN,OIL COMP * 1
2 |6209-600-006-00 PLUG/M14X1.5 * 1
3 |V720-102-401-80 |O-RING/P18 * 1
4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR PLATE

145

6004-220H-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 6211-341-053-20 PLATE/REAR | *| * @ 0
,,,,, 2 16211-342-002-10 POINTER | *| * |
,,,,, 3 16213-129-006-00 PIN/STRAIGHT | *| * | | | ||
4 16901-911-020-00 BOLT,SEMS/M10X20 * 6




146

FIG. 9 TIMING GEAR CASE

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

o--

—Oo0

TIOO

REMARKS

6211-310-012-30

GEARCASE ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

V231-360-804-50

FLANGEBOLT

=
w

V231-360-807-50

FLANGEBOLT

[
»

1425-621-004-00

HOLDER/JE/9-9

=
ol

V231-360-803-00

FLANGEBOLT

=
»

6209-500-003-00

WASHER/08X14X01

Ay
N

6215-546-003-10

STOPPER/FULLLOAD

[
o)

6209-409-001-00

NUT/M8

[y
©

V341-120-008-00

NUT,CAP/M 8

N
o

6209-920-002-00

PACKING

N
=

6215-542-004-20

PIN/ARM

N
N

P117-303-003-00

PIN/SNAP

N
w

6215-542-005-10

PIN

N
iy

6209-600-004-00

PLUG/SCREW

N
(4]

6209-500-003-00

WASHER/08X14X01

N
(<2}

6209-740-001-00

PIN,GROOVE

N
~

6211-312-003-20

GASKET/GEARCASE

N
[oe]

6213-160-002-20

VALVE/RELIEF ASSY

N
©

6213-161-001-20

PISTON/VALVE/RELIEF

w
o

6213-164-001-00

SPRING/RELIEF VALVE

L AR BEE REE BEE Nk BEE BEE BEE NEE NEE REE BEE NEE REE NEE BEE BEE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

RR R R R R R RN RN R R R R RN R W RN R R RN A RN




FIG. 9 TIMING GEAR CASE

147

6004-240N-0100,6004-240N-0200

KEY

PART CODE

DESCRIPTION

REMARKS

V705-140-012-00

6219-310-003-20

RING,SNAP/12 C

DRIVE/TACHOMETE ASSY

V723-102-002-40

6211-312-004-20

RING/O

6902-050-816-00

6904-110-822-00

6212-530-005-20

6909-110-408-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

S | TYPE OF MODEL
P "E3112
C | B16
* 1
e T o
T ot
T T
T T
* 1
e T T
T gt
T ot
T ot
* 3
T S
e T gt
e T T
T ot
* 1
T T e —
T .
T T
e T  —
* 7




148

6003-290 -0100

FIG. 10 HANGER

S |typEoFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B16 C|L|P
1 ([6211-777-007-30 HANGER * 2
2 |V233-361-002-00 |[FLANGEBOLT * 2




FIG. 11 VALVE 149

|
911£

10

L

G
6004-301 -0100
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P @312 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 |6212-551-001-10 VALVE/INTAKE | *| % | | | | | .
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *| 3 | | | | |
,,,,, 3 |6212-561-001-10 SPRING/NVALVE (> ® | |\ | | |
,,,,, 4 16212-563-001-00 SEATVALVESPRING | *| ® | | | | | .
5 |6212-565-001-00 [CUTTER,VALVE * | 12
6 |6212-571-006-00 TAPPET x| 2 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
Sl - e ——
Bl - e ——
10 [6212-620-001-20 [SHAFT/ROCKERARM ASSY | * !
* 2

11 16212-626-002-10 PLUG

15 |V704-140-016-00 RING,SNAP/16 C * 2
16 [6212-616-002-00 |[SCREW ADJUST * 6

* 6
B T e e
B e e




150

FIG.12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

o--

—Oo0

TIOO

REMARKS

6212-511-002-00

SHAFT,CAM

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT,SEMS/M6X12

o0 WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ % kI kX X[OTDW

1
1
1
2
1




FIG. 13 PISTON

151

7

6004-3401-0100

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS

C B16 C|L|P
,,,,, 1 16212-111-094-10pPISTON /> 3¢ [ | ||
,,,,, 2 16212-121-014-20 RING/PISTON SET | *| ¢ | | | | [
,,,,, 3 |6212-211-001-10PINPISTON | *| S| | | | [
,,,,, 4 16209-587-001-00 RINGSNAP  |*=| ¢ | | | | (

5 16212-230-004-10 |ICONNECTINGROD ASSY * 3

,,,,, 6 16212-235-005-00 BOLT/CONNECTINGROD *2

*




152 FIG. 14 PISTON/OVER SIZE (OPTION)

6004-3491-0100

TYPE OF MODEL

S 11 C |G
KEY PART CODE DESCRIPTION P ['B3i12 T|O|R REMARKS
C B16 C|[L [P
1 (6212-114-094-10 PISTON(OV) T| 3
2 [6212-124-014-10 RING/PISTON/OV SET T| 3
3 |6212-116-094-10 PISTON(OV) T| 3
4 16212-126-014-10 RING/PISTON/OV SET T| 3




FIG. 15 CRANK SHAFT

153

6004-3500-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 16212-310-009-30 CRANKSHAFT _AssYy | *| * | |\ | | |
,,,,, 2 |Vv523-101-001-80PIN o x) Lt
,,,,, 3 |6212-521-008-00 GEAR/CRANK > Y | 0
,,,,, 4 16209-730-006-00 KEY/O7X05X43 |\ *| Y 0 0 ol
5 16212-330-049-10 [FLYWHEEL ASSY * 1
6 [6212-333-003-00 RINGGEAR x| : 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
e —
e —
10 {6212-370-011-00 PULLEY ASSY * 1
11 |6212-371-009-00 PULLEY x| ot
12 |16212-372-002-10 CENTERCRANKPULLEY | *| * | | | | |
13 |6902-050-610-00BOLT x4
14 |16909-150-506-00 WASHER,SP/M6 | *| 4 | | | | |
15 (6212-379-001-00 WASHER * 1
16 {[6901-066-645-00 BOLT * 1




154

FIG. 16 OIL PUMP

6004-401B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16
1

o--

—Oo0

TIOO

REMARKS

6213-100-003-30

OILPUMP ASSY

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

6213-140-008-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

REBoo~Nonswnik

6213-311-006-00

PIPE,OIL

=
w

6909-906-105-10

BOLT,JOINT

[
»

6209-920-002-00

PACKING

L EEE REE REE R Nk REE REE REE REE NEE REE BEE REE N N (@A ()]

RN R R R R R R W W N R R e

=
ol

6213-240-002-10

CARTRIDGE/OILFILTER




6004-420 -0100

FIG.17 WATER PUMP

155

S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P 'E3112 T|o|R REMARKS
C B16 C|L|P
,,,,, 1 16213-610-005-40 WATERPUMP _ AssY | *| * | |\ | | |
,,,,, 2 16213-611-003-20 BODY/WATERPUMP | > | * | |\ | | | .
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| * | |\ | | | .
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | *| * | | | | |
5 [6213-622-002-10 [SEAL SET/WATER PUMP * 1
6 |[6213-621-003-00 ROTOR/WATERPUMP x| i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
Sl - e ——
Bl - e ——
10 |[6213-619-003-00 [SCREW/WATER PUMP * 3
11 [6213-619-002-00 PIPEIWATERPUMP | *| S I A e O
12 16213-614-003-10 [GASKET/WATERPUMP | * | i ISR O N O
13 [V231-360-804-50 FLANGEBOLT | *| i R I T O
14 |13817-401-001-00 NUT/MO8 | *| i A N O
15 [6213-619-001-00 |[SPACER,PUMP.WATER * !
16 |6213-614-004-10 GASKET,SPACER | *| = i I I I
17 STUD/M8X40 | *] S A N T T
18 FLANGEBOLT | *| = i I I A O
19 NUT/MOB | * i SR O N O
20 [6213-729-013-10 HOSE/RUBBER * 1
21 |J061-210-015-00 [CLAMP/WIRE/10-15 | * | 2
22 |6213-716-001-50 HOUSING/THERMOSTAT | * | i I A A O
23 |6213-743-002-10 [GASKET/HOUSING | *| i I A A O
24 |V231-360-802-00 FLANGEBOLT | *| ~ o I A A O
25 |V231-360-807-50 FLANGEBOLT * 1
26 [6513-770-022-10 THERMOSTAT | *| i R O T O
27 |6213-711-003-20 PIPEWATEROUTLET | *| i I I T O
28 |V723-102-005-500-RING | *| = i I A A O
29 |V231-360-802-50 FLANGEBOLT | *| = G A I




156

6004-4801-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

o--

—Oo0

TIOO

REMARKS

6213-660-007-00

FAN/COOLING

1

6213-641-006-00

PULLEY ,WATER PUMP

6213-669-008-00

SPACER/FAN/48

6209-030-092-00

BOLT/WS

O1Lh IWINE-

6213-671-003-00

BELT VHMO034

LA BEE BEE REE N (@R vN?)]

1
1
4
1




FIG. 19 INJECTION NOZZLE 157

6004-501C-0100
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 |6215-300-036-00 INJECTIONNOZZLEASSY | *| 3 | | | | |FIG 026
,,,,, 2 |6215-315-002-00 GASKET,NOZZLE | *| 5 | | | | |
,,,,, 3 |6215-411-126-10 PIPE/INJECTION ASSY | *| * | | | | |
4 16215-411-127-00 [PIPE/INJECTION ASSY * 1




158

6004-510S-0100

FIG. 20 INJECTION PUMP

21
N
20

5-28

L

4
19 31
22

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

o--

—Oo0

TIOO

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

1

FIG 027

6219-752-006-00

SHIM/INJECTION P/0.3

6219-752-007-00

SHIM/INJECTION P/0.1

6219-752-008-00

SHIM/INJECTION P/0.2

6219-752-009-00

SHIM/INJECTION P/0.4

6219-752-010-00

SHIM/INJECTION P/0.5

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6215-621-016-20

CAMSHAFT/INJECTION P

6212-524-002-20

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

REBoo~Nonswnik

V600-110-620-30

BEARING,RB/6203

=
w

V600-110-600-40

BEARING,RB/6004

[
»

6212-535-002-00

PLATE, THRUST INJPUMP

=
ol

6901-910-612-00

BOLT,SEMS/M6X12

=
»

6215-520-001-00

FLYWEIGHT

Ay
N

6209-030-043-00

BOLT/M6X10

[
o)

6215-526-004-00

THRUSTPIECE

[y
©

6215-541-001-10

ARM/FLOATING COMP

N
o

6215-543-002-10

RINK/CONTROL

N
=

6215-542-006-00

PIN,CONTROL

N
N

V710-140-004-00

RING,SNAP/ 4 E

N
w

6215-531-008-00

SPRING/GOVERNOR

N
iy

6215-541-024-30

LEVER/CONTROL COMP

N
(4]

V720-101-900-80

O-RING/P 8

N
(<2}

6209-580-002-10

SPRING,RETURN

N
~

6215-549-007-10

ARM/CONTROL

N
[oe]

6909-110-406-00

NUT

N
©

V411-260-006-00

WASHER / M6

w
o

V401-160-006-00

WASHER,SP/M 6

L AR BEE REE BEE Nk BEE BEE BEE REE NEE REE BEE NEE REE NEE BEE REE BEE NEE BEE BEE REE EEE NEE NEE BEE NEE REE REE N (@ NavN?)]

R R R R R R R R R R R R R W R R R R R R R R NN R R R R R




6004-510S-0100

FIG. 20 INJECTION PUMP

5-28

L

21

4
25\‘ 19 31
22

159

KEY

PART CODE

DESCRIPTION

6215-549-012-00 SPRING,STARTING




160

FIG. 21 FUEL PIPE

7
6004-5501-0100
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION E3112 T|O|R REMARKS
B16 C|L|P
6215-412-002-10 CONNECTOR 1
6215-411-125-00 |PIPE/FUEL

6209-360-005-00

HOSE,RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

6209-360-021-00

HOSE/RUBBER

3632-360-036-00

JOINTT-TYPE 2

6209-704-009-00

CLAMP/WIRE/10-12

6215-419-001-00

TUBE,ORIFICE

©. 00N (01D IWINF-

J062-087-093-00

CLIP/HOSE/8.7-9.3

L AR BEE REE IR REE BEE BEE REE 3 (@R vN?)]

RN R R R R e




FIG. 22 ADAPTER

6005-560 -0100

161

S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 |6215-548-029-00 JADAPTER/255X065ASSY | *| * | | | | |
2 |6215-541-016-30 |ARM/TENSION * Y 1T ri<r:Ls




162

FIG.23 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

o--

—Oo0

TIOO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 029

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ASSY

FIG 028

0N O 0D WINEF

6209-030-085-00

BOLT/WS

L NS BEE NI R BEE BEE BEE 3@ NavN?)]

N R R R R R e




FIG.24 ELECTRIC (2)

163

1 4
8
6004-820J-0100,6004-820J-0200
S [typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P 'E3112 T|o|R REMARKS
C B16 C|L|P
,,,,, 1 16281-971-003-00 SWITCH/OILPRESSURE | *| * | | | | |
,,,,, 2 16282-450-002-00 SWITCH/OVERHEAT (> | * | | | | | .
,,,,, 3 16281-410-010-00 GLOWPLUG (> S | 0 0
,,,,, 4 16219-732-016-00 CONNECTOR/GLOWPLUG | *| * | | | | |
5 [6281-910-003-10 [SOLENOID * 1
6 |[6209-630-002-10 (GASKET x| ; 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
Sl - e ——




164

FIG. 25 REPAIR PARTS (OPTION)

6004-999C-0100

5 —¢

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16

TIOO

REMARKS

6287-810-015-20

REPAIR/ENGINE SET

1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-012-00

OILSEAL

6211-292-001-20

GASKET/COVER

REBoo~Nonswnik

6209-625-002-00

SEAL,OIL

=
w

6209-920-002-00

PACKING

[
»

6211-312-003-20

GASKET/GEARCASE

=
ol

6211-312-004-20

GASKET/PLATE

=
»

V723-102-005-00

O-RING 1A S50

Ay
N

V720-102-401-50

O-RING/P15

[
o)

6213-614-003-10

GASKET/WATER PUMP

[y
©

6213-614-004-10

GASKET,SPACER

N
o

6213-743-002-10

GASKET/HOUSING

N
=

V723-102-005-50

O-RING

N
N

6209-630-002-10

GASKET

N R R R R R R R R RN R R RN AR RN R R o

N
w

6209-500-003-00

WASHER/08X14X01

AHdAAAAAAAAAAAA A A A AdAd4ddoT0




FIG.26 COMPONENT PARTS 165
FOR 6215-300-036-00 ON Fig.19

5
6215-300-036-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
* 3

1 16215-330-024-00 HOLDER/NOZZLE ASSY

5 16215-332-013-00 [NUT/NOZZLERETAINING * 3
6 |6215-339-001-00 PIECE,DISTANCE * 8

WASHER0.9 | *| * | b L
WASHER/0.925 | *| * | L L L L
WASHER/0.95  [*| * | | | ||

10 |[6215-345-004-00 WASHER/0.975 *| 3
11 16215-345-005-00 WASHER/LO > |\ L
12 16215-345-006-00 WASHER/1.025 | *| | | | [
13 16215-345-007-00 WASHER/L.05 | *| | L L L
14 16215-345-008-00 WASHER/L.075 | *| | L L L

15 |6215-345-009-00 WASHER/1.1 * 2

*

16 |6215-345-010-00 WASHER/1.125

* 3
e T e e e
R S e e e e
20 |6215-345-014-00 WASHER/1.225 * 3
21 |6215-345-015-00 WASHER/L25 [+ & | | | [
22 |6215-345-016-00 WASHER/L275 || 3 |
23 |6215-345-017-00 WASHER/L3 |+ [ & |
24 16215-345-018-00 WASHER/L.325 | *| * | | | | |
25 |6215-345-019-00 WASHER/1.35 * 3
26 |6215-345-020-00 WASHER/L375 || & | | | | [
27 |6215-345-021-00 WASHERIL4 | *| | 0 0
28 |6215-345-022-00 WASHER/L425 | *| | 0 (|
29 16215-345-023-00 WASHER/L45 | *| | 0 |
* 3

30 |[6215-345-024-00 WASHER/1.475




166

6215-300-036-0A

FIG.26 COMPONENT PARTS
FOR 6215-300-036-00 ON Fig.19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B16
3

o--

—Oo0

TIOO

REMARKS

31

6215-345-025-00

WASHER/1.5

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

50

6215-359-001-00

WASHER

51

6215-359-002-00

NUT

52

6215-311-027-00

NOZZLE ASSY

L ANE BEE REE R BEE BEE BEE BEE NEE BEE REE NEE NEE REE NEE BEE NEE NEE REE BEE BEE N I@NavN?)]

W W W W owwwow ow ow ow w w w w w w w w w w




FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

167

6215-600-103-1C
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B16 C|L|P

,,,,, 1 [6215-619-009-00 |SCREWHOLLOW [ *| * | | ||
,,,,, 2 |6215-619-010-00 WASHER/AIRBLEEDER | *| 2 | | | ||
,,,,, 3 |6215-643-006-00 |SPRING/DELIVERYVALVE |*| 3 | | | ||
,,,,, 4 |6215-644-007-00 HOLDER/DELIVERYVALVE | *| * | | | | [

5 |6215-649-001-00 |ORING *| 3
6 |6215-649-002-00 [GASKET/DELIVERYVALVE |*| | | | | |
VALVE . Assy <l S i
HOUSING Assy < L
ELEMENT . Assy x|

10 |[6215-619-022-00 BOLT/ WASHERHEAD * 2
211 16215-612-001-00 PLATE/ADJUSTING | *| N I A N O
12 [6215-629-001-00 PININJECTIONPUMP (x| 3| — | [ | |
13 |6215-629-002-00 PLATE |+ | 1 |
14 |6215-622-001-00 TAPPET/INJECTIOASSY (x| 3 | | | | |~

15 [6215-637-001-00 RACK/ICONTROL ASSY * 1
16 |6215-635-001-00 SLEEVE/PLUNGER | *| %} | | | |
SEAT/SPRING/UPPER = | 3| | | | |~
SPRING/PUMPPLUNGER | *| * | | | | [
SEAT/SPRING/LOWER  [*| 3| | [ | |~

20 |6215-629-003-00 PLATE/TAPPET/AD 0.6 * 1
21 |6215-629-004-00 PLATE/TAPPET/ADO.7  [*| * | — [ [ | |
22 |6215-629-005-00 PLATE/TAPPET/ADO.8 (= | | — | | | |~
23 |6215-629-006-00 PLATE/TAPPET/ADO.S  |*| * | | | | |
24 |6215-629-007-00 PLATE/TAPPET/ADL.0 (= | 1 | || | |~

25 |6215-629-008-00 PLATE/TAPPET/AD 0.2 * 1
26 |6215-629-009-00 PLATE/TAPPET/ADO3 (x| T [ [ [ | 1
27 |6215-629-010-00 PLATE/TAPPET/ADO.4 (> | L | — 1| | |~
28 |6215-629-011-00 PLATE/TAPPET/ADOS (x| 3 | | | | |~
29 |6215-629-012-00 PLATE/TAPPET/ADO.25 (= | | — | | | |~

30 |16215-629-013-00 PLATE/TAPPET/AD 0.35 * 1




168

6215-600-103-1C

FIG. 27 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

S |typEoFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P [E3i12 T|O|R REMARKS
C B16 C|L|P

31 |6215-629-014-00 PLATE/TAPPET/AD 0.45 * 1

32 |16215-629-015-00 PLATE/TAPPET/AD 0.55 * 1

33 16215-629-016-00 PLATE/TAPPET/AD 0.65 * 1




FIG. 28 COMPONENT PARTS 169
FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

&
23
27
8
9 r_
6281-100-014-0A
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3i12 T|O|R REMARKS
C B16 C|L|P
* 1

1 16281-111-009-00 [YOKE/STARTER ASSY

5 16281-121-010-00 ARMATURE/STARTE ASSY | * !
6 16281-124-011-00 [CLUTCH/STARTER ASSY * !

10 |6281-115-017-00 FRAME/COMMUTATOR END| * 1
11 |6281-115-018-00/COVER x| ot
12 |16281-129-065-00 BEARING/OILLESS | *| * | | | | |
13 |6281-129-066-00 BEARING/WITHSHOCKAB | * | * | | | | |
14 |6281-129-067-00 BEARING/OILLESS * 1

15 16281-129-068-00 [SHAFT/STARTER PLANET * 1
* 1

16 |6281-129-069-00 BEARING/OILLESS

* 3
B T e
B e e
20 |{6281-151-014-00 SWITCH/MAGNETIC ASSY | * !
21 |6281-129-072-00 RING/SNAP [+ & | | ||~
22 |6281-129-073-00 RINGISNAP %[
23 |6281-129-074-00 NUT/PINIONSTOP | *| * | | | | |
24 16281-129-075-00 WASHER/SK | *| * | | | L |
25 (6281-129-076-00 WASHER/SK * !
26 [6281-129-077-00 WASHERISK [ *| * | [ [
27 16281-129-078-00PLATE [ *| Y} b o
28 |6281-129-030-00NUT x| bbbV
29 16281-129-029-00NUT x| 2 b U
* 2

30 16281-129-043-00 BOLT/THROUGH




170

FIG. 28 COMPONENT PARTS

FOR 6281-100-014-00 ON Fig.23

13 26 1817 20 3132

6281-100-014-0A

S |TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [E3112 T|o|R REMARKS
C B16 C|L |P

31 {6909-150-508-00 WASHER * 1

32 {[6909-110-408-00 [NUT/M8 * 1

33 ([6281-129-062-00 [SCREW * 2

34 (6281-129-079-00 NUT * 1




FIG.29 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

171

6281-200-005-0B
S |TYyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E31i12 T|O|R REMARKS
C B16 C|L|P
,,,,, 1 |6281-222-004-00 PULLEY = | | [
,,,,, 2 |6281-229-002-00 NUT || Ll
,,,,, 3 |6281-229-003-00COLLOR | *| * | | |
,,,,, 4 16281-221-007-00 ROTOR  Assy | *| Y| | | | (
5 16281-229-004-00 |COVER,BEARING * 1
6 [6281-229-032-00 BEARING/BALL K i 77777777777777777777777777777777777777777777777777777777777777777777777777777
*
T T B EEL
e T D il kS
10 |[6281-229-008-00 BOLT * 2
211 16281-229-033-00 BEARING/BALL | *| | A N T I
12 |6281-214-003-00 FRAME _|=| T |
13 |6281-214-004-00|COVER _ |=| T |l
14 |6281-229-029-00 HOLDERASSY (x| 1 | 1| | |~
15 |6281-229-011-00 BUSH *| 1
16 |{[6281-217-002-00 HOLDER/BRUSH ASSY K 1 77777777777777777777777777777777777777777777777777777777777777777777777777777
* 2
T e
T S .
20 16281-229-013-00 BOLT * 6
21 |6281-229-014-00BOLT = T
22 |6281-229-015-00 BOLT | 3
23 |6281-229-016-00NUT x| 2
24 |6281-229-017-00BOLT =l 2|
25 16281-229-018-00 NUT * 1
26 |6281-271-002-00 REGULATOR _AssY [=| * [ | | || "







CHASSIS

1750-097-100-00






FIG. 1 RADIATOR SYSTEM (EXCEPT H TYPE)

1750-102 -0100

r (ENGINE)
18 , (ENGINE)!}
' %14

24

(ENGINE) /7

175

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1716-102-230-10 RADIATOR _ ASSY | il I R o I O
2]1622-102-520-00 NETWIRE __ COMP | | I I i I AU N
3[1614-102-213-00cAP | il I I i I N N
4]1614-102-214-00H0sE | il I I i I N N
5 (V211-260-801-60 BOLT,SEMS (S) M8X16 * 4 4
6 |1675-102-004-00 HOSE/RADIATOR/INLET | * | o T Ty
* 1 1
; T 1| R I e
9 * 1 1
10 [1425-621-004-00 |HOLDER/JE/9-9 * | 1 1
11 J061-224-032-00 CLAMPWIRE2432 | il I R i I T N
12 |J061-236-044-00 CLAMPWIRE/36-44 | il I R i I I N
13 {1682-102-004-00 HOSE/250 | il I R s IO S O O
14 1J061-210-015-00 CLAMPWIRE/10-15 | il R R S IR S O O
15 |1560-104-010-40 CONNECTOR * 1 1
16 (1424-101-203-00 PLUG x| L Y 4Tty
* 1 1
x| [ R A e e
x| 1| A N N e
20 ([V411-260-008-00 WASHER,PL/M 8 * 1 1
21 [1750-102-220-10SHROUD  COMP | il I I i I T N O
22 1675-102-002-00 INSULATOR | ol I I i AN N N
23 [1650-102-006-00 INSULATOR | il I I i I N N
24 (1716-102-003-00 INSULATOR/550 | il I I i I N N
25 |V210-360-601-20 BOLT,SEMS * 4 4
26 [1705-102-014-00[TRIMA30 | il I R i I T
27 |1750-102-210-40 BRACKET/RADIATOCOMP | * | 1 | | G I T
28 |V211-260-801-60 BOLT,SEMS (S)M8X16 | il I I S IR N N
29 [1560-630-029-00cAPRO | il R R s IO S O O
30 (1716-410-004-10 INSULATOR * 1 1




176

1750-

FIG. 1 RADIATOR SYSTEM (EXCEPT H TYPE)

102 -0100

Y
17 45 F(ENG 1nNE) @
*-14

{ENGINE)

24

(ENGINE) /7

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200|TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

31

1560-666-004-00

BAND

*(OOTW

1

1




FIG. 2 RADIATOR SYSTEM (H TYPE)

177

1750-102A-0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1750-102-230-00 RADIATOR _ ASSY | |l o L
2]1639-102-202-00 NETWIRE __ COMP | | o R e
3]1614-102-213-00/cAp | | o I I
4]1614-102-214-00H0SE | | i R o I O
5 (V211-260-801-60 BOLT,SEMS (S) M8X16 * 4 4
6 |1675-102-004-00 HOSE/RADIATOR/INLET [ * | | 1 10t
7 * 1 i
8 * 1 1
9 * 1 1
10 |1425-621-004-00 HOLDER/JE/9-9 x| | N s
11 J061-224-032-00 CLAMPWIRE2432 | o i I i I I I
12 |J061-236-044-00 CLAMPWIRE/36-44 | | i I i T
13 {1682-102-004-00 HOSE/250 | | G I G A I
14 [J061-210-015-00 CLAMPWIRE/10-15 | o o S
15 |1560-104-010-40 CONNECTOR * 1 1
16 (1424-101-203-00 PLUG x| L Y0
* 1 1
I 1 O N N N
I 1 A N N N
20 ([V411-260-008-00 WASHER,PL/M 8 * 1 1
21 [1750-102-220-10SHROUD  COMP | | o R s I I I
22 1675-102-002-00 INSULATOR | o o R i N O I
23 [1650-102-006-00 INSULATOR | |l i R i I O I
24 (1716-102-003-00 INSULATOR/550 | o i R i N O I
25 |V210-360-601-20 BOLT,SEMS * 4 4
26 [1705-102-014-00[TRIMA30 | | o I o T O R
27 [1750-102-210-40 BRACKET/RADIATOCOMP | * | | o R o
28 |V211-260-801-60 BOLT,SEMS (S)M8X16 | o i I S
29 [1741-112-053-10 INSULATOR/50X50X15 |- | i I 2
30 (1716-410-004-10 INSULATOR * 1 1




178 FIG. 2 RADIATOR SYSTEM (H TYPE)

l\% (ENGINE)

(ENGINE)/@

1750-102A-0100

S TYPE OF MODEL I{C|G REMARKS
P T|[O|[R

KEY| ~ PART CODE DESCRIPTION ¢ |TM3200|TH3200H| TM3240 | TM3240H| ¢ | [ | p
* 1 1

31 |1560-666-004-00 BAND




FIG. 3 MUFFLER SYSTEM

(ENGINE)

1716-103 -0100

179

S TYPE OF MODEL I|C|G

KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1716-103-200-20 MUFFLER  COMP | il R Ll Yl N
2]1594-105-001-00GASKET | il I Ll Ll s I O I
3|Vv203-361-003-00BOLT | il I i i S I O T
_4|V401-160-010-00 WASHERSP/MI0 | *|2 i i S I O T

51(1672-103-001-00 [CLAMP/32 * 1 1 1 1
_6|V211-360-802-00BOLT/ISP | | I o Ll o T
7.]1717-103-001-00[cOVER | il I o Ll S I

8 |V211-260-801-60 BOLT,SEMS (S) M8X16 * 2 2 2 2




180

1750-104 -0100

FIG. 4 AIR CLEANER SYSTEM

-

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1675-104-210-10

CLEANER/AIR ASSY

1

1 1

1

1675-104-211-00

ICOVER ASSY

1675-104-213-00

ELEMENT ASSY

1544-104-205-00

VALVE

1650-104-201-00

CLIP

1703-104-003-00

BAND/CLEANER

1675-104-001-00

PIPE/CLEANER/INLET

J061-242-050-00

CLAMP/WIRE/42-50

©i00~NO O~ WN

1675-104-002-00

HOSE/CLEANER/OUTLET

=
o

J061-247-055-00

CLAMP/WIRE/47-55

[IY
[N

1726-104-200-00

BRACKET/CLEANER COMP

[
N

V211-360-802-00

BOLT/SP

[
w

V201-260-808-00

BOLT/M 8X80

[
»

V401-160-008-00

WASHER,SP/M 8

LN RS REE R Nk BEE REE REE REE NEE BEE BEE BEE B N (@NuvA ()]

N R R R RN R R R RN R R R

N R R R RN R R R RN R R R
N R R R RN R R R RN R R e

N RR R RN R R R RN R R e

[
o

1427-111-229-00

ICUSHION,RUBBER




FIG. 5 FILTER SYSTEM

25

}.

__d

24

)/

(ENGINE) ’

26
A

17

23

I

181

] \.\‘ -»
1 — ! \ \
L g —iﬁ!ﬂ \“‘\\ \
s T
19
— 6 (ENG INE)
1716-105 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1716-105-200-00 FILTERFUEL _ASSY | il R Ll Yl N
2]1444-102-202-00LEVER | il I o o i N O I
3[1415-102-007-00 SPRINGVALVE | il I o . i N O I
_4|V720-102-401-00 ORING/P10OA | il I o o i N O I
5 (1415-102-008-00 VIS * 1 1 1 1
6 [1440-103-201-00 AP x| o o {10y
7 * 1 1 1 1
8 * 1 1 1 1
9 * 1 1 1 1
10 |1572-102-003-00 [BOLT/MO6X08/APSET * 2 2 2 2
11 [1415-102-013-00PACKING | il I i i S I O O
12 |1444-102-206-00 POINTLTYPE | | I o ol i I N O
13 |V201-260-806-50 BOLT/M8X65 | il I o Ll I
14 |V401-160-008-00 WASHERSPM8 | il I o Yl O
15 |V411-260-008-00 WASHER,PL/M 8 * 1 1 1 1
16 [1716-105-001-00 HOSE/08X13X300 x| 1| ] o Y
* 2 2 2 2
x| 1| 1 1 N N N N
I 2 | 2 | 2 | 2 111
20 |{1703-105-210-00 PUMP/FUEL _ ASSY i ! ! !
21 |V210-360-601-60 BOLT(SP)/M6X16 x| 2] 2| 2| 2 v 0
* 1 1 1 1
x| 2| 2 | 2 | 27111
x| 1 | 1| 1| i1t
25 1J062-081-087-00 [CLIP/HOSE/8.1-8.7 * 1 1 1 1
26 [J062-104-111-00 CLIP/HOSE/10.4-11.1 | | I o Ll o T
27 |1716-105-210-00 BRACKET/FILTER COMP_| * | 1 | - . Ll S O
28 |V211-260-801-60 BOLT,SEMS (S)M8X16 | il I . 2l G T O




182

(ENGINE) _
-

1750-111 -0100

T
N2

FIG. 6 FUEL TANK SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H

TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1716-111-001-00

ITANK/FUEL

1

1

1

1

1593-612-220-10

ICAP, TANK

2706-501-003-00

BREATHER,TANK CAP

2706-501-004-00

GASKET

1716-111-004-00

FILTER/FUEL

2161-111-004-00

CUP/FUEL

P103-112-003-20

HOSE/700

1703-680-200-10

GAUGE/FUEL  ASSY

©i00~NO O~ WN

1416-621-037-00

PACKING/RUBBER

=
o

1617-730-005-00

NUT/WASHER

[IY
[N

V211-260-802-00

BOLT/S

[
N

4101-102-038-00

WASHER/24X9X3.2

[
w

1716-111-005-00

PLATE/L/50X45

[
»

1421-603-004-00

BUSH,LEVER

[
o

V211-260-802-00

BOLT/S

=
(=2}

1750-111-200-20

BRACKET/TANK COMP

[EEY
N

V211-260-802-00

BOLT/S

[y
o)

1750-111-210-00

COVER/TANK COMP

[N
©o

V211-360-801-60

BOLT,SEMS (SP)

N
o

1717-111-001-00

INSULATOR

N
=

1600-616-006-00

INSULATOR/75

N
N

3817-335-021-00

GROMMET

L EEE NEE REE N BEE BEE BEE BEE REE NEE REE NEE REE NEE BEE NEE JEE B BiE Bk REE N I@NavN?)]

RoRRB R B RB NN NN O R R R R R R R R

RR BB R B R BN N NN O R R R R R R R R

RoR R AR A R BN N NN o R R R R R R R e

RoR R B R A R BN NN O R R R R R R R e




1750-112 -0100

FIG. 7 BATTERY SYSTEM

11

183

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
. 1]1684-112-300-10 BATTERY/55B24R/ASSY | * | 1 | Ll Ll N
2]1675-112-002-00 BOLT/BATTERY | il I . z G T O
3[1682-112-006-10 PLATE/BATTERY | il I Ll Ll S I O I
4|VA411-260-006-00 WASHER/M6 | *|2 i i G I O T
5 |V301-260-006-00 NUT/M 6 * 4 4 4 4
6 |1716-112-210-00 CABLE/BATTERY ASSY | * | ° o o o {10y
7 * 1 1 1 1
8 * 1 1 1 1
9 * 1 1 1 1
10 |1560-666-004-00 BAND * 1 1 1 1
11 [1634-650-200-00 STRAP/IGROUND AssY | * | 1 | o Ll i I I I
12 |1568-650-004-10 BOLT/MO8X32 | | I o ol i I N O
13 |1568-650-005-10 NUT/MOB | il I o Ll I
14 (V211-260-802-00 BOLT/S * 1 1 1 1




184

FIG. 8 ACCELERATOR PEDAL (EXCEPT H TYPE),
ACCELERATOR SYSTEM

1716-116A-0100,1738-117 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1414-312-002-00

SPRING, TENSION/53

1

1

1716-116-200-00

CABLE/PEDAL ASSY

V411-260-006-00

WASHER / M6

V500-162-002-00

PIN,SPLIT/2 X20

1675-116-001-00

HOLDER

1612-117-200-20

LEVER COMP

1646-116-051-00

GRIP/THROTTLE

1600-117-002-00

LINING/11X40X03

©i00~NO O~ WN

1404-117-008-00

SPRING,PRESS/22

=
o

2130-713-002-10

WASHER

[IY
[N

V328-262-110-00

NUT

[
N

V500-162-502-50

PIN,SPLIT/2.5X25

[
w

1675-117-210-20

ICABLE/ACCELERATOR

[
»

V411-260-006-00

WASHER / M6

LN RS REE R Nk BEE REE REE REE NEE BEE BEE BEE B N (@NuvA ()]

R R R R R R R R R R R R R R

R R R R R R R R R R R R R R

L I Y e e B N Y e

RO R R R R R R R e

[
o

V500-162-002-00

PIN,SPLIT/2 X20




FIG. 9 MAIN CLUTCH,INPUT SHAFT SYSTEM
(EXCEPT H TYPE)

185

24
23 P
A
25
1{;5‘5/# b wf
1750-120 -0100,1750-125 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1[1750-120-210-30 HOUSING/CLUTCH comP | * | % | | .
2 |V744-120-350-70 SEALOIL/TC20357 | | I I e
3 |V763-150-000-00 NIPPLE.GREASE/PTL8 | il I I i I N N
4 |V782-160-000-2T PLUG/SCREW/SEAL | il I I i I N N
5 (V211-260-801-60 BOLT,SEMS (S) M8X16 * 3 3
_6|V211-260-803-00BOLTSEMS | il I R S I N
7. NUT/M10 7T P=1.25 Il I R 2
8 BOLT/M10X1.25X20 | LA 2
9 WASHERSPM10 | A S
10 |V201-361-202-50 BOLT/M12X25 * 2 2
11 |V401-160-012-00 WASHERSPIM12 | il I I S I T N O
12 {1434-122-230-10 BRACKET  COMP | il I R i I O N
13 {1435-122-002-00 FORK/RELEASE | il I R o I I T
14 |1672-120-006-00 pINA2X75 | il I R o R I T
15 |V500-163-002-00 [PIN,SPLIT/3 X20 * 1 1
16 [1672-120-007-00 SLEEVE x| L Y 4Tty
* 1 1
x| [ R A e e
I 2 | 2 71111
20 |1684-120-210-00 COVERICLUTCH ASSY * | N st
21 [1684-120-220-00 PISK/ICLUTCHCONP | ol R I i I T N O
22|Vv211-260-802-00BOLTIS | il A R N O S O O
23 [1684-120-001-10 SHAFTANPUT | il I I i I N N
24 (1435-120-002-30 COUPLING/16X27X62 | il I i I N N
25 |V580-140-602-80 PIN,SPRING/6 X28 W * 2 2
* 1 1




186

FIG.10 CLUTCH HOUSING,INPUT SHAFT SYSTEM
(H TYPE)

10

-
(ENGINE)

I 19
18 ENGINE)

o
12

1750-120A-0100,1750-125A-0100

27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

o--

TO®

REMARKS

[

1750-120-510-30

HOUSING/CLUTCH COMP

1

1

1688-120-052-00

IGROMMET/25X70X03

V782-160-000-2T

PLUG/SCREW/SEAL

1750-120-051-20

INSULATOR

V401-160-006-00

WASHER,SP/M 6

V760-150-000-00

NIPPLE,GREASE

V211-260-801-60

BOLT,SEMS (S) M8X16

V211-260-803-00

BOLT,SEMS

©i00~NO O~ WN

V334-460-010-00

NUT/M10 7T P=1.25

=
o

V203-361-002-00

BOLT/M10X1.25X20

[IY
[N

V401-160-010-00

WASHER,SP/M10

[
N

V201-361-202-50

BOLT/M12X25

[
w

V401-160-012-00

WASHER,SP/M12

[
»

1685-120-310-00

DISC/DAMPER ASSY

[
o

1685-120-062-00

PLATE/DAMPER

=
(=2}

V211-260-802-00

BOLT/S

[EEY
N

V251-340-802-5D

BOLT/STUD/SEAL

[y
o)

V401-160-008-00

WASHER,SP/M 8

[N
©o

V304-460-008-00

NUT/M8

N
o

V304-460-010-00

NUT/M10

W W N NN O RN NBRN NP W NN R R R

W W N NN O R R NN BNDNDERWNNPR R

N
=

V401-160-010-00

WASHER,SP/M10

N
N

V211-561-003-50

BOLT/S

=
(=]

=
(=]

N
w

V411-260-010-00

WASHER/M10

N
i

1685-120-061-00

SHAFT/INPUT

N
a

1683-120-530-20

FAN/HST COMP

N
(<2}

V580-140-603-20

PIN,SPRING/6 X32 W

N
~

WIRE

LR NEE BEE BEE SR NEE HEE REE BEE NEE BEE NEE NEE NEE BEE BEE NEE BEE NEE BEE BEE NI NEE NEE BEE REE 3@ NN

NN R R R

NN R R e




FIG. 11 PEDAL (CLUTCH) SYSTEM (EXCEPT H TYPE)

187

1750-122 -0100

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION E TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1738-122-200-20 PEDAL/CLUTCH _comP | * | 1 | | o I O
2|V201-260-803-50BOLT/M8X35 | | I I i I AU N
3 |Vv304-260-008-00NuUT | il I I i I N N
4 |V763-150-000-00 NIPPLEGREASEPTYE | * | 1 | | i I N N
5 (1105-106-001-00 [SPRING/HC094 * 1 1
6 [1675-135-001-00 HOOK M T Ty
7 * 1 1
8 * 1 1
9 * 1 1
10 |1421-122-003-00 [TURNBUCKLE * 1 1
11 |V304-260-008-00 NUT * | 1 77777777777777777777777 1 77777777777777777777777777777777777777777777777777777777777777777777777777
,,,,,,, S
S T S
,,,,,,, S
1 1
,,,,,,, S e
,,,,,,, S N N
,,,,,,, S N N N




188

FIG. 12 CASE (TRANSMISSION) SYSTEM

1738-201 -0100

(EXCEPT H TYPE)

15
163
17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1682-201-001-10

ICASE/TRANSMISSION/F

[

1

1688-201-055-10

ICASE/TRANSMISSION/RE

V252-341-003-00

BOLT/STUD

V252-341-003-50

BOLT/M10X35

V304-260-010-00

NUT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V251-261-202-5D

BOLT/STUD/SEAL

©i00~NO O~ WN

V252-341-202-50

BOLT/STUD

=
o

V252-261-005-50

BOLT/M10X55

[IY
[N

V304-260-010-00

NUT

[
N

V401-160-010-00

WASHER,SP/M10

[
w

V411-260-010-00

WASHER/M10

[
»

V252-341-003-00

BOLT/STUD

[
o

V304-260-010-00

NUT

=
(=2}

V401-160-010-00

WASHER,SP/M10

[EEY
N

V411-260-010-00

WASHER/M10

[y
o)

V252-341-203-00

BOLT/M12X30

[N
©o

V304-460-012-00

NUT/M12

N
o

V401-160-012-00

WASHER,SP/M12

N
=

V211-361-003-50

BOLT/M10X35

N
N

1427-201-007-00

PLUG,DRAIN

N
w

1427-201-008-00

WASHER,SEAL/16

N
i

1427-201-005-00

METAL/INPUT

N
a

V201-260-806-00

BOLT/M 8X60

N
(<2}

V201-260-803-50

BOLT/M 8X35

N
~

V401-160-008-00

WASHER,SP/M 8

N
[oe]

V411-260-008-00

WASHER,PL/M 8

N
©

V522-100-801-80

PIN

w
o

1688-201-056-00

METAL/PTO

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

BN 0 00 N OB R R RN 00 00 000 NN NN R BB BB N O © O NN R

N 0 00 A AR R N0 0 0NN NN A AN B RN O O O NN




FIG. 12 CASE (TRANSMISSION) SYSTEM
(EXCEPT H TYPE)

1738-201 -0100

189

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z 113200 [Taz00 3240 | THazaon g cLJ E REMARKS
31|Vv523-101-002-40PIN | 2 2
32 |V211-260-802-50pBOLTIS | il I I o T I O
33|1444-314-009-10 CAPPTOSHAFT | il I O | I N I T
34 |V210-360-601-60 [BOLT(SP)/M6X16 * 2 2




190

FIG. 13 CASE (TRANSMISSION) SYSTEM (H TYPE)

1750-201 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1688-201-051-20

ICASE/TRANSMISSION/HS

1

1688-201-055-10

ICASE/TRANSMISSION/RE

1

V252-341-003-50

BOLT/M10X35

8

V251-341-003-5D

BOLT/STUD/SEAL

2

V411-260-010-00

WASHER/M10

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

NUT

V251-261-202-5D

BOLT/STUD/SEAL

©i00~NO O~ WN

V252-341-202-50

BOLT/STUD

=
o

V252-261-004-00

BOLT/STUD

[IY
[N

V252-261-005-50

BOLT/M10X55

[
N

V252-341-204-50

BOLT/STUD

[
w

V252-341-003-00

BOLT/STUD

[
»

V252-341-002-00

BOLT/STUD

[
o

V251-341-002-50

BOLT/STUD

=
(=2}

V211-661-005-00

BOLT/SP

[EEY
N

1427-201-007-00

PLUG,DRAIN

[y
o)

1427-201-008-00

WASHER,SEAL/16

[N
©o

1688-201-052-00

METAL/HST

N
o

V782-160-000-2T

PLUG/SCREW/SEAL

N
=

V720-111-900-70

O-RING/P 7

N
N

V720-111-900-50

0O-RING/P5 HS90

N
w

V523-101-002-40

PIN

N
i

V211-661-003-50

BOLT/SP

N
a

V211-661-004-00

BOLT/SP

N
(<2}

1683-201-053-10

PLATE/COVER

N
~

1421-433-004-00

PIN,KNOCK

N
[oe]

V211-660-802-00

BOLT/8X20

N
©

1688-201-056-00

METAL/PTO

w
o

V523-101-002-40

PIN

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

N RN N R RN R RN RN N RN NN NN AN

N NN R RN R RN R NN RCREND NN NN AN




FIG. 13 CASE (TRANSMISSION) SYSTEM (H TYPE)

1750-201 -0100

191

S TYPE OF MODEL I|C|G

KEY PART CODE DESCRIPTION (F; TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
31 |V211-260-803-00BOLTSEMS | ] 8 Sl
32 [1444-314-009-10 CAPPTOSHAFT | |l i R i I O I
33 |V210-360-602-00BOLTISP | o i I G I O T
34[1750-201-051-00 LEVELGAGE | o i R i N O I

35 |1750-201-500-00 |GUIDE/LEVELGAUG COMP | * 1 1

36 |V211-360-802-00 BOLT/SP * 1 1




192

1750-202 -0100

FIG. 14 HST SYSTEM (H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

REMARKS

K510-008-000-00

HST(TM/21)  ASSY

1

1

FIG 110

1650-509-310-00

ADAPTER/L/PF3/8 ASSY

V720-112-401-40

O-RING/P14

V720-102-401-50

O-RING/P15

V201-361-007-50

BOLT

1108-311-005-00

BOLT

V401-160-010-00

WASHER,SP/M10

BOBN N R R e

AR N N R R e

00N OO~ WN

V411-260-010-00

WASHER/M10

LN RS NI N B BEE BEE 3@ NaeN?)]




FIG. 15 GEAR (INPUT) SYSTEM (EXCEPT H TYPE)

193

1750-202A-0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
1]1682-202-001-00 GEARISPURI5 | il I R .
2 |V744-120-350-70 SEALOIL/TC20357 | W e
3 |V600-110-620-40 BEARINGRB/6204 | il I I i I N N
4]1600-202-005-00 BEARING/BALL | il I I i I N N
5 [V654-416-201-70 BEARING,NR/KT162017 * 1 1
_6.|V704-140-025-00 RINGSNAP2SC | il I R o R e e
7. SHAFTICHANGE | il I R e
8 BEARING,RB/620ANR | - il I R N
9 RINGSNAP20C |- I i
10 |1684-202-002-00 [GEAR/SPUR/19-25 * 1 st
11 [1684-202-003-00 GEARISPUR/32 | il I R i I T N
12 (1684-202-004-00 [GEAR/SPUR/14-33 * 1 1




194

FIG. 16 GEAR (DRIVE) SYSTEM (H TYPE)

1688-203 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1683-202-051-00

ICOLLAR/41X55X10

1

1

1683-203-051-00

GEAR/SPUR/19

V600-111-600-60

BEARING,RB

1683-203-052-00

SHAFT/SUB

1683-203-053-00

GEAR/SPUR/17

1683-203-054-00

GEAR/SPUR/19-29

V704-140-020-00

RING,SNAP/20C

V600-110-630-40

BEARING,RB/6304

©i00~NO O~ WN

V607-110-620-40

BEARING,RB/6204NR

=
o

1688-203-500-10

PINION/BEVEL/07 SET

[IY
[N

1688-203-055-00

GEAR/SPUR/19-29

[
N

V600-110-630-40

BEARING,RB/6304

[
w

1593-203-058-20

ICOLLAR/25X35X02

[
»

V704-140-025-00

RING,SNAP/25 C

[
o

1594-218-001-00

BEARING/BALL 6305SH2

=
(=2}

1491-203-006-10

BEARING

[EEY
N

1427-203-002-00

RING,SNAP/25

LR BEE REE BEE SRR BEE NEE BEE REE BEE BEE NI NEE NEE BEE REE 3@ NaeN?)]

R R R R R R R R R RN R R R N R

BB R R R R R R R RN R R R N R




FIG. 17 PINION (DRIVE) SYSYTEM (EXCEPT H TYPE)

1750-203 -0100

195

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1684-203-200-40 PINION/BEVEL SET | il I R o I O
2]1594-218-001-00 BEARING/BALL6305SH2 | * | ' | | i I AU N
3[1491-203-006-10BEARING | il I I i I N N
4]1427-203-002-00 RING;SNAP/25 | il I I i I N N
5 [1507-216-004-10 [COLLAR/25X32X3 * 1 1
6 [1684-203-003-10 GEAR/SPUR/16-34 x| o T Ty
7 * 1 1
8 * 2 2
9 * 1 1
10 [1682-203-004-00 [GEAR/SPUR/33 * | 1 1
11 [1434-203-002-00 COLLARTHRUST | il I R i I T N
12 |V600-110-630-40 BEARINGRBI6304 | il I R i I O N
13 [V705-140-052-00 [RING,SNAP/52 C * 1 1




196 FIG. 18 GEAR (REVERSE) SYSTEM (EXCEPT H TYPE)

5
6—
1684-204 -0100
S TYPE OF MODEL I{C|G

KEY PART CODE DESCRIPTION E 113200 [Twaz0on THa240 TM324OHE E) E REMARKS

1 |1684-204-001-00 [GEAR/SPUR/20-23 * 1 1

2 |1684-204-004-00 BEARING/NEEDLE * 1 1

3 |1684-204-003-00 [COLLAR/22X36X02 * 2 2

4 (V704-140-022-00 RING,SNAP/22 C * 1 1

5 11684-204-002-00 SHAFT/REVERSE * 1 1

6 |V580-140-601-60 PIN SPLIT W 6.0X16 * 1 1




FIG. 19 GEAR (4WD) SYSTEM (EXCEPT H TYPE)

197

1738-205 -0100

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1682-205-001-00 GEARISPURI20 | il I R o I O
2]1738-205-200-00 SHAFT/FRONT comP | * | * | | i I AU N
3 |V600-110-630-40 BEARINGRB/6304 | il I I i I N N
_4|V600-110-620-40 BEARINGRBI6204 | il I I i I N N
5 |V744-120-350-70 [SEAL,OIL/TC20357 * ! 1




198

FIG. 20 GEAR (4WD) SYSTEM (H TYPE)

1750-205 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1683-205-051-00

GEAR/SPUR/18-30

1

1

V654-425-322-40

BEARING KT253224

1593-203-058-20

ICOLLAR/25X35X02

V704-140-025-00

RING,SNAP/25 C

1685-205-001-00

ICOLLAR/25X40X25

1683-205-052-00

SHAFT/4WD

1683-205-053-00

GEAR/SPUR/25

1682-255-002-20

BEARING/NEEDLE

©i00~NO O~ WN

3656-107-004-00

WASHER/21X38X02

=
o

V704-140-020-00

RING,SNAP/20C

[IY
[N

V580-140-601-60

PIN SPLIT W 6.0X16

[
N

1750-205-051-00

SHAFT/FRONT

[
w

1683-205-055-10

GEAR/SPUR/17

[
»

V600-110-620-40

BEARING,RB/6204

LN RS REE R Nk BEE REE REE REE NEE BEE BEE BEE B N (@NuvA ()]

BN R R R NN R R R R R R R

RNOR R R NN R R R R R R e

[
o

V744-120-350-70

SEAL,OIL/TC20357




FIG.21 LEVER (MAIN) SYSTEM (EXCEPT H TYPE)

1750-207 -0100,1672-207A-0100

199

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
. 1]1672-207-001-10 METALSHIFT | | I e o I T
2 |Vv211-360-803-00pBoOLT/SP | il I I S T I O
3 |Vv522-100-801-80PIN | il I I 2
4]1750-207-200-10 LEVERIMAIN COMP | * | 1 | | G A O N O
5 (1600-502-003-00 BOLT,SM/M08X25 * 1 1
6 |V304-260-008-00 NUT x| o T Ty
7 * 1 1
8 * 1 1
9 * 2 2
10 [V705-140-028-00 RING,SNAP/28 C * | 2 2
11 |V723-102-003-00 [O-RING * | 1 77777777777777777777777 1 77777777777777777777777777777777777777777777777777777777777777777777777777
,,,,,,, B e S S ——
,,,,,,, B s S S O ——
,,,,,,, B s S S O ——
2 2
,,,,,,, S S S T —
,,,,,,, e e —
,,,,,,, e e —
20 (1564-667-002-00 BLOT/M14X10 * 1 1
21 (1488-541-021-00 [SHIM/T=0.7 * 1 1




200

FIG.22 LEVER (SUB) SYSTEM (EXCEPT H TYPE)

1750-208 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1672-208-200-20

ARM/SHIFT/SUB COMP

1

1

V723-101-501-40

RING/O

1750-208-200-00

ARM/SUB COMP

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT

1750-208-001-10

LEVER/SUB

V211-361-002-00

BOLT,SEMS

1703-261-002-00

GRIP/MAIN

©i00~NO O~ WN

1725-266-001-00

INSULATOR/120

LS RS BEE IR BEE BEE BEE REE 3 (@ NavN?)]

R R R R R R R R

RoR R R R R R e




FIG. 23 LEVER (SUB) SYSTEM (H TYPE)

201

1750-208A-0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1683-208-500-00 PIN/SHIFT _ COMP__ | |l o N
2 |V720-102-401-400-RING/PL4 | | i I G T
3[1682-208-001-00 COVER/SWITCH/SUB | o i R i I O I
4|V211-360-801-60BOLTSEMS (SP) | o i R i N O I
5 (1683-208-510-00 [ARM/SHIFT/SUB COMP * 1 1
6 |V580-140-602-50 PIN,SPRING/6 X25W | | o I o T
A WIRE | | o R O
8]1685-208-051-00 PLATE/N/19X295 | | o I S
9|V411-260-008-00 WASHERPLMS | o i I S I O T
10 |V500-163-002-00 PIN,SPLIT/3 X20 * 2 2
11 [1750-208-500-10 ARM/SUB __ AssY | | I o I I I
12 |3668-612-001-00BUsH | ] G I S N T O
13 |1750-208-051-10LEVERISUB | | o R o
14 |1750-208-052-00 [TUBE/12X15X80 | | i I S
15 |V211-261-002-00 BOLT,SEMS * 2 2
16 (1544-219-005-00 KNOB,LEVER/12 x| L Y0
* 1 1
I 1 O N N N

V704-140-018-00




202

FIG. 24 CHANGE (4WD) SYSTEM (EXCEPT H TYPE)

1750-209 -0100

11

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1427-210-008-10

FORK/SHIFT/FRONT

1

1

1427-210-009-00

ICASE,SPRING

1302-225-003-00

SPRING,SHIFTER

V682-200-001-00

BALL

V500-162-002-00

PIN,SPLIT/2 X20

1427-210-011-00

BOLT/M8X30

V411-260-008-00

WASHER,PL/M 8

1427-210-200-00

STAY,SHIFTER

©i00~NO O~ WN

V580-140-502-00

PIN,SPRING/5 X20 W

=
o

WIRE

[IY
[N

1427-209-200-00

ARM,SHIFT

[
N

1750-209-200-00

LEVER/AWD  COMP

[
w

2173-820-003-00

GRIP/ORANGE/10.5

[
»

V720-102-401-40

O-RING/P14

[
o

1427-601-003-00

WASHER/15X24X2

=
(=2}

V580-140-503-20

PIN,SPRING/5 X32 W

[EEY
N

WIRE

LR BEE REE BEE SRR BEE NEE BEE REE BEE BEE NI NEE NEE BEE REE 3@ NaeN?)]

R R R R R R R R R R R R R R R R

R R R R R R R R R R R R R R R e




FIG. 25 CHANGE (4WD) SYSTEM (H TYPE)

203

1
1750-209A-0100
S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1 ]1683-209-500-10 PIN/SHIFT/FRONTCOMP | * | | o R o T T
2 |V720-102-402-100-RINGP21 | | o R i O N O
3 [1650-253-003-00 SPRING/HC022 | |l o I i O N O
4 |V682-200-001-00BALL | 1o i R i N O I
5 (1427-251-004-00 [CAP,BLANK/M10 * 1 1
6 |1620-255-208-00 [PLATE/I/30X50 * | 1 {10y
1 1
,,,,,,,,,,,,,,,,,,, B ——
,,,,,,,,,,,,,,,,,,, B ——
,,,,,,,,,,,,,,,,,,, B ——
1 1
,,,,,,,,,,,,,,,,,,, e e —
,,,,,,,,,,,,,,,,,,, S ——
,,,,,,,,,,,,,,,,,,, R ——
15 [3668-612-001-00 BUSH * 2 2
16 |2173-820-003-00 GRIP/ORANGE/10.5 x| L Y0
* 1 1
x| 1 N N N

V704-140-018-00




204

FIG. 26 CHANGE (SUB) SYSTEM (H TYPE)

1683-210 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

1683-210-051-00

STAY/SHIFT/HST

1

1

1683-210-052-00

FORK/SHIFT/SUB

1650-253-003-00

SPRING/HC022

V682-200-001-00

BALL

1683-210-053-00

FORK/SHIFT/PTO

1650-253-003-00

SPRING/HC022

k| kI KX R XIOTW

R R R R R e

[ S

~N OO IWN

V682-200-001-00

BALL




FIG. 27 CHANGE (MAIN/SUB) SYSTEM
(EXCEPT H TYPE)

1684-210 -0100

205

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS

1]1684-210-001-00 STAY/SHIFTAST | il I R o I O
2]1427-210-003-00BoLT/M8X25 | | I I i I AU N
3|V401-160-008-00 WASHERSPM8 | il I I i I N N
4|VA411-260-008-00 WASHERPLMS | il I I i I N N

5 |[V720-102-401-00 [0-RING/P10A * 2 2
6 |1672-210-002-00 FORK/SHIFT/1ST x| o T Ty

7 * 1 1

8 * 1 1

9 * 1 1

10 [1427-210-003-00 [BOLT/M8X25 *| 1 !
11 |V401-160-008-00 WASHERSPM8 | il I R i I T N
12 |V411-260-008-00 WASHERPLMS | il I R i I I N
13 |V720-102-401-00 0-RING/P10A | il R R s IR S O O
14 |V704-140-014-00 RINGSNAP/AC | il I R o R I T

15 |1672-210-004-00 [FORK/SHIFT/2ND * 1 1
16 [1672-210-005-00 FORK/SHIFT/SUB x| L Y 4Tty

* 2 2
x| 2 | 2 71111

V682-200-001-00




206

1684-211 -0100

FIG. 28 GEAR (PTO) SYSTEM
(TM3240-EXCEPT H TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1684-211-001-00

SHAFT/DRIVE/PTO

1

V600-110-630-40

BEARING,RB/6304

V705-140-052-00

RING,SNAP/52 C

1684-211-200-00

GEAR/SPUR/26 SET

1684-211-201-00

GEAR/SPUR/26

1593-341-006-00

CLUTCH,ONE-WAY

1593-341-014-00

ICOLLAR/48X57X3

1681-211-002-00

HUB

©i00~NO O~ WN

V600-111-600-70

BEARING,RB

=
o

V707-140-062-00

RING/SNAP

[IY
[N

2146-310-005-00

BEARING

[
N

V607-110-620-50

BEARING,RB/6205NR

[
w

V704-140-025-00

RING,SNAP/25 C

[
»

1688-211-061-10

GEAR/SPUR/13

[
o

V600-110-620-40

BEARING,RB/6204

=
(=2}

1684-211-003-10

GEAR/SPUR/18-20

[EEY
N

1682-211-007-00

BEARING/NEEDLE

[y
o)

1682-211-002-20

WASHER/20X32X02

[N
©o

V704-140-020-00

RING,SNAP/20C

LN BEE REE NEE SRR NEE BEE BEE R BEE BEE BEE BEE NEE BEE BEE BEE B N (@R v (]

RPW N R N R R R R R R RN R R R R e




1750-211 -0100

FIG.29 GEAR (PTO) SYSTEM
(TM3200-EXCEPT H TYPE)

207

S TYPE OF MODEL I{C|G

KEY PART CODE DESCRIPTION z 113200 [Taz00 3240 | THazaon g cLJ E REMARKS
1/1684-211-004-20 SHAFT/DRIVEPTO | * | o D N
2 |V600-110-630-40 BEARING,RB/6304 | * | i IS I R N N A
3 |V705-140-052-00 RING,SNAP/52C | * | i ISR I R N N O
4 ]1684-211-002-00 GEAR/SPUR/26 | *| i IS I R N N O

5 |V607-110-620-50 BEARING,RB/6205NR * 1
6 |V704-140-025-00 RING,SNAPI2SC |- ol R N N N N N A
7 GEARISPUR/13 | sl et N N N A I I
8 BEARING,RB/6204 | ol I R I I IO O O
9 GEARISPUR/18-20 | il I AR N A N N A
10 (1682-211-007-00 BEARING/NEEDLE * 2
11 |1682-211-002-20 WASHER/20X32X02 | il I Y NS N A A I
12 |V704-140-020-00 RING,SNAP/20C * 1




208

FIG. 30 GEAR (PTO) SYSTEM (H TYPE)

1750-211A-0100

26

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1685-211-500-10

CLUTCH/PTO/3 ASSY

1

1

FIG 111

1688-211-058-00

BUSH/22X25X15

1688-211-510-20

SHAFT/PTO COMP

1688-211-057-00

RING/22

1688-211-051-10

GEAR/SPUR/33

1480-207-012-00

COLLAR 23X34X2

1544-322-002-00

WASHER/30X40X2

V704-140-030-00

RING,SNAP/30 C

©i00~NO O~ WN

1688-211-053-00

ICOUPLING/37X50X35

=
o

1688-211-052-00

GEAR/SPUR/18

[IY
[N

1682-255-002-20

BEARING/NEEDLE

[
N

3656-107-004-00

WASHER/21X38X02

[
w

V704-140-020-00

RING,SNAP/20C

[
»

1650-203-008-00

RING/30

[
o

V600-110-620-40

BEARING,RB/6204

=
(=2}

V600-110-620-60

BEARING,RB/6206

[EEY
N

1544-322-002-00

WASHER/30X40X2

[y
o)

V704-140-030-00

RING,SNAP/30 C

[N
©o

V707-140-062-00

RING/SNAP

N
o

1688-211-054-00

GEAR/SPUR/31-20

N
=

V654-425-322-40

BEARING KT253224

N
N

1435-203-001-00

ICOLLAR/25X46X3

N
w

1415-205-013-00

ICOLLAR/25X42X4

N
i

V704-140-025-00

RING,SNAP/25 C

N
a

1688-211-055-10

GEAR/SPUR/30

N
(<2}

1688-211-056-20

SHAFT/DRIVE/PTO

N
~

1688-211-310-00

HUB/CLUTCH COMP

N
[oe]

V654-430-382-40

BEARING,NR/KT303824

N
©

1560-208-018-40

WASHER/30X46X2

w
o

1544-322-002-00

WASHER/30X40X2

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

RR R R R R R R RN R R R R R R W R R R R R R R R RN RN

BB R R R R R R RN R R R R R R W R R R R R R R R RN RN




FIG. 30 GEAR (PTO) SYSTEM (H TYPE)

209

1750-211A-0100
S TYPE OF MODEL I|C|G

KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
31 |V704-140-030-00 RINGSNAPSOC | | 2 2
32 |V600-110-620-50 BEARINGRB/6205 | |l i R i I O I
33 |V600-110-630-40 BEARINGRB/6304 | o i R i I O I
34[1750-211-003-00 GEARISPURI4 | o i I i T O I

35 (V600-110-620-40 BEARING,RB/6204 * 2 2

36 ([V704-140-025-00 [RING,SNAP/25 C * 1 1




210

FIG.31 SHAFT (PTO) SYSTEM

1750-212 -0100,1750-212A-0100

4 {EXCEPT H TYTE)
9 (1 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200 [TM3200H| TM3240 | TM3240H

—Oo0n

TO®

REMARKS

[

1738-212-002-00

SHAFT/PTO

1 1 1 1

1427-212-003-20

SLEEVE

1 1

1594-218-001-00

BEARING/BALL 6305SH2

1 1

1688-212-001-20

GEAR/SPUR/25

V607-110-630-40

BEARING,RB/6304NR

1427-212-002-00

WASHER/20X28X2

V704-140-020-00

RING,SNAP/20C

V744-135-550-80

SEAL,OIL/TC35558

R R R R R R e
[ N A A S

©i00~NO O~ WN

1750-212-001-00

GEAR/SPUR/24

LS RS BEE IR BEE BEE BEE REE 3 (@ NavN?)]

N I =T S =
R R R R e




FIG.32 LEVER (PTO) SYSTEM (EXCEPT H TYPE)

1750-216 -0100

211

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z 200 Tazoon Tnaza0 Tazaon g <L3 E REMARKS
1 (1682-216-006-00 SHIFTERPTO | ol I R o e O O
2 |1302-225-003-00 SPRING,SHIFTER | il I I S I 1 N O
3 |Vv682-200-001-00BALL | * | i I i I N N
4 |V500-162-502-50 PIN,SPLIT/25X25 | I I S I 1 N O
5 1(1682-216-001-10 [STAY/SHIFT/PTO * 1 1
6 |1672-216-310-00 |ARM/SHIFT/PTO COMP * | o T Ty
1 1
,,,,,,, e e —
,,,,,,, e e —
,,,,,,, e O —
1 1
,,,,,,, .
,,,,,,, e e —
,,,,,,, e e —
15 [2149-601-031-00 [SPRING/HC024 * | N =ttt
16 |1682-216-007-10 BOLT/M8X45 x| L Y 4Tty
* 2 2
R A I B s
R I I B T T
20 [1750-216-001-10 GUIDE/CHANGE BN L vt
21 |V210-360-601-60 [BOLT(SP)/M6X16 * 2 2




212

FIG. 33 LEVER (PTO) SYSTEM (H TYPE)
18

1750-216A-0100

F-19 13N
/

79-6

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1683-208-500-00

PIN/SHIFT COMP

1

1

V720-102-401-40

O-RING/P14

1620-255-208-00

PLATE/1/30X50

V211-360-801-60

BOLT,SEMS (SP)

V233-361-201-60

FLANGEBOLT

1683-265-510-00

ARM/SHIFT/MID COMP

V580-140-602-50

PIN,SPRING/6 X25 W

WIRE

©i00~NO O~ WN

1685-208-051-00

PLATE/1/19X295

=
o

V411-260-008-00

WASHER,PL/M 8

[IY
[N

V500-163-002-00

PIN,SPLIT/3 X20

[
N

1688-216-500-00

ARM/PTO ASSY

[
w

3668-612-001-00

BUSH

[
»

1750-216-051-20

GUIDE/CHENGE

[
o

V211-360-802-00

BOLT/SP

=
(=2}

1750-216-500-00

LEVER/PTO COMP

[EEY
N

3640-585-001-00

GLIP/YELLOW

[y
o)

2149-601-031-00

SPRING/HC024

[N
©o

2144-519-007-00

PIN/06X31

N
o

V500-162-502-00

PIN,SPLIT/2.5X20

L NS BEE REE R NEE BEE REE BEE NEE BEE BEE BEE REE EEE NEE BEE REE NEE BEE N (@ NavA?))

RR R R RN RN R NN R R R R R R RN

RRR R R NR N R NN R R R R R R RN




FIG.34 SHIELD COVER SYSTEM

213

1738-218 -0100
S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z 113200 [Taz00 3240 | THazaon g cLJ E REMARKS
1 |1738-218-200-00 [COVER/SHIELD COMP * 1 1 1 1
2 |V401-160-012-00 WASHERSPM12 | *| 4 | 4 | 4| 4 [ | [ |
3 |V304-460-012-00 NUT/M12 * 4 4 4 A ey




214

1683-255 -0100

FIG.35 MID PTO SYSTEM (H TYPE)
2 21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1682-255-201-10

ICASE/PTO/MID

1

1

V523-101-002-40

PIN

V201-361-009-00

BOLT/M10X90

V401-160-010-00

WASHER,SP/M10

1682-255-203-00

PIN/20X51

1682-255-202-00

GEAR/SPUR/34

1682-255-002-20

BEARING/NEEDLE

1480-212-003-00

ICOLLAR/21X36X1

©i00~NO O~ WN

V580-140-604-00

PIN,SPRING/6 X40 W

=
o

1682-255-204-00

SHAFT/PTO/MID

[IY
[N

1682-255-205-10

GEAR/SPUR/15

[
N

1302-225-003-00

SPRING,SHIFTER

[
w

V682-200-001-00

BALL

[
»

V704-140-025-00

RING,SNAP/25 C

[
o

V600-110-630-40

BEARING,RB/6304

=
(=2}

V600-110-620-50

BEARING,RB/6205

[EEY
N

V705-140-052-00

RING,SNAP/52 C

[y
o)

1427-212-003-20

SLEEVE

[N
©o

V744-135-520-80

SEAL,OIL/TC35528

N
o

3625-701-003-00

CAP,BLANK/52

N
=

1682-255-210-40

ARM/SHIFT/MID COMP

N
N

2703-101-020-00

COLLAR,SHIFTER

N
w

V720-102-401-40

O-RING/P14

N
i

1620-255-208-00

PLATE/1/30X50

N
a

V211-360-801-60

BOLT,SEMS (SP)

N
(<2}

V233-361-201-60

FLANGEBOLT

N
~

V781-160-000-6B

PLUG/SCREW/SEAL

N
[oe]

1444-314-009-10

CAP,PTO SHAFT

L ENE NEE REE AR BEE BEE REE BEE NEE BEE REE BEE BEE NEE NEE BEE REE NEE NEE BEE REE BEE NEE NEE BEE BEE NEE REE N (@ RavN?))

RR R R R RN R R R R RN R R R R R R R RN R R R o o N

RR R R R RN R R R R RN R R R R R R R RN R R R oo N

N
©

V210-360-602-00

BOLT/SP




FIG.36 MID PTO SYSTEM (M TYPE EXCEPT H)(1/2)

3()— PEEASE SEE NEIT PAGE

12-1

1738-255 -0100

215

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1682-255-201-10 CASE/PTOMID | L o I
2|V201-361-009-00BOLT/MIOX%0 | il I R 0 T 0 O
3|V401-160-010-00 WASHERSP/MI0 | il IO I S IR N N O
4|Vv523-101-002-40PIN | il I I S IR N N
5 [V781-160-000-6B PLUG/SCREW/SEAL * 1 1
6 [1682-255-203-00 PIN/20X51 x| o T Ty
7 * 1 1
8 * 1 1
9 * 2 2
10 |V580-140-604-00 PIN,SPRING/6 X40 W * 1 1
11 [1682-255-204-00 SHAFT/PTOMID | il I R i I T N
12 |V704-140-025-00 RINGSNAP2SC | il I R i I O N
13 |1682-255-205-10 GEARISPUR/S | il I R o I I T
14 |V600-110-630-40 BEARING,RB6304 | il I R o R I T
15 |11427-212-003-20 SLEEVE * 1 1
16 |V600-110-620-50 BEARING,RB/6205 x| L Y 4Tty
* 2 2
x| [ R A e e
x| 1| A N N e
20 (1682-255-210-40 [ARM/SHIFT/MID COMP * 1 1
21 |V682-200-001-00BALL | il I I i I T N O
22 1302-225-003-00 SPRING,SHIFTER | ol I I i AN N N
23 [2703-101-020-00 COLLARSHIFTER | il I I i I N N
24 |V720-102-401-40 ORING/P14 | il G I S IR N N
25 |V233-361-201-60 FLANGEBOLT * 1 1
26 [1620-255-208-00 PLATE//30X50 | il I R i I T
27 |V211-360-801-60 BOLTSEMS (SP) | il I R o I T
28 (1444-314-009-10 CAPPTOSHAFT | il I I i I N N
29 |V210-360-602-00BOLT/ISP | il R R s IO S O O
* 1 1

1738-255-310-20

LEVER/PTO/MID COMP




216

FIG.36 MID PTO SYSTEM (M TYPE EXCEPT H)(2/2)

31

1738-255 -0100

30

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

31

3640-585-001-00

GLIP/YELLOW

1

1

32

1682-255-303-00

[TUBE/10X12X50

33

2149-601-031-00

SPRING/HC024

34

V200-360-604-00

BOLT

35

V300-460-006-00

NUT/M 6

36

1738-255-330-00

ARM/PTO/MID ASSY

37

1581-521-642-00

BUSH/25X28X27

38

3670-520-008-00

WASHER/25X34X02

39

V704-140-025-00

RING,SNAP/25 C

40

1738-255-002-00

GUIDE/PTO/MID

41

1738-255-001-00

ROD/TIE/MID

42

V411-260-008-00

WASHER,PL/M 8

43

V500-162-001-50

PIN,SPLIT/2 X15

44

1683-265-510-00

ARM/SHIFT/MID COMP

45

V580-140-602-50

PIN,SPRING/6 X25 W

46

WIRE

L ARE BEE REE REE NEE NEE REE BEE REE NEE BEE BEE REE NEE BEE N (@ NavN?))

B RRN N R R R R R RN R R R

R R RN N R R R R R R N R R R




1682-

FIG.37 MID PTO SYSTEM (EXCEPT M,H TYPE)

255A-0100

217

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z w3200 [wazoon 3220 | THazaon g (L) ﬁ REMARKS
1 ({1682-255-001-00 [COVER/PLATE * 1 1
2|v211-361-002-50poLTISP | <Ll rer e




218

FIG.38 LEVER (MID PTO) SYSTEM (H TYPE)

1750-265 -0100

g
13

11

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

o--

R REMARKS

[

1683-265-510-00

ARM/SHIFT/MID COMP

1

1

V580-140-602-50

PIN,SPRING/6 X25 W

WIRE

1685-265-051-00

PLATE/Z/19X334

V411-260-008-00

WASHER,PL/M 8

V500-163-002-00

PIN,SPLIT/3 X20

1750-265-500-00

ARM/MID ASSY

3668-612-001-00

BUSH

©i00~NO O~ WN

2144-419-022-00

WASHER/18X26X02

=
o

V704-140-018-00

RING,SNAP/18 C

[IY
[N

1750-208-001-10

LEVER/SUB

[
N

V211-361-002-00

BOLT,SEMS

[
w

1725-266-001-00

INSULATOR/120

[
»

1688-265-001-00

GRIP/MID/PTO

L RN REE REE Nk BEE BEE REE BEE NIE BEE IR B SR A (SR A"

ROR R R R RN R NN R R R

PR R R R RN R NN R R R




F

23 e
ey
oo/
{ENGINE)
]i)\
40-3

1750-271 -0100

/

| G.

39 LINK (HST) SYSTEM (H TYPE)

219

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1688-271-510-10 PIVOT/TRUNNION COMP_| * | | o !
2|V201-360-804-50 BOLT/M8X45/7T | |l s
3|V401-160-008-00 WASHERSPMS | L Ll o
4]1683-271-560-00 ROD/M08X110 COMP | o i R i N O I
5 11750-271-220-00 ROD/M8X65 COMP * 1 1
6 |1560-695-021-00 JOINT BALL MO8RH k] 21 ] 200
7 * 2 2
8 * 2 2
9 * 4 4
10 |V304-260-008-00 NUT * 6 6
11 1683-271-500-40 ARM/INEUTRAL _COMP__ | * | | i I i I I I
12 /1683-271-520-10 COLLAR/7X2IX11ASSY | * | | ° i I !
13 [3643-420-004-00 BUSH/15x17X10 | |l s
14 |3747-342-002-00 WASHER | | i I S
15 |V211-360-801-60 BOLT,SEMS (SP) * 2 2
16 |V704-140-015-00 RING,SNAP/15C x| L Y0
* 1 1
I 1 O N N N
I 1 A N N N
20 (3814-114-001-00 ROD/M8X92 * 1 1
21 |V304-260-008-00pNUT | o s 2l
22 12149-312-015-60 SPRING/HE068 | o o R e
23 |1750-271-300-00 CABLE/PEDAL _ASSY | * | | i R o
24 [1750-271-001-00 COVERTRUNNION | o Ll L
25 |V210-360-601-60 BOLT(SP)/M6X16 * 3 3




220

FIG. 40 PEDAL (HST) SYSTEM (H TYPE)

1750-272 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1750-272-220-20

PEDAL/HST/R SET

1

1

V511-100-805-00

PIN,TAPER/8X50

1750-272-200-10

PEDAL/HST/F ASSY

3664-540-001-00

BUSH/22X25X20

V763-150-000-00

NIPPLE,GREASE/PT1/8

1421-602-005-10

ICUSHION,B/ RUBBER

V304-260-008-00

NUT

V201-260-802-50

BOLT/M 8X25

©i00~NO O~ WN

V304-260-008-00

NUT

=
o

1740-272-061-00

PAD/HST/OR

[IY
[N

1740-272-062-00

PAD/OR

[
N

1683-272-560-00

DAMPER(OIL) ASSY

[
w

V201-260-803-00

BOLT/M 8X30

[
»

V362-260-008-00

NUT/WASHER

[
o

1683-272-550-00

ARM/DANPER COMP

=
(=2}

1683-272-054-10

PIN

L ARE BEE REE REE NEE NEE REE BEE REE NEE BEE BEE REE NEE BEE N (@ NavN?))

B RN R R R R R RN R RN R R

B RN R R R R R RN R RN R R




FIG.41 CRUISE SYSTEM (TM3240-H TYPE)

221

1750-272A-0100
KEY S TYPE OF MODEL I|C|G
PART CODE DESCRIPTION z TM3200|TM3200H| TM3240|TM3240H g (L) IF; REMARKS
1[1750-272-520-00 |LEVERICRUISE COMP | * .
2[1703-261-002-00GRIPMAIN | *| | | Yl
3|V411-260-014-00 WASHERPLM14 | I o
4|V704-140-015-00 RINGSNAPIISC | I L
5 |1750-272-530-00 |ARMICRUISE ~ ASSY 3 N s
6 |3650-106-006-00 BUSH/15X17X15 x| 2
7 * 1
8 P Y i1 11—
9 P N N /N N N
10 [1750-272-580-00 PLATE COMP B S
11 [1750-272-610-10[CABLE/CRUISE/A AssY | * | | !
12 [V411-260-008-00 WASHERPLMS L R
13 |V500-162-002-00 PINSPLIT2 X20 | e Y
14 [1726-505-003-00 PLATE/NRI6X105 | *| | | | Yl
15 [1432-242-001-00 PIN =] 2
16 |V411-260-008-00 WASHERPLIM 8 i 2
* 2
Bl I T . S I
Bl I T R S
20 (V411-260-008-00 WASHER,PLIM 8 B =y
21 [V500-162-002-00 PINSPLITI2 X20 * .
22 [1750-272-510-10 BRACKET/BRAKE/FILTER | * | | | | e
23 |V600-150-600-40 BEARINGRBGO04SS | * | | | | o
24 |V201-261-008-00BOLT/MI0X80 | o I S
25 |V401-160-010-00 WASHER,SP/M10 3 I R R a0
26 [1750-272-570-00 BRAKE  ASSY * !
27 3824-222-006-00 COLLAR/18X30X1 | I Yl
28 |V704-140-018-00RINGSNAPSC | *| | | | o
29 |V210-560-601-60pBOLTIS | W S
* 1

1750-272-560-10

GUIDE/CRUISE COMP




222

1750-

FIG. 41 CRUISE SYSTEM (TM3240-H TYPE)

272A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

31

V360-260-006-00

NUT/M6

3

32

1750-272-051-10

TRIM/295

33

1750-272-052-00

ITRIM/260

34

1750-272-053-10

ICOVER

35

V361-260-006-00

NUT

36

3656-212-011-20

HOLDER/2X09

k| kI KX R XIOTW

[V SN IR T SV O

37

1376-402-003-00

BAND,WIRE/140




FIG.42 SHAFT COVER SYSTEM (TM3200-H TYPE)

223

1750-272B-0100
S TYPE OF MODEL I C|G
KEY PART CODE DESCRIPTION g w3200 [wazoon 3220 | THazaon g (L) E%) REMARKS
1 |2504-307-273-00 HUB/21X27X33 * 1
2 |V704-140-018-00 RINGSNAP1SC |- i I G U N O O




224 FIG. 43 PIPING SYSTEM (H TYPE)

-~
e £
[/ ; LD {TM2200) 54 _1 3 A‘%
s . TSRS
S T g @
o ||f g L ey
= \ e =
-1 Lo
13 ? {TM3200)

2-1

1750-273A-,1750-273 -0100

TYPE OF MODEL |

clc
Tlo|R
TN3200 [TH3200H| TM3240 | TN3240H| ¢ | [ | p REMARKS

KEY PART CODE DESCRIPTION

1 1

[

1683-273-580-10 HOSE/650 ASSY

P113-211-300-00 ELBOW/458  ASSY

V720-112-401-10 RING/O

1683-273-055-00 ADAPTER/L/PT3/8

1683-273-610-20 CONNECTOR/CHECK/2.5

1608-206-250-00 DIL/FILTER  ASSY

1608-206-260-00 CARTRIDGE  ASSY

N R R R R R e

V211-260-801-60 BOLT,SEMS (S) M8X16

©i00~NO O~ WN

1750-273-220-00 BRACKET/FILTER COMP

=
o

V211-261-002-50 BOLT(S) M10X25

[IY
[N

1683-273-570-10 HOSE/1350  ASSY

[
N

1685-273-520-00 HOSE/1100  ASSY

[
w

3768-185-022-10 ADAPTER(90R/PUMP)

[
»

1444-101-016-10 CLAMP,RADIATOR HOSE

[
o

V211-360-801-60 BOLT,SEMS (SP)

=
(=2}

1342-402-006-00 BAND,WIRE/250

[EEY
N

LS BEE BEE REE REE NEE BEE NEE REE NEE BEE BEE NI NEE NEE BEE REE 3@ RaeN?)]

RR R R RN R RN RN R R R R R R

BB R R RN R e

1750-273-210-00 PIPE/HST COMP

=
o]

1750-273-001-00 ADAPTER/M20-R3/8




FIG. 44 DIFF CASE SYSTEM

225

1750-304 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
1]1427-301-002-20 CASEDIFF | il R Ll Yl N
2]1444-411-006-00 SHAFTDIFF.PINION | il I Ll Ll s I O I
3[1672-301-003-00 PINION/BEVEL/12 | il I i i S I O T
4]1427-301-005-00 COLLARPINIONTHRUST | * | 2 | i i S I O T
5 11672-301-004-00 GEAR/BEVEL/14 * 2 2 3 3
6.]1427-301-007-00 COLLAR,THRUST | | I 2 1 2 S O O I
7. HOLDERPINIONSHAFT | * | 1 | - o Ll O
8 PIN * 1 1 1 1
9 PIN * 1 1 1 1
10 |1544-304-006-10 BOLT/M8X25 * 4 4 4 4
11 |V401-160-008-00 WASHERSPM8 | il I il i i I O O
12 [1600-301-004-00 BEARING/BALL | | I o ol i I N O
13 |V600-110-601-00 BEARINGRB/E010 | il I o Ll I
14 {1427-201-012-00 METAL,DIFF-CASELH | il I o Yl O
15 |{1427-201-013-00 METAL,DIFF-CASE RH * 1 1 1 1
16 |1427-201-014-10 SHIM,DIFF-CASE A x| 87 8 | 8 | s 0y
* 4 4 4 4
x |8 T 8 | 8 | s |11
x| 1| 1 1 L N N N
20 (1717-304-002-00 |[GEAR/SPUR/11/RH * 1 1 1 1
21 |V600-110-620-60 BEARING,RBI6206 | *| 2| z2 z2 | 2
22 1427-301-013-20 CLUTCHIDIFFLOCK | ol I o Yl i N O I
23 [1427-301-014-10 FORK/SHIFT/DIFFLOCK | * | 1 | o . i N O I
24 (1427-301-015-10 STAY,SHIFTER | il I o Ll i T O I
25 (1427-301-016-00 CAM,DIFF-LOCK * 1 1 1 1
26 |V530-240-502-40 PIN/SLITTED | | I o Ll o T
27 {1427-301-018-00 SPRINGPRESS/40 | ol R o Ll I
28 |V720-102-401-00 ORING/P10OA | ol I o o i N O I
29 [1427-301-019-00 ARMIDIFFLOCK | il I o Yl i I O I
30 |V304-260-010-00 NUT * 1 1 1 1




226
FIG. 44 DIFF CASE SYSTEM
1750-304 -0100
S TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ 3200 Tsz00n THa2a0 [ THaz4oH E) I; REMARKS
31 |V401-160-010-00 WASHER,SP/M10 * 1 1 1 1




1738-306 -0100

227

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
1]1717-306-001-30 HOUSING/AXLE/LH | il R Ll Yl N
2]1717-306-002-30 HOUSING/AXLERH | ol I o Yl i I O I
3|V201-261-204-00BOLT/MI2x40 | ol I il o i I O T
4|V201-261-205-50 BOLT/M12x85 | ol I ® ® S I O T
5 (V201-261-206-00 BOLT/M12X60 * 2 2 2 2
_6.|V401-160-012-00 WASHERSPM12 | il I it It Mt IO O O
_7.|V411-260-012-00 WASHER/M12 | il Il el It I I OO N
8|V201-261-006-00BOLT/MIOX60 | il R M ol B O O
9|V401-160-010-00 WASHERSP/MI0 | ol I il o i I O T
10 |V411-260-010-00 WASHER/M10 * 4 4 4 4
11 |Vv522-100-801-80PIN | il A i i i I O O
12 |1427-201-007-00 PLUGDRAIN | *| 2 2 1 2 | S O O I
13 (V720-102-401-60 [0-RING/P16 * 2 2 2 2




228

1672-307A-0100

FIG.46 SHAFT (WHEEL) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

REMARKS

S
E TM3200 [ TM3200H| TM3240 [ TM3240H
1|1672-307-001-10 [SHAFT/WHEEL * 2 2 2 2
2 |1427-307-002-10 GEAR,WHEEL/58 * 2 2 2 2
3 (1427-307-003-00 PIPE/123 * 2 2 2 2
4 |1491-307-201-00 [SEAL,OIL/QLF488011.5 * 2 2 2 2
5 |V600-110-630-60 BEARING,RB/6306 * 2 2 2 2
6 |V600-110-620-80 BEARING,RB/6208 * 2 2 2 2
7 |V704-140-030-00 RING,SNAP/30 C * 2 2 2 2
8 |[V707-140-080-00 RING/SNAP * 2 2 2 2
9 |V201-361-202-50 BOLT/M12X25 * | 12 12 12 12
10 |V401-160-012-00 WASHER,SP/M12 * | 12 12 12 12




FIG. 47 PEDAL (DIFF-LOCK) SYSTEM
(EXCEPT H TYPE)

229

1738-309 -0100

S TYPE OF MODEL I{C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) ? REMARKS
1]1717-309-200-10 ARMIDIEF  COMP | il I R o I O
2]1560-314-001-00INSULATOR | | I I i I AU N
3[1738-309-001-10RoD/2e3 | il I I i I N N
4|VA411-260-008-00 WASHERPLMS | il I I 2
5 [V500-162-002-00 PIN,SPLIT/2 X20 * 2 2
6.]1427-301-021-00 [SPRING,TENSION/121 |- il I R i R I N T
7. BOLT/STUD | il I R G R I T
8 NUTM12 | il I R s IO S O O
9 WASHER /M12 * 1 1




230

FIG. 48 LEVER (DIFF-LOCK) SYSTEM (H TYPE)

1750-309 -0100

44-29

_‘).‘)__

7“

[
i

@

i .

LO\

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1750-309-500-10

ARM/DIEF COMP

1

1

2173-820-003-00

GRIP/ORANGE/10.5

1682-255-303-00

[TUBE/10X12X50

1717-309-002-00

ROD/175

V411-260-008-00

WASHER,PL/M 8

V500-162-002-00

PIN,SPLIT/2 X20

1427-301-021-00

SPRING, TENSION/121

V251-261-205-50

BOLT/STUD

©i00~NO O~ WN

V304-260-012-00

NUT/M12

RONR R NN R R R

BN R R NN R R e

=
o

V411-260-012-00

WASHER /M12

%k kI X[ XK KX XOTW




FIG. 49 BRAKE SYSTEM

231

13
1717-310 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1717-310-002-10 PLATE/PRESSURE/LH | ol R Ll Ll N
2]1703-310-202-00 PLATE/SEPARATER | *| 3 Sl Sl S T I
3[1717-310-004-00 PLATE/FRICTION | il B i i S
_4|Vv682-200-001-90BALL | il I i i S I O T
5 (1717-310-003-10 PLATE/PRESSURE/RH * 1 1 1 1
6 [1703-310-202-00 PLATE/SEPARATER x| 3 S S sy S0 i+
7 * 3 3 3 3
8 * 3 3 3 3
9 * 2 2 2 2
10 |V720-102-401-80 |O-RING/P18 * 2 2 2 2
11[1717-310-001-00 METAL/BRAKE | il I i i S I O
12 |V721-103-111-50 0-RING/G115 | *| 2 2 1 2 1 S N O O
13 [V211-660-802-50 BOLT/M8X25 * 12 12 12 12




232

FIG.50 PEDAL (BRAKE) SYSTEM(1/2)
(EXCEPT H TYPE)

1750-312 -0100

23~ 30— PLEASE SER NEIT PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—
—0oO0

TO®

REMARKS

[

1738-312-320-20

PEDAL/BRAKE/LH SET

1

1

V511-100-805-00

PIN,TAPER/8X50

V704-140-022-00

RING,SNAP/22 C

1673-314-001-00

SPRING/HE106

1738-312-220-10

PEDAL/BRAKE/RH COMP

1673-314-001-00

SPRING/HE106

V763-150-000-00

NIPPLE,GREASE/PT1/8

1675-312-051-00

LOCKPLATE

©i00~NO O~ WN

P120-605-031-00

U-NUT

=
o

1688-312-001-10

BOLT/ADJUST

[IY
[N

V304-260-008-00

NUT

[
N

1415-312-500-00

IYOKE,LH

[
w

1404-312-006-00

PIN,YOKE A

[
»

V411-260-008-00

WASHER,PL/M 8

[
o

V500-162-002-00

PIN,SPLIT/2 X20

=
(=2}

1510-328-260-00

IYOKE COMP

[EEY
N

1404-312-006-00

PIN,YOKE A

18 (V411-260-008-00 WASHER,PL/M 8
19 |V500-162-002-00 PIN,SPLIT/2 X20
20 |1750-312-310-00 ROD/390 COMP
21 |1560-132-007-30 NUT/M8

22 |V304-260-008-00 NUT

23 |1740-313-300-00 LEVER/PARKING ASSY
24 (1442-313-202-00 ROD

25 (1444-328-273-00 SPRING

26 |1444-328-272-00 BUTTON

27 |1740-313-301-00 GRIP/ORANGE

28 |V211-360-802-50 BOLT/SP

29 (1738-312-280-00 ROD/115 COMP
30 [1738-312-290-00 ROD/70 COMP

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

RN R R R R RN N NN N NN NN N N R R R R R R R R R R

RN R R R R RN N NN NN NN NN N R R R R R R R R R e




FIG. 50 PEDAL (BRAKE) SYSTEM(2/2)
(EXCEPT H TYPE)

§]+52 «53— PLEASE SEE PRECEDING PAGE

rye

Fa

233

49 ™
43 <Qf
48
1750-312 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
31[1444-122-002-00 TURNBUCKLE/M8 | il I R o I O
32 |Vv304-260-008-00pNUT | | I I i I AU N
33[1560-132-007-30NuUTMB | il I I i I N N
34(1673-730-008-00pINoBX19 | il I I 2
35 |V500-162-002-00 [PIN,SPLIT/2 X20 * 2 2
36 |1738-312-300-10 HOLDER/SHAFT ASSY | * | ° o T Ty
* 2 2
T 1| R I e
x| 1 | R e
40 (V411-260-006-00 WASHER /M6 * 1 1
41 [1738-312-200-00 SHAFT/BRAKE SET | il I R i I T N
42 |V511-100-805-00 PINTAPER/BXS50 | il I R i I I N
43 1738-312-005-00 PLATE/PARKING/A | il R R s IO S O O
44 (1738-312-006-00 PLATE/PARKINGB | il R R s IO S O O
45 |1738-312-007-00 ROD/M12X66 * 2 2
46 (V304-260-012-00 NUT/M12 x| 20 2 19 .
* 2 2
x| AT O
x| AT O
50 |V500-162-502-00 PIN,SPLIT/2.5X20 * 4 4
51[1432-616-002-00 RUBBERCUSHION | il I I i I T N O
52 |1560-630-024-00 INSULATOR | ol I I i AN N N
53 |V304-260-008-00pNUT | il I I i I N N
54 (1738-312-240-00 ARMBRAKE/LH _comP | * | 1 | | i I N N
55 (1738-312-260-00 /ARM/BRAKE/RH COMP * 1 1
56 |V704-140-022-00 RING,SNAP22C | A S IR N I O
57 |3659-480-003-00 SPRING/HE110 | il R R s IO S O O
58 (1738-312-009-00 PLATE/L/28X28 * 2 2




234

FIG. 51 PEDAL (BRAKE) SYSTEM (H TYPE)(L1/2)

1750-312A-0100

16~29 PLEASE SEE NEXT PAGE

(TM3200)

7
10
114
\%
C@ 8
2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

REMARKS

TO®

[

1750-312-620-00

PEDAL/BRAKE ASSY

1

1

3664-540-001-00

BUSH/22X25X20

V763-150-000-00

NIPPLE,GREASE/PT1/8

1688-312-001-10

BOLT/ADJUST

V304-260-008-00

NUT

1673-314-001-00

SPRING/HE106

R R R I S Y N

1415-312-500-00

IYOKE,LH

1404-312-006-00

PIN,YOKE A

ROR R R R RN

1404-312-006-00

PIN,YOKE A

N

©i00:0 N 0D WIN

1750-312-054-00

PIN/08X57

[
o

V411-260-008-00

WASHER,PL/M 8

[IY
[N

V500-162-002-00

PIN,SPLIT/2 X20

[
N

1510-328-260-00

IYOKE COMP

[
w

1683-312-570-00

ROD/BRAKE = COMP

=
»

1560-132-007-30

NUT/M8

I
o

V304-260-008-00

NUT

I}
(=2}

1738-312-330-00

LEVER/PARKING COMP

[N
~

V211-360-802-50

BOLT/SP

[N
o]

V211-360-802-00

BOLT/SP

[
©o

1750-312-590-00

PLATE COMP

N
o

1425-621-004-00

HOLDER/JE/9-9

N
=

1750-312-056-00

ROD/42

N
N

V411-260-008-00

WASHER,PL/M 8

N
w

V500-162-002-00

PIN,SPLIT/2 X20

N
H

1404-312-006-00

PIN,YOKE A

N
o

1750-312-540-00

ROD COMP

N
(<2}

1560-132-007-30

NUT/M8

N
~

1444-122-002-00

TURNBUCKLE/M8

N
o]

1750-312-500-10

HOLDER/SHAFT ASSY

N
©

3668-612-001-00

BUSH

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

N R R R R RN N R R RN R R R R R NN

N R R R RN R R R NN R R R R R NN e




FIG. 51 PEDAL (BRAKE) SYSTEM (H TYPE)(2/2)

1750-312A-0100

235

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H

TM3240

TM3240H

V760-150-000-00

V511-100-805-00

NIPPLE,GREASE

PIN,TAPER/8X50

1750-312-051-00

V304-260-008-00

ROD/111

1560-132-007-30

1750-312-560-10

ARM/BRAKE/RH COMP

V704-140-022-00

RING,SNAP/22 C




236

FIG.52 WHEEL (STEERING) SYSTEM

1613-401 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—Oo0n

TO®

REMARKS

V411-260-010-00

WASHER/M10

S
E TM3200 | TM3200H| TM3240 [TM3240H
1 |1656-401-220-00 WHEEL/STEERING ASSY | * 1 1 1 1
2 11656-401-222-00 [CAP * 1 1 1 1
3 |V328-262-110-00 NUT * 1 1 1 1
4 |V500-162-002-00 PIN,SPLIT/2 X20 * 1 1 1 1
5 * 1 1 1 1




FIG.53 STEERING SYSTEM (1)

237

1684-403 -0100
S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1684-403-200-00 CYLINDER __ ASSY | il R Ll Yl N
2]1404-402-001-00 COVERDUST | il I o o i N O I
3[1404-402-002-00 NUTSLOTTED | il I o . i N O I
4]1404-402-005-00 NIPPLEGREASE | il I o o i N O I
5 |[K185-012-003-00 PACKING,ROD * 1 1 1 1
6 |K185-012-004-00SEALDUST | | I o Ll o T
7. ROD/PISTON SET | il I o Ll O
8 COVERDUST | il I o Yl O
9 NUTSLOTTED | ol I o Yl i N O I
10 |1404-402-005-00 NIPPLE,GREASE * 1 1 1 1
11 |[K177-006-203-00 SEAL/PISTON | il I o Ll i I I I
12 |V720-113-503-40RINGO | | I o Ll o O
13 |V401-160-012-00 WASHERSPM12 | |2 2 1 2l S T I
14 {1342-402-006-00 BANDWIRE/250 | il I Ll Ll S
15 |V500-162-002-50 PIN,SPLIT/2 X25 * 2 2 2 2
16 [3768-185-022-10 ADAPTER(9RIPUMP) | il I o Yl s I I I
STAY/CYLINDER | il I . Ll i I O I
PIN * 2 2 2 2
BOLT/REAMER/M10X35 | * | 1 | - o ol o O O
20 |V211-561-003-50 BOLT/S i ! ! !
21 |V201-361-008-50BOLT | i I Ll Ll Y
22 |[V401-160-010-00 WASHER,SP/M10 * 2 2 2 2




238

FIG.54 STEERING SYSTEM (2)

1750-407 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1750-407-210-10

COLUMN/STEERING COMP

1

1 1

1

1672-406-005-00

BOLT/STUD/M10X35

1646-640-059-00

WASHER/12X26X06

V411-260-010-00

WASHER/M10

V334-460-010-00

NUT/M10 7T P=1.25

1750-407-001-00

IGROMMET/14X18X06

3814-835-035-00

ICOLLAR/10X15X07

V203-361-002-50

BOLT

©i00~NO O~ WN

V401-160-010-00

WASHER,SP/M10

=
o

V411-260-010-00

WASHER/M10

[IY
[N

1717-406-200-00

BRACKET/FRONT COMP

[
N

V211-260-802-00

BOLT/S

[
w

1682-407-220-00

ICONTROLLER/STEERING

[
»

V203-261-002-00

BOLT/M10X20

[
o

V401-160-010-00

WASHER,SP/M10

=
(=2}

1682-407-210-10

SHAFT/STEERING/ COMP

[EEY
N

1429-406-205-00

BUSH

[y
o)

V720-102-402-00

O-RING/P20

[N
©o

V720-103-503-60

O-RING/P36

LN BEE REE NEE SRR NEE BEE BEE R BEE BEE BEE BEE NEE BEE BEE BEE B N (@R v (]

PR R W W R NN NN NN N NN

RR R R W oW RN R NN N N N RN NN
PR R R W W RN R NN N N N RN NN

PR R R W W RN R NN NN N RN NN




FIG.55 PIPING SYSTEM (EXCEPT H TYPE)

1750-408 -0100

239

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1 |K135-020-000-00 PUMP,GEARASSY | il I R o I O
2 |K135-020-100-10 puMP SET | | I I i I AU N
3 |K135-015-002-00 COVERPUMP | il I I i I N N
_4|V744-114-280-708EALOIL | il I I i I N N
5 (V721-113-105-00 [0-RING HS90 G50 * 1 1
6 |V720-112-402-20 P-RING/P22 x| A A9 1Ty
7 * 1 1
8 * 6 6
9 * 6 6
10 |1404-503-006-00 PACKING,0OIL PUMP x| N st
11 [1709-407-002-00FLANGE | il I I i I T N O
12 |V720-112-402-00/0-RINGP20 | A S IR N O O
13 |V210-560-604-50BOLT/S | il I R s IO S O O
14 {1709-407-310-20 FLANGE/DELIVERYCOMP | * | 1 | | o R I T
15 (V720-112-402-00 O-RING/P20 * 1 1
16 |V210-560-603-00 BOLT/S M A9 L
* 1 1
x| [ R A e e
x| 1| A N N e
20 |1682-408-230-00 ADAPTER/PF1/4 ASSY x| N st
21 |V720-112-401-10RINGO | o e e S
22 |1672-408-002-00 HOSE/TANK | il I R S I T
23 ]J061-116-025-00 CLAMPWORM/16-25 | 2 2
24 |P113-211-330-00 ELBOW/90R/IL ASSY | il O I S IR N N
25 |V720-112-401-10 RING/O * 2 2
26 [1682-408-220-00 HOSE/DERIVERY AssY | * | 2 | | i
27 [1444-101-016-10 CLAMPRADIATORHOSE | * | 1 | | T
1342-402-006-00 BAND,WIRE/250 * 1 s




240

FIG.56 PIPING SYSTEM (H TYPE)

1750-408B-0100

-

R
<A

3

&

g 36
16§ @;ﬁ;
Q@.ﬁﬁiw,

1

10

13

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

K135-020-000-00

PUMP,GEAR ASSY

1

1

K135-020-100-10

PUMP SET

K135-015-002-00

ICOVER,PUMP

V744-114-280-70

SEAL,OIL

V721-113-105-00

O-RING HS90 G50

V720-112-402-20

O-RING/P22

V720-111-900-60

O-RING P6 HS90

K135-002-009-00

BOLT/M8X28 11T

©i00~NO O~ WN

V401-170-008-00

S.w

=
o

1404-503-006-00

PACKING,OIL PUMP

[IY
[N

1709-407-002-00

FLANGE

[
N

V720-112-402-00

0O-RING/P20

[
w

V210-560-604-50

BOLT/S

[
»

1709-407-310-20

FLANGE/DELIVERY COMP

[
o

V720-112-402-00

0-RING/P20

=
(=2}

V210-560-603-00

BOLT/S

[EEY
N

3676-374-003-00

HOSE/HYDRO/1700 ASSY

[y
o)

1376-402-003-00

BAND,WIRE/140

[N
©o

1376-402-003-00

BAND,WIRE/140

N
o

1675-407-003-00

HOLDER/19

N
=

V211-360-801-60

BOLT,SEMS (SP)

N
N

1705-408-230-00

ADAPTER/L/G1/4 ASSY

N
w

V720-112-401-10

RING/O

N
i

K200-053-000-00

VALVE ASSY

FIG 108

N
o

1705-408-230-00

ADAPTER/L/G1/4 ASSY

N
(<2}

V720-112-401-10

ORING

N
~

V201-260-805-50

BOLT/M 8X55

N
[oe]

V401-160-008-00

WASHER,SP/M 8

N
©

1683-273-570-10

HOSE/1350  ASSY

w
o

P113-211-300-00

ELBOW/458  ASSY

LN RS REE REE NEE BEE BEE BEE SEE NEE BEE BEE BEE NEE NEE BEE BEE BEE BEE BEE BEE BEE REE NEE NEE BEE REE BEE REE N (@ EavN?)]

ROR W W R R R R R R RN R R B R R W N R R oo R AR R R R

BB W W R R R R R R RN R R AR R W N R R oo R AR R R R




FIG.56 PIPING SYSTEM (H TYPE)

B4-13-.

%
Cr .
- T

(E‘iGINE)

N /
Tl

3
/E

2
30
31

241

12
18+19.37
13
1750-408B-0100
S TYPE OF MODEL I]C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
31 |V720-112-401-10RINGIO | L e S
32 |P113-211-330-00 ELBOW/90RIL ASSY | o o N
33|V720-112-401-10RINGIO | o o N
34 |1682-408-220-00 HOSE/DERIVERY ASSY | * | | o I T I
35 (1444-101-016-10 CLAMP,RADIATOR HOSE | * 1 1
36 |V211-360-801-60 BOLTSEMS (SP) | | o T
* 1 1




242

FIG.57 BRACKET (AXLE),
HITCH (FRONT/R TYPE) SYSTEM

1750-410 -0100,1738-411 -0100

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

TO®

REMARKS

[

1750-410-200-00

BRACKET/AXLE COMP

1

1 1

1

V203-361-002-50

BOLT

16

16 16

16

V401-160-010-00

WASHER,SP/M10

[y
o

=
o
[y
o

=
o

1738-411-210-00

HITCH/FRONT COMP

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

1674-410-320-00

PIN/30X120 COMP

1673-525-002-20

LINKPIN

©i00~NO O~ WN

1674-410-301-00

CABLE

=
o

1674-520-004-00

INSULATOR

[IY
[N

V211-360-803-00

BOLT/SP

LN HEE REE BEE REE NEE BEE BEE BEE NEE BEE N (@ RuvA?))

BB R R R RN N R

BB R R R RN N R
PR R R R RN N e

BB R R R RN N e

[
N

V363-260-008-00

NUT/WASHER




FIG.58 SHAFT (DRIVE) SYSTEM (EXCEPT H TYPE)

1750-431 -0100

243

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1750-431-200-00 SHAFT/4WD _ ASSY | il I R o I O
2]1725-120-211-00KITHOINT | A s IO S O O
3[1725-120-212-00RING/SNAP | il I I S IR N N
4]1725-120-213-00 YOKE/CLAMP | il I I S IR N N
5 (1750-431-201-00 [YOKE/SHAFT * 1 1
6 |1725-120-216-00 YOKE/SLEEVE x| o T Ty
7 * 2 2
8 * 2 2
9 * 1 1
10 |1750-431-220-00 BRACKET  COMP * N st
11 |V211-360-801-60 BOLTSEMS (SP) | il I I S I T N O
12 |Vv304-260-008-00NUT | * o i R T T T
13 (V401-160-008-00 WASHER,SP/M 8 * 1 1




244

FIG.59 SHAFT (DRIVE) SYSTEM (H TYPE)

1750-431A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1750-431-500-00

SHAFT/AWD  ASSY

1

1

1725-120-211-00

KIT/JOINT

1725-120-212-00

RING/SNAP

1725-120-213-00

IYOKE/CLAMP

1750-431-501-00

IYOKE/SHAFT

1725-120-216-00

IYOKE/SLEEVE

1575-261-203-00

BOLT/SM/M8X1.25X30

V401-160-008-00

WASHER,SP/M 8

©i00~NO O~ WN

1738-431-200-20

CASE/JOINT COMP

=
o

1750-431-051-00

STAY/PLATE

[IY
[N

V211-360-801-60

BOLT,SEMS (SP)

[
N

V304-260-008-00

NUT

[
w

V401-160-008-00

WASHER,SP/M 8

L AN BEE N R BEE BEE BEE NEE BEE BEE BEE BEE N (@ NaeN?)]

P RPN R R NN RPN oo N

RORN R RN N R RN o N




FIG.60 PINION (DRIVE) SYSYTEM

245

1750-432 -0100

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1738-432-200-00 PINION/BEVEL SET | ol R Ll Ll N
2]1594-221-001-00 BEARING/BALL 6205SH2 | * | 3 | . Sl S T O
3[1507-216-004-10 COLLAR/25X32X3 | il I o . i N O I
4]1650-432-001-00 COLLAR/M8X52X17 | il I o o i N O I
5 |V704-140-025-00 RING,SNAP/25 C * 1 1 1 1
6]1427-432-016-00SEALOIL21 | | I o Ll o T
7. RINGSNAPS2C | il I o Ll O
8 CASEDIFF | il I o Ll O
9 PINION/BEVEL/11 |- *l 2 i . S I O T
10 |{1672-432-002-10 |GEAR/BEVEL/15 * 2 2 2 2
11[1614-432-006-00pINfA2Xx75 | il I o Ll i I I I
12 |V580-140-502-50 PIN,SPRING/5 X25W | | I o ol i I N O
| WIRE | il I o Ll I
14 |V600-110-601-00 BEARINGRB/E010 | il I o Yl O
15 |V706-140-055-00 RING/SNAP * 1 1 1 1
16 |V706-140-040-00 RING/SNAP | il I o Yl s I I I
17 |V600-110-691-10 BEARING * 1 1 1 1




246

1750-433 -0100

FIG. 61 HOUSING (AXLE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1682-433-001-30

HOUSING/AXLE

1

1 1

1

1518-432-250-00

CAP,OIL ASSY

1518-306-203-00

PACKING

1672-433-210-10

METAL/PIVOT/FRONT

1564-434-222-10

BUSH/35X39X26

1612-433-002-00

SEAL/OIL

V201-261-203-50

BOLT/M12X35

V304-260-012-00

NUT/M12

©i00~NO O~ WN

1738-433-200-10

METAL/PIVOT/REA ASSY

=
o

1614-433-212-00

BUSH/62X67X30

[IY
[N

V721-103-107-00

O-RING/G70

[
N

V201-361-203-00

BOLT/M12X30

[
w

V401-160-012-00

WASHER,SP/M12

L AN BEE N R BEE BEE BEE NEE BEE BEE BEE BEE N (@ NaeN?)]

B A R R R R R R R R R R

A A R R R R R R R R R R
A AR R R R R R R R R R

A AR R R R R R R R R e




FIG. 62 GEAR (FINAL) SYSTEM

1684-434A-0100,1614-435A-0100

247

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) IF; REMARKS
1]1689-434-001-20 CASE/FINAL | *| 2| 2 | 2 | 2
2 |V721-103-109-000-RING/GS0 | il I 2 2l G T O
3|V211-561-003-00BOLT/MIOX30 | il I N i S I O T
_4|V523-101-002-40pIN | A . ol T
5 (1672-434-002-00 GEAR/BEVEL/11 * 2 2 2 2
_6.|V600-110-630-50 BEARINGRB/6305 | | I 2 1 Z | S T I
7. RINGISNAP | |2 2 1 2l S T
8 GEAR/BEVEL/1S | il I 2 1 ¢l G T O
9 BEARING,RB/600S |- *l 2 i . S I O T
10 |1685-434-001-00 SEAL/OIL ASSY * 2 2 2 2
11 |V600-110-690-70BEARING | il I i i S I O
12 |V600-110-600-80 BEARINGRB/6008 | *| 2 2 1 2 | S O O I
13 |V704-140-035-00 RINGSNAPBSC | |2 2 1 2 S T O
14 |V707-140-055-00 RING/SNAP | il I 2 2 G T O
15 |11672-434-011-10 CASE/FINAL * 2 2 2 2
16 |1564-201-003-00 CAP/SEAL/47 x| 2] 2| 2| 2 0y
* 2 2 2 2
x| 4T 4 | 4 | . N
I 2 | 2 | 2 | 2 111
20 |1672-434-007-00 |[GEAR/BEVEL/12 * 2 2 2 2
21 |V600-110-600-50 BEARING,RB/6005 | *| 2 z2 | 2 | 2
22 |1682-434-007-00 SHAFTWHEEL | *| 2 z z2 G T
23 [1672-434-008-00 GEAR/BEVEL/47 | *|2 i i S I O T
24 (1491-434-017-00 SEAL/QLNY35571116 | il I i i S I O T
25 [V600-110-620-50 [BEARING,RB/6205 * 2 2 2 2
26 |V600-110-620-60 BEARINGRB/6206 | | I 2 1 2 | S T I
27 |V704-140-025-00 RINGSNAP2SC | ol R 2 2 G T
28 [1612-434-009-00 COVERWHEEL | *| 2 z 1 Z 1 G T O
29 |V523-101-002-40PIN | A N ol T O
30 |V211-360-802-50 BOLT/SP *| 20 20 20 20




248

FIG. 62 GEAR (FINAL) SYSTEM

1684-434A-0100,1614-435A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

—Oo0n

TO®

REMARKS

S
E TM3200 | TM3200H| TM3240 [TM3240H
31 |1682-434-006-30 PIN/47X19 * 2 2 2 2
32 |1684-434-011-00 ARM/KNUCKLE/LH * 1 1 1 1
33 (1684-434-012-00 ARM/KNUCKLE/RH * 1 1 1 1
34 |V720-103-504-10 [O-RING /P41 * 2 2 2 2
35 |V211-560-802-50 BOLT,SEMS/M8X25 7T * 2 2 2 2
36 |V211-560-802-00 BOLT/M8X20 * 2 2 2 2
37 |[V760-150-000-00 NIPPLE,GREASE * 2 2 2 2
38 |V523-101-002-40 PIN * 4 4 4 4
39 |[V211-561-003-50 BOLT/S * 4 4 4 4
40 |V201-361-003-5B BOLT/SEAL * 2 2 2 2
41 (V401-160-010-00 WASHER,SP/M10 * 2 2 2 2
42 (V201-361-202-50 BOLT/M12X25 * 12 12 12 12
43 |V401-160-012-00 WASHER,SP/M12 * 12 12 12 12
44 (1617-435-002-00 SHAFT * 1 1 1 1
45 11614-435-004-00 SHAFT * 1 1 1 1




1750-436 -0100

FIG. 63 ROD (TIE) SYSTEM

249

S TYPE OF MODEL I|C|G
KEY PART CODE DESCRIPTION z TM3200 [waz0on] THa240 [ Ta220m g (L) E REMARKS
1]1750-436-210-00 ROD/TIE/LH _ ASSY | il R Ll Yl N
2]1404-402-001-00 COVERDUST | il I o o i N O I
3[1404-402-002-00 NUTSLOTTED | il I o . i N O I
4]1404-402-005-00 NIPPLEGREASE | il I o o i N O I
5 (1421-403-001-00 NUT * 1 1 1 1
6 |1750-436-201-00 RODITIE x| o o o {10y
7 * 1 1 1 1
8 * 1 1 1 1
9 * 1 1 1 1
10 |1404-402-005-00 NIPPLE,GREASE * 1 1 1 1
11 [1421-403-002-00 NUT,LH THREAD/M17 | il I Ll Ll o I I O
12 |V401-160-012-00 WASHERSPM12 | *| 2 2 1 2 | S O O I
13 |V500-163-002-00 PPIN,SPLIT/3 X20 * 2 2 2 2




250

1750-501 -0100

FIG. 64 CYLINDER CASE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3200

TM3200H| TM3240

TM3240H

—Oo0n

TO®

REMARKS

[

1579-501-200-00

ICASE,SYLINDER

1

1 1

1

1480-501-003-00

BUSH/40X43X30

1427-501-003-00

BUSH/35X39X30

V211-661-004-00

BOLT/SP

V201-361-010-00

BOLT/M10X100

V211-661-004-50

BOLT/SP

V411-260-010-00

WASHER/M10

V401-160-010-00

WASHER,SP/M10

©i00~NO O~ WN

V304-460-010-00

NUT/M10

=
o

V522-100-801-80

PIN

[IY
[N

1579-501-002-00

HEAD,SYLINDER

[
N

K250-001-000-00

VALVE,RELIEF ASSY

[
w

V720-112-401-20

O-RING/P12

[
»

K250-001-009-00

PACKING

[
o

V720-112-401-20

0-RING/P12

=
(=2}

V721-113-106-00

O-RING G60

[EEY
N

V201-361-204-00

BOLT/M12X40

[y
o)

V201-361-206-00

BOLT

[N
©o

V401-160-012-00

WASHER,SP/M12

N
o

1434-501-003-10

SUBCONCOVER

N
=

V720-112-401-20

0O-RING/P12

N
N

V211-260-802-50

BOLT/S

N
w

1738-501-001-00

PIN/ADJUST

N
i

V720-101-900-70

O-RING/P 7

N
a

V580-140-403-60

PIN,SPRING 3X32

N
(<2}

1434-501-005-00

HOOK,SPRING

N
~

V201-260-801-60

BOLT/M 8X16

N
[oe]

3737-172-011-00

CLAMP,HARNESS

L NS BEE NI R B REE REE JEE AR Bk REE BEE NN NEE BEE BEE REE N EE BEE BEE REE BEE NEE BEE BEE BEE REE N (@R v()]

ROR R R R R W W R RN N R N R R R R NN W W N R A R R

ROR R R R R W oW R B NN RN R R R R NN W W N R A R R
ROR R R R R W W R R NN RN R R R R NN W W N R A R R

ROR R R R R W W R A NN RN R R R R NN W W N R AR R




